PART LIST
Dynapac Paver Model: F1000W T4i

Serial Number (Up to): 2008US7897



Read the instruction manual before operating this equipment.
This manual contains important safety information.

Do not destroy this manual.
This manual must be available to the personnel who operate and maintain this machine.

We reserve the right to change specifications in this catalogue without notice.




Your Dynapac Dealer:




Please note the following:

Be sure the parts book which you are ordering parts from is the parts book for the machine needing the
replacement parts. Each parts book is custom made to a specific machine. All parts books have a serial
number in the footer of each parts page. All machines have a serial number stamped on the Identifica-

tion Plate mounted on the machine.

You must use the correct parts book to ensure correct parts identification.

Continuing product improvement and advancement of product design may cause changes to your ma-
chine that may not be reflected in this parts list. Production models may vary in some detail. Dynapac
USA, Inc. reserves the right to modify or make changes without notice or obligation.

When ordering spare parts, please clearly state the following details:

1. Serial number of the machine. 4. Quantity of each spare.
2. Type and number of the screed for finishers. 5. Method of dispatch desired.
3. Number and description of the spares. 6. Address, destination, and railway station.

Giving complete information will all for correct order fulfilment and avoid unnecessary delays.

Use only original spare parts on Dynapac equipment. No warranty will be accepted if other spare parts
are used.

Contact your Dynapac equipment dealer/distributor with any further questions. They will be able to give
you the best and fastest service of genuine replacement parts.

To California customers and to customers selling diesel engine
equipment into or for use in California:

California Proposition 65 Warning

Diesel engine exhaust and some of this constituents are known to the
State of California to cause cancer, birth defects, and other reproductive harm.

We reserve the right to change specifications in this catalogue without notice.



How to use this book:

This book is broken down into major components of the paver. An assembly drawing preceeds the part
list for each assembly.

Table of Contents

Several different levels of each assembly are available in the Table of Contents. Subsequent levels are
indicated by their indentation on the table. When viewing the parts list electronically, click on an item or
page number on the Table of Contents to view that page. The portion of the book that includes the draw-
ings and part lists also has a button on the bottom left corner of each page. Click this button to return

to the first page of the Table of Contents.

o o A D G

Frame

DT1T010000 FRAME ASSEMBLY, 10° CRAW.
DT 17010500 FRAME, MAIN. .. ... .........
D717011000 PUSH ROLLER CROSSHEAD As
717011005 ASSY, ROLLER . ... .

DTITO101TASSY.PIN .. ...... .
D7 17012500 ASSEMBLY, FUME EXTRACTOR . .
D717012502 WELDMENT FUME EXTRAC TOR.
717011529 WELDMENT CONVEY OR GUARD .
D717011500 ASSEMBLY, GUIDE POLE .
DT1T011506 WELDMENT, GUIDE POLE SUP,
D7 17013000 ASSEMELY, FRONT CONVEYOR, .

D717013003 WELDMENT, CONVEYOR COVER. ..
D717013022 WELDMENT, FRONT HANLDE S
DT 17010001 WELDMENT, CENTER FLOOR 5

Drawings

Assembly drawings preceed related part list tables. The reference number indicated on the drawing
corresponds to the same item number on the following part list table. Section views may be used to
help show detail on larger or more complicated assemblies.

.ﬂl_'mmc

B Do o

D717064500 CONVEYOR LUBRICATION ASS

=]
4

12 NOT IDENTIFIED DETAL £

w ;ﬁ‘ " ’ DETAIL A

We reserve the right to change specifications in this catalogue without notice.



How to use this book (continued):

Parts Lists

Reference numbers listed in the left column of the list correspond to the reference numbers listed in the
drawing on the previous page. Items without reference numbers are components of the prevous item
in the list with a reference number. These subassembly components are also indicated by having a
dash in front of their description. The Notes column indicates on which page that more detailed infor-
mation regarding that assembly can be found. When viewing this book electronically, click on the note
to view the indicated page.

DvnnaPrac

Pt o e M Capers G

D717010000 FRAME ASSEMBLY, 10° CRAW

REF.  PART NO. QTY UNIT DESCRIFTION NOTES
0010  D717010500 10 EA FRAME, MAIN See Page 8
0020  D717011000 10 EA PUSHROLLER CROSSHEAD As See Page 18
0030 DT17012001 10 EA WELDMENTSPLASHGUARD LH
- D717012005 10 EA - PLATESPLASHGUARD LH

D717012002 10 EA - PLATE SPLASHGUARD SIDE
0040  D7T17012004 10 EA WELDMENTSPLASHGUARD RH

D717012002 10 EA - PLATE SPLASHGUARD SIDE
- D717012003 10 EA - PLATE SPLASHGUARD RH
0050  DT17012500 10 EA ASSEMBLY, FUME EXTRACTOR See Page 24
0050  DTITONIS04 20 E&  Cover, Inspection
0070  DTA7010005 20 EA BOLT, HEX, 34-1D X 6N

Indexes

A variety of indexes are included at the back of the book. When viewing this book electronically, click
the page number related to an item to return to that page in the book.

DvnapAac

Pt o e A Copes

Pt o ha Awa Gope G

FART NO.

4700118037 &
4700281895 .3
4T0035TSET ... 35
ATO0382751
4700500040 ... 365
ATO0S00194 ...

4700508019 6
4700600011 ... 350
ATOOTI2568 ...

ATOOS03422
4700803423 ...

4700803424 35
4TO003458 ... 35
ATODSO4E35 .......

4700628847 .35
ATODS91E58 5
4745800025
4745000032
AT4E800080
AT45B00455
4745000776 .. 350
AT4ES01061 ...

CONTROLLER C-RAIL
PROPEL HANDLE .. ... 318,328 HYDAC
PROPELSYSTE ... .................338 WG AT
SPEED DIAL S ...318,326 WILG ... 27T
STEERINGCAL ... _......_.... 318,326 sUTLE L A7,123,151
CONVEVOR LUBRICATION 4SS ............ 51 LG . T
COOLER CROSSBAR
CHARGE AIR ... ... .- BATTERY TIE DO 42
OIL Wi BYPASS . ... 244 CONVEYORCHAIN ....................73
WATER-OILAIR . .24 CROSSMEMBER
CORD GRIP CONVEYORSU.................. 15,16
WENPT ... . 338 CYLINDER
COTTER FIN HOFPER FIVOT T
e L..aT SCREEDLEVEL( ... ... ... .67
COUFLING ... . - SCREEDUFT(R . ................._. .87
M4 NPTPIFE ... .. Lo TRACK TENSION .................120,148
35MM BORE LOVEJ ... 333
ANCHOR ............... . 381 D
;“;E trerrsssrastssnsrrsarressssrass B DECAL ._...oooiiiiiiiiiee ... 353
ACMAINPANEL ... .................. %%
BFEMALE ... ... ...357 AUX POWER PANEL 208
EM T BATTERY DISCONNEC M2
DvnapAC

PART NO.
717010543 3
D717010544 .15

PART NO. PAGE
D717010801 18
priTSIoss . R

DT1T010%548
D717010549 ...

0717010602

D717010550 .... O717010603 .........
DT1T010852 2 D717010804
DF17010553 ........15 | D717010605 ..........
DT1T010554 ... DT17010606 ..........
DT17010555 3 D717010807
DT7010563 ........15 | D717010809 ...
D717010565 _._....15 L7T17010610 ...
DT17T010566 ....... DT1T010811 ..

DTTO0SE7 .. 5
DTATON0S69 ...

DTITON0STY .
DTATOM0STS ..
DT17T0105T4
DT1T00ETS
DT17010578
DTT00STT .
DFATOOSTS ...

D7T17010814
D717010615
D717010824
D7T17010827

We reserve the right to change specifications in this catalogue without notice.




DynNapac

Part of the Atlas Copco Group

TABLE OF CONTENTS

Assembly / Description / Page /
4812200005 F1000W Wheeled Paver, Tier 4 1
4812200016 Frame assembly 3
D717013000 Front conveyor cover 6
D717011500 Guide pole 7
4812221925 Fume extractor wheel 8
4812220755 Cover, air filter 9
D717900500 Truck hitch 10
4812221160 Push roller crosshead, 10' 11
D717011005 Roller 12
D717011000 Push roller crosshead, 8' 13
D717011005 Roller 12
4812200011 Engine assembly 15
4812222305 Cooler assembly 16
4812222304 Combi cooler 19
4812220659 Exhaust stack 20
4812200029 Engine assembly 21
4812200076 Engine, Tier IV 23
4812222042 Engine block 24
4812222043 Air cleaner assembly 25
4812200154 Diesel particulate filter assembly 26
4812222044 Fuel filter assembly 27
4812222045 Fuel pre-filter assembly 28
4812222064 Lube oil filter assembly 29
4812200022 Platform assembly 31
4812221480 Footwell 34
4812220020 Door 36
4812222219 Air intake door beading 40
4812222215 Top door left beading 41
4812222216 Top door right beading 42
4812222218 Front door right beading 43
4812222217 Front door left beading 44
4812221194 Side doors 45
4812222361 Cooler shroud 48
4812221425 Hard tubes beading 51
4812222378 Top cooler shroud beading 52
4812222380 Cooler top beading 53
4812222376 Side cover plate beading 54
4812222379 Side cooler plate beading 55
Operator station, left 56
Chain assembly, operator station 57
4812222488 Anti-slip tape 58
4812222499 Fender 59
4812200023 Fuel tank assembly 63
4812200024 Pump drive 65
4812200078 Pump drive gear box 68

TOC 1



DynNapac

Part of the Atlas Copco Group

TABLE OF CONTENTS

Assembly / Description / Page /
D716191000 Pump, propel front 71
D716191500 Pump, propel rear 76
D717194500 Pump, conveyor / work 81
D717192500 Pump, auger tandem 84
D717193001 Pump, vibration 88
4812222519 Gear pump, fan drive 89
D717193500 Pump, generator 90

4812200025 Hydraulic assembly 97
D717091001 Auger lift cylinder 100
D717091503 Cylinder, screed level, front 101
4812220794 Cylinder, screed lift 102
D717091501 Cylinder, hopper pivot 103
4812220748 Filter, high-pressure 104
D717091507 Valve bank, rear work function 105

D717953711 HIC, rear valve 106
4812200104 Front manifold 107
D717090503 HIC, Propel gearbox & pump 109
D717091508 Valve, vibration 110
4812220876 Filter, auger charge 111
4812200018 Hydraulic tank 112

D717084544 Hydraulic filter 115

4812200031 Electrical assembly 117

D717100500 Generator drive 121
D717100501 Generator 122
D717100506 Motor, hydraulic 123
4812220712 DC control panel 125
D716010691 Generator mount 128
4812221122 Operator console, left 129
D716103001 Dynamic steering valve 133
4812221123 Operator console, right 134
D716103001 Dynamic steering valve 133
D717104500 AC main panel 138
D717105500 Lighting system 140
4812222246 Auger and conveyor controls 141
4812222082 Key replacement kit 142

4812200035 Conveyor 143

4812220497 Conveyor drive 145

D717061009 Motor and gear box 146

D717061018 Drive, conveyor 147
D717060501 Tension assembly 148
D716061500 Conveyor chain 149
4812222517 Conveyor lube assembly 150
D717952332 Kit, chain, conveyor drive 151
D717952339 Conveyor chain kit 152
D717952346 Conveyor guide kit 153
D717952353 Wear plate kit 154

TOC 2



TABLE OF CONTENTS

DynNapac

Part of the Atlas Copco Group

Assembly / Description / Page /
D717952360 Conveyor sprocket kit 155
D717070000 Hopper 157
D717070500 Hopper assembly, left side, 10 ft. 158
D717071000 Hopper assembly, right side, 10 ft. 159
D717952325 Hopper skirt kit 160
4812244099 Kit, hopper skirt-low version 161
D716020000 Rear axle 163
D717171014 Motor track assy 164
4812200107 Wheel & tire assembly 167
4812200030 Auger assembly 169
D717180000 Auger 171
D722180000 Auger 172
D722181600 Auger 173
D756183300 Auger gear 174
D722183400 Engine support 176
D717091018 Hose retention 177
4812200217 Auger lubrication 178
4812224489 Kit, 11", auger extension 179
4812224490 Kit, 17", auger extension 180
4812224488 Kit, 34", auger extension 181
D716040000 Leveling arm 183
D717040518 Slope arm 185
D716030000 Steering complete 187
D716030500 Suspension, wheel 190
D716031507 Steering link 191
D716031509 Steering link 192
D716031511 Steering link 193
D716031555 Steering sensor 194
D716902500 Front wheel assist 195
D716090528 HIC, front wheel assist 196
D716902600 Non-powered steering 197
4812200039 Decal installation 199
AFTERMARKET T4  Aftermarket Kits 207
4700679743 Auger flight kit, complete 209
D299010014 Kit, inboard bearing 210
4812224489 Kit, 11", auger extension 179
4812224490 Kit, 17", auger extension 180
4812224488 Kit, 34", auger extension 181
D717951674 Left flight kit 214
D717951681 Right flight kit 215
4812269054 Kit, startup, 100hr 216
4812269131 Kit, startup, 100hr 217
4812269055 Kit, maintenance, 500hr 218
4812269056 Kit, maintenance, 1000hr 219
4812269132 Kit, maintenance, 1000hr 220

TOC 3



DyYNAapac

Part of the Atlas Copco Group

TABLE OF CONTENTS

Assembly / Description / Page /
4812269057 Kit, hopper front 221
4812244099 Kit, hopper skirt-low version 161
4812269058 Kit, chain, conveyor dirve 223
D717952339 Conveyor chain kit 152
D717952346 Conveyor guide kit 153
D717952353 Wear plate kit 154
D717952360 Conveyor sprocket kit 155
4812224504 Kit, screed, disconnect 228
D717954677 Kit, outboard bearing 229
D717954684 Kit, conveyor bearing 230
D717954691 Kit, rear plate, wheel 231
D717954698 Kit, rear plate, track 232
4812200217 Auger lubrication 178
D717955090 Uptime kit 234
4812222082 Key replacement kit 142
D717951989 Emergency hose kit 237

TOC 4



DyYnNAapac

Part of the Atlas Copco Group

4812200005
F1000W Wheeled Paver, Tier 4
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812200016 1 Frame assembly
2 4812200011 1 Engine assembly
3 4812200022 1 Platform assembly
4 4812200023 1 Fuel tank assembly
5 4812200024 1 Pump drive
6 4812200025 1 Hydraulic assembly
7 4812200031 1 Electrical assembly
8 4812200035 1 Conveyor
9 D717070000 1 Hopper
10 D716020000 1 Rear axle
11 4812200030 1 Auger assembly
12 D716040000 1 Leveling arm
13 D716030000 1 Steering complete
14 4812200039 1 Decal installation
16 AFTERMARKET T4 Aftermarket Kits




DyYNAapac

Part of the Atlas Copco Group

4812200005
F1000W Wheeled Paver, Tier 4
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812200016 1 Frame assembly
2 4812200011 1 Engine assembly
3 4812200022 1 Platform assembly
4 4812200023 1 Fuel tank assembly
5 4812200024 1 Pump drive
6 4812200025 1 Hydraulic assembly
7 4812200031 1 Electrical assembly
8 4812200035 1 Conveyor
9 D717070000 1 Hopper
10 D716020000 1 Rear axle
11 4812200030 1 Auger assembly
12 D716040000 1 Leveling arm
13 D716030000 1 Steering complete
14 4812200039 1 Decal installation
16 AFTERMARKET T4 Aftermarket Kits




DyYnNAapac

Part of the Atlas Copco Group

4812200016
Frame assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812200027 1 Frame
2 D717013000 1 Front conveyor cover
3 D717011500 1 Guide pole
4 4812221925 1 Fume extractor wheel
5 D717010017 1 Fume screen
6 4812220499 1 Bracket, ac box
7 4812220735 1 Air filter
8 4812220755 1 Cover, air filter
9 4812220767 1 Conveyor
10 4812221661 1 Door latch
11 4812221569 1 Hose tray
12 D717010599 2 Shaft
13 D717010006 1 Plate
14 D717010571 1 Cover, generator access hole
15 D717113043 1 Placard, slow moving
16 D717010652 1 Ball Valve
18 4812220713 1 Bracket, vibe valve
19 4812220701 2 Plate, hopper stop
20 D717801051 8 Narrow washer, 0.313"
21 D717010005 2 Hex bolt, 3/4"
22 D717800561 8 Screw, 5/16"
23 D717801086 23  Flat washer, 0.5"




DyYNAapac

Part of the Atlas Copco Group

4812200016
Frame assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
24 D717800750 7 Screw,1/2"
25 D717800694 2 Screw, 1/2"
26 D717801058 21 Narrow flat washer, 0.25"
27 D717801044 45  Narrow washer, 0.38"
28 D717800834 15  Lock nut, 3/8"
29 D717800596 5 Screw, 3/8"
30 D717801443 2 Screw, 1/4"
31 D717801030 6 Nut, 3/4"
32 D717800603 7 Screw, 3/8"
33 D717800610 14  Screw, 3/8"
34 D717800617 4 Screw, 3/8"
35 D717170618 2 Tap bolt, 3/4"
36 D717801212 4 Screw, 1/4"
37 4812222285 1 Bracket
39 D717172007 2 Arm bracket cover
42 D717800785 16  Nyloc nut, 1/4"
43 D717801282 8 Screw, 3/4"
45 D717800687 5 Screw, 1/4"
47 4812221933 1 Sealing plate cross tube
48 4812222081 1 Sealing plate beading
49 4812221881 2 U bolt




DyYnNAapac

Part of the Atlas Copco Group

4812200016
Frame assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
50 4812222096 2 Splash guard side plate
54 4812221656 17 P clamp
55 4812222283 2 Scrapper
56 D717800743 8 Screw, 1/2"
60 D717800673 3 Screw, 1/4"
D717900500 1 Truck hitch
4812221160 1 Push roller crosshead, 10'
D717011000 1 Push roller crosshead, 8'




DyYNAapac

Part of the Atlas Copco Group

D717013000
Front conveyor cover
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717013001 1 Front conveyor
2 D717013010 1 Conveyor cover mount
3 D717013003 1 Conveyor cover mount
4 D717013012 1 Skirt, hopper front
5 D717801086 13  Flat washer, 0.5"
6 D717800736 11 Screw, 1/2"
7 D717013022 1 Front handle support
8 D717800722 2 Screw, 1/2"
9 D717801163 2 Nut, 1/2"




DyYnNAapac

Part of the Atlas Copco Group

D717011500
Guide pole
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717011501 1 Paving guide pole
2 D717011506 4 Guide pole support
3 D717011519 1 Pole, steering guide inner
4 D717011522 1 Chain connecting link
5 D717011523 1 Chain, guide pole
6 D717801086 8 Flat washer, 0.5"
7 D717800743 8 Screw, 1/2"
8 D717800603 4 Screw, 3/8"
9 4812200052 4 Nut, 1/2"
10 4812200051 4 Cap screw, 1/2"




DyYNAapac

Part of the Atlas Copco Group

4812221925

Fume extractor wheel
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717012501 1 Blower fume extractor
2 D717012505 1 Transition, fume extractor
3 4812221927 1 Flex duct
4 D717091021 2 Clamp, hose
5 D717104516 1 Fitting straight, 1/2"




DyYnNAapac

Part of the Atlas Copco Group

4812220755

Cover, air filter
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
3 D717801051 9 Narrow washer, 0.313"
4 D717800568 9 Screw, 5/16"
5 4812222080 1 Air filter rear cover beading
6 4812222079 1 Air filter front cover beading




DyYNAapac

Part of the Atlas Copco Group

D717900500
Truck hitch
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717900502 2 Guide pole support
2 D717011501 1 Paving guide pole
3 D717900503 1 Guide pole support, left
4 D717900504 1 Guide pole support, right
5 D717801205 4 Screw, 3/8"
6 D717900501 1 Truck hitch
7 D717900505 2 Plate, truck hitch stop
8 D717900506 1 Hose list, truck hitch option
9 D717800645 4 Screw, 3/4"
10 D717800638 4 Screw, 3/4"
11 D717801072 8 Hard flat washer, 3/4 - narrow
13 D717801541 2 Fitting, 06-05
14 D717920702 2 Hose assy, 06

10




DyYnNAapac

Part of the Atlas Copco Group

4812221160
Push roller crosshead, 10’
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812221161 1 Crosshead
2 D717801051 2 Narrow washer, 0.313"
3 D717800561 2 Screw, 5/16"
4 D717011005 2 Roller
5 D717011007 2 Bearing bolt
6 D717011011 1 Pin
7 D717011015 2 Washer
8 D717801359 1 Cotter pin, 0.25"
9 D717011010 1 Plate, holder, push roller
10 D717011013 1 Washer, push roller
11 D717011004 4 Ring, spacer
12 D717801828 2 Screw, 3/4"
13 D717801072 4 Hard flat washer, 3/4 - narrow
14 D717800841 2 Hex. nylon insert lock nut, 3/4

11




DyYNAapac

Part of the Atlas Copco Group

D717011005

Roller
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717011006 1 Roller
2 D717011014 2 Bearing, push roller
3 D717011016 2 Disc spring
4 D717800435 2 Snap ring

12




DyYnNAapac

Part of the Atlas Copco Group

D717011000
Push roller crosshead, 8'
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717011001 1 Traverse
2 D717801051 2 Narrow washer, 0.313"
3 D717800561 2 Screw, 5/16"
4 D717011005 2 Roller
5 D717011007 2 Bearing bolt
6 D717011011 1 Pin
7 D717011015 2 Washer
8 D717801359 1 Cotter pin, 0.25"
9 D717011010 1 Plate, holder, push roller
10 D717011013 1 Washer, push roller
11 D717011004 4 Ring, spacer
12 D717801828 2 Screw, 3/4"
13 D717801072 4 Hard flat washer, 3/4 - narrow
14 D717800841 2 Hex. nylon insert lock nut, 3/4

13




DyYNAapac

Part of the Atlas Copco Group

D717011005

Roller
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717011006 1 Roller
2 D717011014 2 Bearing, push roller
3 D717011016 2 Disc spring
4 D717800435 2 Snap ring

14




DyYnNAapac

Part of the Atlas Copco Group

4812200011
Engine assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812222305 1 Cooler assembly
2 4812220659 1 Exhaust stack
3 4812200029 1 Engine assembly

15



DynNapac

Part of the Atlas Copco Group

4812222305
Cooler assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812222304 1 Combi cooler
2 4812222303 1 Coolant surge tank
3 4812220516 1 Elbow, radiator out
4 4812220515 1 Elbow, radiator out
5 4812220521 1 Elbow, radiator in
6 4812220915 1 CAC in
7 4812220511 1 Elbow, CAC in
8 4812220877 1 Bracket, drain manifold
9 4812220863 1 Case drain
10 D717085041 1 Hose, cac hump
11 4812200432 5 Hose clamp, 3 1/4"
12 4812220960 4 T-bolt clamp, 2"
13 4812220874 1 Hose assembly, cooler
14 4812220881 6 Cooler isolator
15 D717801086 8 Flat washer, 0.5"
16 D717800820 8 Lock nut, M10
17 4812200419 4 Hose clamp, 2 3/4"
18 D717085054 1 Sensor, coolant level
20 4812220839 1 Hose vent
21 4812220840 1 Hose vent
22 4812220868 1 Adapter, 32-24
23 4812220520 10  Worm clamp

16




DynNapac

Part of the Atlas Copco Group

SCALE 1/8

24 |
21 b o
4812222305
Cooler assembly

Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
24 4812220910 1 Hose vent
26 4812222299 2 Drain hose
27 4812222300 1 Coolant hose, engine to surge tank
28 4812222301 1 Hose assy, -24X46
29 4812220911 1 Elbow, 32-24
30 D717801933 3 Plug, 06
31 4812220509 1 Elbow, CAC out
32 D717801044 4 Narrow washer, 0.38"
33 4812220954 4 Cap screw, 3/8"
34 D717801135 4 Washer, 10mm
35 4812220955 4 Cap screw, M10
36 D717802045 1 Hose barb, 06-04
37 D717085102 1 Needle valve
38 4812220956 1 Adapter, 1/4"-3/8"
39 4812220957 1 Plug, 1/4"
40 4812220912 1 T-bolt clamp, 2 7/8"
43 4812221839 2 Adapter, 06-06
45 4812221840 1 Adapter, 16-12
46 4812221841 2 Adapter, 12-12
47 4812221842 1 Elbow, 12-12
48 4812222085 1 Tee, 3/8"
49 4812222086 2 Plug, 3/8"

17



DyYNAapac

Part of the Atlas Copco Group

4812222305
Cooler assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
51 D717085061 2 Clamp
52 4812222291 1 Hose, CAC out
53 4812222293 1 Elbow, RAD in
54 4812222292 1 Pipe, RAD in
59 4812222294 1 Pipe, RAD out
60 4812200413 2 Adapter, 24-20
61 4812200120 1 Plug, 1/4"
62 D717802689 1 ADAPTER,STR,-12 M JIC
63 D717800066 2 Adapter, 12-12
64 4812200081 1 Elbow, 06-04
65 4812200417 1 Elbow, 06-06
66 4812200418 1 Elbow, 06-06 long
67 4812200079 1 Elbow, 10-12
68 4812200201 1 Adapter, 06-06-06
69 D717800085 7 Elbow, 12-12
70 D717802304 1 Hex plug
71 4812200203 1 Adapter, 08-12-08
72 D717085078 1 Sight gauge

18




DynNapac

Part of the Atlas Copco Group

4812222304
Combi cooler
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812270229 1 HE rad 1070x423x140 Reg 1P
2 4812270230 1 HE CAC 1070x162x140 Reg 1P
3 4812270231 1 HE oil 940x397x140 Reg 1P
4 4812270232 1 Housing
5 4812270233 1 Hydraulic motor
9 4812270234 1 Fan grill
19 4812270235 1 Fan
20 4812270236 1 IBT45 2 bar assembly
22 4812270237 4 Fitting
27 4812270238 1 Hose assembly, left
28 4812270239 1 Hose assembly, right
29 4812270240 1 Block

19




DyYNAapac

Part of the Atlas Copco Group

4812220659
Exhaust stack
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220663 Exhaust pipe
2 4812220669 Exhaust tee
3 4812220676 Hood mount
5 4812220682 Hood mount
6 4812220688 Flexible pipe
8 4812220715 Clamp, flat
9 D717801933 Plug, 06

10 D717081527
11 D717081528
12 D717081533
13 D717800715
14 D717800862
15 D717800974
16 D717801086
17 D717801100
18 D717801233
19 4812221856
20 4812221917
21 4812221918
4812222049

= A A N 0O, DA DBDDNMNNAAA A A A A A

Pin, stack hinge
Quick pin with lanyard
Lanyard, hinge pin
Screw, 1/2"

Lock nut, 1/2"
Screw, M6

Flat washer, 0.5"
Washer, #6

Nut, M6

Band clamp
Expansion joints
Band clamp, 4.06"
Band clamp, 4.69"

20




DyYnNAapac

Part of the Atlas Copco Group

4812200029
Engine assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812200076 1 Engine, Tier IV
2 4812220626 2 Bracket, rear engine mount
3 4812220891 1 Bracket
4 4812220508 1 Hose, air intake
5 4812220644 4 Engine mounting isolator
6 D717801086 16  Flat washer, 0.5"
7 D717800750 16  Screw,1/2"
8 D717801128 8 Washer, 12mm
9 D717800470 8 Screw, M12
10 D717801149 4 Washer, 20mm
11 D717800449 4 Screw, M20
12 D717101014 1 Relay, intake air heater, engine
controls
13 4812220764 1 Bracket, intake air
14 D717800505 2 Screw, M10
15 D717801135 5 Washer, 10mm
19 D717800610 4 Screw, 3/8"
20 D717801044 12 Narrow washer, 0.38"
21 4812220792 1 Bracket, remote lubrication
22 D717800442 4 Screw, M8
23 D717801107 4 Washer, 8mm
24 4812220796 1 Hose, engine oil drain

21




DyYNAapac

Part of the Atlas Copco Group

4812200029
Engine assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
27 4812200433 1 Hose clamp, 5 1/4"
28 D717082009 1 Clamp, 4 1/2"
29 4812220897 4 Flat washer, 7/16"
30 4812220896 4 Cap screw, 7/16"
31 D717082003 1 Air cleaner clog indicator
34 D717801653 4 Hex head screw, 3/8"
35 4812221879 4 Nut, 3/8"
36 D717801058 4 Narrow flat washer, 0.25"
37 D717801849 2 Hex nut, 1/4"
38 4812222063 1 Heat shield
39 D717800687 2 Screw, 1/4"
40 4812220955 3 Cap screw, M10
41 4812222060 1 Exhaust gasket
42 D717084554 1 Temperature sensor
43 4812222898 1 Adapter, 3/4"

22




DyYnNAapac

Part of the Atlas Copco Group

4812200076

Engine, Tier IV
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812222042 1 Engine block
2 4812222043 1 Air cleaner assembly
3 4812200154 1 Diesel particulate filter assembly
4 4812222044 1 Fuel filter assembly
5 4812222045 1 Fuel pre-filter assembly
6 4812222064 1 Lube oil filter assembly

23




DyYNAapac

Part of the Atlas Copco Group

4812222042
Engine block
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220920 1 Belt, v-ribbed

24



DyYnNAapac

Part of the Atlas Copco Group

4812222043
Air cleaner assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220921 1 Airfilter main
2 4812220922 1 Airfilter safety

25



DyYNAapac

Part of the Atlas Copco Group

4812200154
Diesel particulate filter assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220923 1 DPF filter element

26



DyYnNAapac

Part of the Atlas Copco Group

4812222044
Fuel filter assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220918 1 Fuel filter element

27



DyYNAapac

Part of the Atlas Copco Group

4812222045
Fuel pre-filter assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220917 1 Fuel pre-filter bkt head
2 4812220916 1 Pre-fuel filter element

28



DyYnNAapac

Part of the Atlas Copco Group

4812222064
Lube oil filter assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220919 1 Engine oil filter

29






DyYnNAapac

Part of the Atlas Copco Group

4812200022
Platform assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812200026 1 Hood frame
2 4812221480 1 Footwell
3 4812220020 1 Door
4 4812221194 1 Side doors
5 4812222361 1 Cooler shroud
6 1 Operator station, left
8 4812222329 1 Divider plate
10 4812222488 1 Anti-slip tape
12 4812222498 1 Foam assembly
13 4812200153 1 Battery box
14 4812222499 1 Fender
15 D717110003 1 Grating, rear
16 D717110004 1 Grating, rear
17 D717801044 20 Narrow washer, 0.38"
18 D717800834 4 Lock nut, 3/8"
19 D717800531 6 Screw, 5/16
20 D717801051 22 Narrow washer, 0.313"
21 D717800827 6 Lock nut, 5/16"
22 D717801058 12 Narrow flat washer, 0.25"
23 D717110006 10  Clip, Grating tie down
24 D717110014 2 Bracket, sensor connector

31




DyYNAapac

Part of the Atlas Copco Group

4812200022
Platform assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
25 D717801597 6 Screw, 5/16"
26 D717800666 4 Screw, 1/4"
27 D717800785 8 Nyloc nut, 1/4"
28 D717800596 2 Screw, 3/8"
29 D717800603 6 Screw, 3/8"
32 D717800617 8 Screw, 3/8"
33 D717800680 4 Screw, 1/4"
34 4812200472 1 Seat lock, right
35 4812200473 1 Seat lock, left
36 4812200471 2 Seat lock bracket

32




DyYnNAapac

Part of the Atlas Copco Group

4812200022
Platform assembly

33



DyYNAapac

Part of the Atlas Copco Group

4812221480

Footwell
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812221483 1 Middle door
2 4812221482 1 Middle door
5 4812220844 1 Plate, left side extension
6 4812220845 1 Plate, right side extension
9 4812221097 1 Plate, doorstop
10 D717801044 11 Narrow washer, 0.38"
11 D717800603 1 Screw, 3/8"
12 D717115003 1 Shoulder bolt, 3/8"
13 D717801023 2 Hex nut, 5/16"
15 D717801051 29 Narrow washer, 0.313"
16 D717800995 22  Screw, 5-16"
17 D717800834 6 Lock nut, 3/8"
21 4812200450 1 Cover plate, DC box
22 D717800561 7 Screw, 5/16"
23 D717800687 2 Screw, 1/4"
24 D717801058 2 Narrow flat washer, 0.25"
25 D717800617 2 Screw, 3/8"

34




DyYnNAapac

Part of the Atlas Copco Group

4812221480

Footwell
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812221483 1 Middle door
2 4812221482 1 Middle door
5 4812220844 1 Plate, left side extension
6 4812220845 1 Plate, right side extension
9 4812221097 1 Plate, doorstop
10 D717801044 11 Narrow washer, 0.38"
11 D717800603 1 Screw, 3/8"
12 D717115003 1 Shoulder bolt, 3/8"
13 D717801023 2 Hex nut, 5/16"
15 D717801051 29 Narrow washer, 0.313"
16 D717800995 22  Screw, 5-16"
17 D717800834 6 Lock nut, 3/8"
21 4812200450 1 Cover plate, DC box
22 D717800561 7 Screw, 5/16"
23 D717800687 2 Screw, 1/4"
24 D717801058 2 Narrow flat washer, 0.25"
25 D717800617 2 Screw, 3/8"

35



DyYNAapac

Part of the Atlas Copco Group

4812220020
Door

Item Part No. Qty.

Pos. Best-Nr. Anz. Description Beschreibung

1 4812220850 1 Hood cover, right

2 4812220852 1 Air intake

3 4812220851 1 Hood cover, left

4 4812220861 1 Hood support

5 4812222333 1 Front door, right

6 4812220854 1 Hood cover, left

10 4812220847 1 Cover, rear right

11 4812221252 2 Fuel door

12 4812221329 2 Gas spring

13 4812221330 2 Gas spring

14 D717801044 36  Narrow washer, 0.38"

15 D717103034 1 Shoulder bolt, 3/8"

16 D717801142 4 Washer, 10

19 D717800834 1 Lock nut, 3/8"

20 D717801051 22 Narrow washer, 0.313"

21 D717800561 2 Screw, 5/16"

22 D717800827 2 Lock nut, 5/16"

24 D717800687 14  Screw, 1/4"

25 D717801058 4 Narrow flat washer, 0.25"

27 D717103030 4 Shoulder bolt, 3/8"

28 D717110508 2 Plate, door stop

29 D717801023 5 Hex nut, 5/16"

36




DyYnNAapac

Part of the Atlas Copco Group

4812220020
Door

Item Part No. Qty.

Pos. Best-Nr. Anz. Description Beschreibung

30 D717115003 5 Shoulder bolt, 3/8"

31 4812221097 3 Plate, doorstop

32 4812222219 2 Air intake door beading

33 4812222215 1 Top door left beading

34 4812222216 1 Top door right beading

35 4812222218 1 Front door right beading

36 4812222217 1 Front door left beading

37 D717800785 4 Nyloc nut, 1/4"

38 4812222370 4 Shoulder bolt, 5/16

39 D717800617 20  Screw, 3/8"

41 D717801289 4 Screw, 1/4"

37



DyYNAapac

Part of the Atlas Copco Group

4812220020
Door

38



DyYnNAapac

Part of the Atlas Copco Group

4812220020
Door

39



DyYNAapac

Part of the Atlas Copco Group

4812222219
Air intake door beading
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812200193 1 Edge trim

40



DyYnNAapac

Part of the Atlas Copco Group

4812222215
Top door left beading
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812200193 1 Edge trim

41




DyYNAapac

Part of the Atlas Copco Group

4812222216
Top door right beading
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812200193 1 Edge trim

42



DyYnNAapac

Part of the Atlas Copco Group

4812222218
Front door right beading
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812200193 1 Edge trim

43



DyYNAapac

Part of the Atlas Copco Group

4812222217
Front door left beading
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812200193 1 Edge trim

44



DyYnNAapac

Part of the Atlas Copco Group

4812221194
Side doors
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
2 4812221432 1 Right side panel
5 4812221130 1 Bracket, left
6 4812221124 1 Bracket, right
8 D717111535 2 Paddle latch
10 D717110016 2 Catch
11 D717800820 4 Lock nut, M10
12 D717111580 4 Screw, M10
13 D717801044 14 Narrow washer, 0.38"
14 D717800834 8 Lock nut, 3/8"
15 D717801653 2 Hex head screw, 3/8"
16 D717800554 6 Screw, 5/16"
17 D717801051 16 Narrow washer, 0.313"
18 D717800827 8 Lock nut, 5/16"
19 D717800547 2 Screw, 5/16"
20 D717115003 2 Shoulder bolt, 3/8"
21 D717801023 2 Hex nut, 5/16"
22 D717801604 4 Screw, 1/4"
23 D717801058 18 Narrow flat washer, 0.25"

45




DyYNAapac

Part of the Atlas Copco Group

4812221194
Side doors
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
24 D717800687 6 Screw, 1/4"
25 D717801142 8 Washer, 10
26 D717800883 8 Lock nut, M10
27 D717801002 8 Hex nut, M10
28 D717800603 2 Screw, 3/8"
29 4812221332 2 Latch plate
30 4812221333 2 Rubber door latch
31 4812221389 2 Door latch socket
32 D717801849 8 Hex nut, 1/4"
33 4812221388 2 Door latch plunger
34 D717800680 6 Screw, 1/4"

46




DyYnNAapac

Part of the Atlas Copco Group

4812221194
Side doors

47



DyYNAapac

Part of the Atlas Copco Group

4812222361
Cooler shroud
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812222360 1 Bottom shroud
2 4812222359 1 Left shroud
3 4812222358 1 Top shroud
4 4812222350 1 Right shroud
5 4812222357 1 Left shroud corner
8 4812222353 1 Cover plate
9 4812222355 1 Right cover
10 4812221425 1 Hard tubes beading
12 4812222378 1 Top cooler shroud beading
13 4812222380 1 Cooler top beading
14 4812222376 1 Side cover plate beading
15 4812222379 1 Side cooler plate beading
16 4812222372 1 Middle cooler bottom beading
17 4812222373 1 Bottom cover plate beading
21 4812221352 1 Grommet, 0.6875"
22 4812222369 1 Grommet, 2.0"
24 4812222366 2 Grommet, 1.25"
25 D717801044 4 Narrow washer, 0.38"
26 D717800834 4 Lock nut, 3/8"
27 D717801058 27 Narrow flat washer, 0.25"
28 D717800687 32  Screw, 1/4"

48




DyYnNAapac

Part of the Atlas Copco Group

4812222361
Cooler shroud
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
29 D717801849 25  Hexnut, 1/4"

49



DyYNAapac

Part of the Atlas Copco Group

4812222361
Cooler shroud

50



DyYnNAapac

Part of the Atlas Copco Group

4812221425
Hard tubes beading
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812221336 1 Edge trim, rubber

51




DyYNAapac

Part of the Atlas Copco Group

4812222378
Top cooler shroud beading
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812221336 1 Edge trim, rubber

52



DyYnNAapac

Part of the Atlas Copco Group

4812222380
Cooler top beading
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812221336 1 Edge trim, rubber

53



DyYNAapac

Part of the Atlas Copco Group

4812222376
Side cover plate beading
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812200193 1 Edge trim

54



DyYnNAapac

Part of the Atlas Copco Group

4812222379
Side cooler plate beading
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812200193 1 Edge trim

55



DyYNAapac

Part of the Atlas Copco Group

7 DETAIL B
SCALE1/2

15 16

Operator station, left

Item Part No. Qty.

Pos. Best-Nr. Anz. Description Beschreibung
3 D717003021 1 Seat

4 D717113046 1 Spacer, swing arm

5 D717113040 1 Knob, umbrella clamp

6 D717113047 2 Bearing, operator swing arm

7 4812200214 1 Lower bearing stop

8 D717113048 1 Snap ring, operator station

9 D717801051 4 Narrow washer, 0.313"

10 D717800827 4 Lock nut, 5/16"

11 D717801086 4 Flat washer, 0.5"

12 D717800736 2 Screw, 1/2"

13 D717800862 2 Lock nut, 1/2"

15 D717800617 2 Screw, 3/8"

16 D717801044 2 Narrow washer, 0.38"

20 1 Chain assembly, operator station

56




DyYnNAapac

Part of the Atlas Copco Group

Chain assembly, operator station

Item Part No. Qty.

Pos. Best-Nr. Anz. Description Beschreibung
1 D717011522 2 Chain connecting link

2 4812222362 1 Chain

57



DyYNAapac

Part of the Atlas Copco Group

4812222488

Anti-slip tape
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812222382 1 Anti-slip tape, left hood cover
2 4812222383 1 Anti-slip tape, right hood cover
3 4812222384 1 Anti-slip tape, air intake cover
4 4812222385 1 Anti-slip tape, side walk

58




DyYnNAapac

Part of the Atlas Copco Group

4812222499

Fender
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
6 D717800680 8 Screw, 1/4"
7 D717800785 8 Nyloc nut, 1/4"
8 D717801058 24 Narrow flat washer, 0.25"
9 D717800687 8 Screw, 1/4"
10 4812200522 2 J bolt, 5/16"

59




DyYNAapac

Part of the Atlas Copco Group

4812222499

Fender
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
6 D717800680 8 Screw, 1/4"
7 D717800785 8 Nyloc nut, 1/4"
8 D717801058 24 Narrow flat washer, 0.25"
9 D717800687 8 Screw, 1/4"
10 4812200522 2 J bolt, 5/16"

60




DyYnNAapac

Part of the Atlas Copco Group

4812222499

Fender
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
6 D717800680 8 Screw, 1/4"
7 D717800785 8 Nyloc nut, 1/4"
8 D717801058 24 Narrow flat washer, 0.25"
9 D717800687 8 Screw, 1/4"
10 4812200522 2 J bolt, 5/16"

61




DyYNAapac

Part of the Atlas Copco Group

4812222499

Fender
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
6 D717800680 8 Screw, 1/4"
7 D717800785 8 Nyloc nut, 1/4"
8 D717801058 24 Narrow flat washer, 0.25"
9 D717800687 8 Screw, 1/4"
10 4812200522 2 J bolt, 5/16"

62




DyYnNAapac

Part of the Atlas Copco Group

33

15 13

B
E
i ‘SEE SHEET 2

4812200023
Fuel tank assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220494 2 Fuel tank
2 D717083508 1 Fuel level sending
3 D717083509 1 Gasket
4 D717083510 1 Cover
5 D717083514 6 Plug, 1"
6 4812222165 1 Fuel filler neck top
7 4812222164 1 Fuel filler neck
8 D717083521 1 Fuel cap
11 4812221854 1 Hose, assembly, fuel tank
12 4812222323 1 Hose assembly, fuel tank to
breather
13 D717083530 2 Plug, 1"
14 D717083538 2 Plug, 2"
15 D717083531 2 Elbow
16 4812200102 4 Plug, square
17 D717801086 8 Flat washer, 0.5"
18 D717800750 8 Screw,1/2"
19 D717801100 10  Washer, #6
20 D717801583 10  Screw, M6
21 D717909516 4 Clamp, worm drive

63



DyYNAapac

Part of the Atlas Copco Group

4812200023
Fuel tank assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
22 4812200449 1 Hollow screw, M14X1.5
23 4812221781 2 Adapter, 2"-1 1/2"
24 4812221548 1 Adapter, 2"-3/4"
25 4812200401 2 Adapter, 1 1/2 NPT female
26 4700921050 1 Clamp
27 D717802024 1 Elbow, 12-12
28 4812221537 1 Breather vent
29 4812200074 1 Adapter, 12-12
30 4812222180 2 Pipe nipple, 1 1/2" NPT-8"LG
31 4812222169 1 Gasket
32 D717801051 2 Narrow washer, 0.313"
33 D717801023 1 Hex nut, 5/16"
34 D717801044 1 Narrow washer, 0.38"
35 D717800547 1 Screw, 5/16"
36 D717800680 4 Screw, 1/4"
37 D717801058 4 Narrow flat washer, 0.25"
38 4812200447 1 Fitting, M14X1.5 to 3/8 hose

64




DyYnNAapac

Part of the Atlas Copco Group

4812200024
Pump drive
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812200078 1 Pump drive gear box
2 D716191000 1 Pump, propel front
3 D717801688 4 Screw, M12
4 D717801128 10  Washer, 12mm
5 D716191500 1 Pump, propel rear
6 D717191001 1 O-ring, 158
7 D717800736 8 Screw, 1/2"
8 D717801086 8 Flat washer, 0.5"
9 D717801681 4 Screw, M12
10 D717190002 1 O-ring, 154
11 D717194500 1 Pump, conveyor / work
12 D717192500 1 Pump, auger tandem
13 4812200436 2 Cap screw, M12
14 D717193001 1 Pump, vibration
15 D717190003 1 O-ring, 152
16 D717800484 12  Screw, M10
17 D717801135 28 Washer, 10mm
18 4812222519 1 Gear pump, fan drive
19 D717190004 1 Adapter, pump drive housing
20 D717190005 1 Adapter, flywheel flexplate
21 D717190006 1 Hose assembly
23 D717801877 1 Plug, 10

65



DyYNAapac

Part of the Atlas Copco Group

4812200024

Pump drive
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
26 D717800757 16  Screw, M10
27 D717800596 8 Screw, 3/8"
28 D717801044 8 Narrow washer, 0.38"
29 D717193500 1 Pump, generator
30 4812200087 1 Hose clamp
31 4812222520 1 Fittings assembly

66




DyYnNAapac

Part of the Atlas Copco Group

4812200024
Pump drive

67



DynNapac

Part of the Atlas Copco Group

60 62

61 62 66
67
39 21 19 41 52 34 6 48 68 49
4812200078
Pump drive gear box
Item  Part No. Qty.

Pos. Best-Nr. Anz. Description Beschreibung

1 4812222410 1 Housing

2 4812222411 1 Flange

3 4812222412 1 Flange

4 4812222413 1 Flange

5 4812222542 1 Flange

6 4812222414 1 Flange

10 4812222416 1 Output shaft
11 4812222417 1 Spur gear
12 4812222418 1 Spur gear
14 4812222420 1 Spur gear
15 4812222464 1 Spur gear
16 4812222465 1 Spur gear
17 4812222466 1 Spur gear
18 4812222467 1 Shaft

19 4812222422 1 Spur gear
20 4812222423 1 Hollow shaft
21 4812222424 1 Hollow shaft
22 4812222468 1 Flange

33 4812222426 2 Ball bearing
34 4812222427 3 Ball bearing
35 4812222469 2 Ball bearing
36 4812222428 1 Bearing

37 4812222470 2 Bearing

38 4812222429 1 Bearing

39 4812222430 1 Bearing



DynNapac

Part of the Atlas Copco Group

1

3 14 34 20 42 54 57 46 2

AL

33 43

10 12 11 38 16 36 4

/]

69
70
44 37 18 71 51 17 80 16 22

35

54 57

NV

34 49 55 57 46 33 40 50 63

64
65

72 83 47 79

4812200078
Pump drive gear box
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
40 4812222431 1 Key
41 4812222432 1 Key
42 4812222433 1 Key
43 4812222434 1 Radial shaft seal
44 4812222435 1 Plug
46 4812222436 2 O-ring
47 4812222437 2 O-ring
48 4812222438 1 O-ring
49 4812222439 2 Retaining ring
50 4812222440 1 Retaining ring
51 4812222441 3 Retaining ring
52 4812222442 1 Supporting plate
53 4812222471 1 Supporting plate
54 4812222444 18  Hexagon bolt
55 4812222445 6 Hexagon bolt
56 4812222446 2 Countersunk screw
57 4812222447 24  Spring ring
59 D717954663 1 Sight glass
60 4812222448 1 Breather
61 4812222449 2 Screw plug
62 4812222450 3 Seal
63 4812222451 1 Shim
64 4812222452 1 Shim
65 4812222453 2 Shim
66 4812222454 2 Shim

69



DyYNAapac

Part of the Atlas Copco Group

4812200078
Pump drive gear box
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
67 4812224555 2 Shim
68 4812222456 4 Shim
69 4812222472 1 Shim
70 4812222473 1 Shim
71 4812222474 2 Shim
72 4812222457 1 Plug
73 4812222458 1 Name plate
74 4812222543 1 Name plate
75 4812222459 3 Taper plug
76 4812222487 1 Taper plug
77 4812222460 6 Screw plug
78 4812222461 6 Spring ring
79 4812222475 1 Plug
80 4812222476 6 Hexagon bolt

70




DyYnNAapac

Part of the Atlas Copco Group

D716191000
Pump, propel front
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717950309 2 Multifunction valve kit
2 D717950323 2 Bushing
3 D717950337 1 Charge pump cover
4 D717950365 2 C pad seal
5 D717950379 3 Screen, control filter
6 D717950547 1 Charge relief valve kit
7 D717950561 4 O-ring
8 D717950568 4 O-ring
9 D717950596 3 O-ring
11 D717950610 4 O-ring
12 D717950638 1 Retaining ring
13 D717950701 1 PCP
14 D717951065 1 O-ring
15 D717951072 2 O-ring
16 D717951079 2 O-ring
17 D717951086 2 Pin
18 D717951093 2 Plug
19 D717952899 2 Spring seat
20 D717952906 9 Welded piston
21 D717952969 1 Side cover insert
22 D717952983 1 Retaining plate
23 D717953060 8 Screw

71




DyYNAapac

Part of the Atlas Copco Group

D716191000
Pump, propel front
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
24 D717953102 12  Screw
25 D717953109 1 Plug
26 D717953116 1 Roller bearing
27 D717953144 2 Slipper guide
28 D717953151 1 Spring seat
29 D717953158 1 Spring
30 D717953165 1 Coupling
31 D717953172 1 Spring retainer
32 D717953179 1 Leveler
33 D717953186 1 Tooth spline shaft
34 D717953193 1 Cylinder block
35 D717953200 1 Bearing
36 D717953207 2 Slipper guide bearing
37 D717953214 2 Helical compression spring
38 D717953221 1 Swash plate
39 D717953228 1 Variable swash plate assembly
40 D717953235 2 End cap gasket
41 D717953242 1 Twin ports end cap
42 D717953249 1 Charge pump set
43 D717953256 1 Servo arm
44 D717953263 1 Variable housing
45 D717953270 1 Side cover

72




DyYnNAapac

Part of the Atlas Copco Group

D716191000
Pump, propel front
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
46 D717953277 1 Gasket
47 D717953291 1 Feedback link
48 D717953298 1 Flange adapter
49 D717953312 1 Spring
50 D717953354 1 Cage locator link
51 D717953396 1 EDC kit
52 D717953403 1 Cylinder block kit
53 D717953410 1 Spring
54 D717953417 1 Journal bearing
55 D717953424 4 Piston ring
56 D717953438 2 Check valve
57 D717953445 1 Control gasket
58 D717953452 1 Lifting bracket spacers
59 D717953459 1 Lifting bracket
60 D717953466 1 Swash plate guide
61 D717953480 1 Flange cover
62 D717953487 1 Charge pump shaft
63 D717953501 2 Shim
64 D717953508 1 Pin
65 D717953515 1 Spring retainer
66 D717953571 2 Lip seal
67 D717953592 1 Valve plate

73



DyYNAapac

Part of the Atlas Copco Group

D716191000
Pump, propel front
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
68 D717953655 1 Servo piston kit
69 D717953662 2 Servo cylinder assembly
70 D717953676 2 Guide post
71 D717953697 1 Slider block
72 D717953718 4 Spacer
73 D717953725 1 Shaft seal
74 D717953732 1 Retainer plate
75 D717953858 1 Control orifice kit
76 D717953879 1 Key
77 D717953886 4 Nut
78 D717953893 4 O-ring
79 D717953900 4 O-ring
80 D717953914 4 O-ring
81 D717953921 2 O-ring
82 D717953935 1 O-ring
83 D717953949 6 O-ring
84 D717953956 2 O-ring
85 D717953970 4 O-ring
86 D717953977 2 O-ring
87 D717953991 1 Pin
88 D717953998 1 Spiral pin
89 D717954005 3 Plug

74




DyYnNAapac

Part of the Atlas Copco Group

D716191000
Pump, propel front
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
90 D717954012 2 Plug
91 D717954019 4 Plug
92 D717954026 2 Plug
93 D717954054 1 Retaining ring
94 D717954061 2 Screw
95 D717954068 12  Screw
96 D717954096 1 Screw
97 D717954110 3 Screw, metric
98 D717954117 6 Screw
99 D717954124 1 Screw
100 D717954131 1 Screw
101 D717954145 4 Screw
102 D717954152 1 Screw
103 D717954159 1 Washer
104 D717954166 1 Washer
105 D717954180 4 Screw
106 D717953851 1 Overhaul seal kit
107 D717952500 1 EDC kit

75



DyYNAapac

Part of the Atlas Copco Group

D716191500
Pump, propel rear
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717950309 2 Multifunction valve kit
2 D717950323 2 Bushing
3 D717950344 1 Charge pump cover
4 D717950379 3 Screen, control filter
5 D717950547 1 Charge relief valve kit
6 D717950561 4 O-ring
7 D717950568 4 O-ring
8 D717950596 3 O-ring
9 D717950610 4 O-ring
10 D717950638 1 Retaining ring
11 D717950701 1 PCP
12 D717951065 7 O-ring
13 D717951072 2 O-ring
14 D717951079 2 O-ring
15 D717951086 2 Pin
16 D717951093 2 Plug
17 D717952899 2 Spring seat
18 D717952906 9 Welded piston
19 D717952696 1 Plug-32
20 D717952983 1 Retaining plate
21 D717953060 8 Screw
22 D717953102 12  Screw

76




DyYnNAapac

Part of the Atlas Copco Group

D716191500
Pump, propel rear
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
23 D717953109 1 Plug
24 D717953116 1 Roller bearing
25 D717953144 2 Slipper guide
26 D717953151 1 Spring seat
27 D717953158 1 Spring
28 D717953172 1 Spring retainer
29 D717953179 1 Leveler
30 D717953186 1 Tooth spline shaft
31 D717953193 1 Cylinder block
32 D717953200 1 Bearing
33 D717953207 2 Slipper guide bearing
34 D717953214 2 Helical compression spring
35 D717953221 1 Swash plate
36 D717953228 1 Variable swash plate assembly
37 D717953235 2 End cap gasket
39 D717953249 1 Charge pump set
40 D717953256 1 Servo arm
41 D717953263 1 Variable housing
42 D717953270 1 Side cover
43 D717953277 1 Gasket
44 D717953291 1 Feedback link
45 D717953312 1 Spring

77



DyYNAapac

Part of the Atlas Copco Group

D716191500
Pump, propel rear
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
46 D717953354 1 Cage locator link
47 D717953396 1 EDC kit
48 D717953403 1 Cylinder block kit
49 D717953410 1 Spring
50 D717953417 1 Journal bearing
51 D717953424 4 Piston ring
52 D717953438 2 Check valve
53 D717953445 1 Control gasket
54 D717953452 1 Lifting bracket spacers
55 D717953459 1 Lifting bracket
56 D717953466 1 Swash plate guide
57 D717953487 1 Charge pump shaft
58 D717953501 2 Shim
59 D717953508 1 Pin
60 D717953515 1 Spring retainer
61 D717953571 2 Lip seal
62 D717953592 1 Valve plate
63 D717953655 1 Servo piston kit
64 D717953662 2 Servo cylinder assembly
65 D717953676 2 Guide post
66 D717953697 1 Slider block
67 D717953718 4 Spacer

78




DyYnNAapac

Part of the Atlas Copco Group

D716191500
Pump, propel rear
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
68 D717953718 1 Spacer
69 D717953732 1 Retainer plate
70 D717953858 1 Control orifice kit
71 D717953879 1 Key
72 D717953886 4 Nut
73 D717953893 4 O-ring
74 D717953900 4 O-ring
75 D717953907 2 O-ring
76 D717953914 4 O-ring
77 D717953921 2 O-ring
78 D717953949 6 O-ring
79 D717953956 2 O-ring
80 D717953970 4 O-ring
81 D717953977 2 O-ring
82 D717953991 1 Pin
83 D717953998 1 Spiral pin
84 D717954005 3 Plug
85 D717954012 2 Plug
86 D717954019 1 Plug
87 D717954026 2 Plug
88 D717954054 1 Retaining ring
89 D717954068 12  Screw

79




DyYNAapac

Part of the Atlas Copco Group

D716191500
Pump, propel rear
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
90 D717954082 4 Screw
91 D717954096 1 Screw
92 D717954110 3 Screw, metric
93 D717954117 6 Screw
94 D717954124 1 Screw
95 D717954131 1 Screw
96 D717954152 1 Screw
97 D717954159 1 Washer
98 D717954166 1 Washer
99 D717954180 4 Screw
100 D717953851 4 Overhaul seal kit

80




DyYnNAapac

Part of the Atlas Copco Group

D717194500
Pump, conveyor / work
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717954243 1 Bias spring
2 D717954600 1 Swash plate
3 D717954411 1 Shaft retainer
4 D717954418 1 Retaining ring
5 D717954635 1 CCW valve plate
6 D717954250 1 Check valve poppet
7 D717954565 1 Spring
8 D717954481 2 Set screw
9 D717954012 4 Plug
10 D717953970 8 O-ring
11 D717954558 2 Spool
12 D717954572 1 Spring guide, LS
13 D717954369 1 Outer spring, LS
14 D717954327 1 Inner spring, LS
15 D717954222 2 Adjusting plug, LS
16 D717954579 1 Spring guide, PC
17 D717954376 1 Outer spring, PC
18 D717954334 1 Inner spring, PC
19 D717954229 1 Adjusting plug, PC
20 D717954362 2 O-ring
21 D717954439 8 Seal ring
22 D717954460 4 Screw

81




DyYNAapac

Part of the Atlas Copco Group

D717194500
Pump, conveyor / work
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
23 D717954495 1 15-tooth spline shaft
24 D717954292 1 Radial end cap
25 D717954453 4 Screw
26 D717953984 1 Slotted pin
27 D717954341 1 Lifting bracket
28 D717954467 1 Screw
29 D717950631 1 Ring, retaining
30 D717950260 2 Seal, lip
31 D717954320 1 2-bolt B-flange housing
32 D717954257 1 Cylinder block
33 D717954544 2 Plug
34 D717951072 4 O-ring
35 D717953095 3 Hold-down pin
36 D717954523 1 Slipper retainer guide
37 D717954509 1 Slipper retainer
38 D717954397 9 Piston assembly
39 D717950183 1 Seal, end cap
40 D717950183 1 Seal, end cap
41 D717954390 1 Overhaul seal kit
42 D717950176 1 Kit, cylinder block
43 D717954474 1 Servo piston assembly
44 D717950197 1 Kit, rear bearing

82




DyYnNAapac

Part of the Atlas Copco Group

D717194500
Pump, conveyor / work

Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung

45 D717954607 1 Swashplate bearing kit
46 D717950204 1 Kit, front bearing
47 D717950211 1 Kit, control

83




DyYNAapac

Part of the Atlas Copco Group

D717192500
Pump, auger tandem
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717950001 2 Charge relief valve kit
2 D717950057 4 Solenoid valve kit
3 D717950064 4 Orifice
4 D717950071 4 Gasket
5 D717950078 1 Shaft
6 D717950085 6 Gasket
8 D717950092 2 Cylinder block kit
9 D717950099 2 Bearing
10 D717950106 1 Coupling
11 D717950218 1 Shaft seal
12 D717950225 1 Charge relief valve kit
13 D717950232 1 A pad seal
14 D717950239 3 SCR plug
15 D717950246 4 Spring
16 D717950267 8 O-ring
17 D717950274 6 O-ring
18 D717950281 1 Ball bearing
19 D717950358 1 B pad seal
20 D717950386 2 EDC kit
21 D717950393 1 SCR valve plug
22 D717950400 4 SCR valve
23 D717950407 6 Ring, piston

84




DyYnNAapac

Part of the Atlas Copco Group

D717192500
Pump, auger tandem
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
24 D717950428 1 Plate, valve
25 D717950435 1 Plate, valve
26 D717950638 1 Retaining ring
27 D717950792 8 Plug
28 D717951065 16  O-ring
29 D717951072 8 O-ring
30 D717951079 4 O-ring
31 D717951093 2 Plug
32 D717952724 2 Spring
33 D717952731 2 Retainer guide
34 D717952738 2 Plug
35 D717952745 2 ECD link
36 D717952752 2 Purchased parts
37 D717952759 2 Purchased parts
38 D717952766 2 Swash plate
39 D717952773 1 Flange cover
40 D717952780 1 Housing
41 D717952787 1 Flange housing
42 D717952794 2 Lip seal
43 D717952801 2 Slider block
44 D717952808 1 Shaft tooth
45 D717952815 2 Washer

85




DyYNAapac

Part of the Atlas Copco Group

D717192500
Pump, auger tandem
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
46 D717952822 2 Washer
47 D717952829 2 Slipper retainer
48 D717952836 4 Pin
49 D717952913 4 Screw
50 D717952920 1 Screw
51 D717952941 12  Screw
52 D717952962 8 Screw
53 D717953074 2 Screw
54 D717953088 2 Swash plate bearing kit
55 D717953095 6 Hold-down pin
56 D717953123 6 Screw
57 D717953130 1 Retaining ring
58 D717953137 4 Pin
59 D717953543 8 O-ring
60 D717953550 4 Coil kit
61 D717953564 2 Lock ring
62 D717953578 4 Locking plate
63 D717953599 2 Servo piston
64 D717953606 2 Piston kit
65 D717953627 1 Center section
66 D717953634 1 Lifting bracket
67 D717953683 4 Servo cylinder

86




DyYnNAapac

Part of the Atlas Copco Group

D717192500
Pump, auger tandem
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
68 D717953942 2 O-ring
69 D717953963 8 O-ring
70 D717953970 4 O-ring
71 D717953970 8 O-ring
72 D717953984 2 Slotted pin
73 D717954012 4 Plug
74 D717954033 8 Backup ring
75 D717954040 2 Retaining ring
76 D717954656 1 Seal overhaul kit

87



DyYNAapac

Part of the Atlas Copco Group

D717193001
Pump, vibration
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717950540 1 Seal kit

88



DyYnNAapac

Part of the Atlas Copco Group

4812222519
Gear pump, fan drive
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812270279 1 Seal kit

89



DyYNAapac

Part of the Atlas Copco Group

D717193500
Pump, generator
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717950113 2 Ring, piston
2 D717950120 1 Plate, valve
3 D717950127 1 Shaft seal assembly
4 D717950253 1 Bearing, roller
5 D717950288 1 Charge pump set
6 D717950295 2 Gasket
7 D717950302 1 EDC kit
8 D717950309 2 Multifunction valve kit
9 D717950316 1 Cylinder block kit
10 D717950323 2 Bushing
11 D717950330 1 Journal bearing
12 D717950337 1 Charge pump cover
13 D717950351 2 Gasket
14 D717950358 2 B pad seal
15 D717950372 1 Charge pump shaft
16 D717950379 3 Screen, control filter
17 D717950554 1 Key
18 D717950561 4 O-ring
19 D717950568 4 O-ring
20 D717950575 4 O-ring
21 D717950582 4 O-ring
22 D717950589 4 O-ring

90




DyYnNAapac

Part of the Atlas Copco Group

D717193500
Pump, generator
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
23 D717950596 2 O-ring
24 D717950603 2 O-ring
25 D717950610 4 O-ring
26 D717950624 1 Pin
27 D717950645 1 Retaining ring
28 D717950701 1 PCP
29 D717951065 10  O-ring
30 D717951072 2 O-ring
31 D717951079 2 O-ring
32 D717951086 2 Pin
33 D717951093 2 Plug
34 D717952892 2 Spring
35 D717952976 1 Side cover insert
36 D717952983 1 Retaining plate
37 D717952990 1 Retaining plate
38 D717952997 2 Spring seat
39 D717953004 1 Bearing
40 D717953011 4 Socket screw
41 D717953018 1 Servo arm
42 D717953025 1 Screw
43 D717953032 2 Lip seal
44 D717953067 9 Piston

91




DyYNAapac

Part of the Atlas Copco Group

D717193500
Pump, generator

Item Part No.
Pos. Best-Nr.

Qty.

Anz. Description

Beschreibung

45 D717953102
46 D717953109
47 D717953284

48 D717953291

49 D717953305
50 D717953319
51 D717953326
52 D717953333
53 D717953340
54 D717953347
55 D717953354

56 D717953361

57 D717953368
58 D717953375
59 D717953389
60 D717953410

61 D717953431

62 D717953438
63 D717953452
64 D717953459
65 D717953473

66 D717953501

|\)_\_\_\|\)[\)_\_\_\A_\_\|\)_\_\_\_\_\_\[\)_\§

Screw

Plug

Guide post
Feedback link
Slipper guide
Spring seat
Spring retainer
Spline shaft
Coupling

Slipper guide bearing
Cage locator link
End cap

Spacer

Flange adapter
Swash plate
Spring

Piston ring
Check valve
Lifting bracket spacers
Lifting bracket
Flange cover
Shim

92




DyYnNAapac

Part of the Atlas Copco Group

D717193500
Pump, generator
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
67 D717953508 1 Pin
68 D717953515 1 Spring retainer
69 D717953522 1 Variable swash plate
70 D717953529 1 Side cover
71 D717953536 1 Variable housing
72 D717953585 1 Spring
73 D717953613 1 Cylinder block
74 D717953641 1 Servo piston
75 D717953648 1 Leveler
76 D717953669 2 Servo cylinder
77 D717953697 1 Slider block
78 D717953858 1 Control orifice kit
80 D717953886 4 Nut
81 D717953928 2 O-ring
82 D717953935 1 O-ring
83 D717953949 4 O-ring
84 D717953956 2 O-ring
85 D717953970 2 O-ring
86 D717953977 2 O-ring
87 D717953998 1 Spiral pin
88 D717954005 3 Plug

93




DyYNAapac

Part of the Atlas Copco Group

D717193500
Pump, generator
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
89 D717954019 7 Plug
90 D717954026 2 Plug
91 D717954047 1 Retaining ring
92 D717954061 2 Screw
93 D717954068 6 Screw
94 D717954075 6 Screw
95 D717954103 8 Screw
96 D717954110 3 Screw, metric
97 D717954117 6 Screw
98 D717954124 2 Screw
99 D717954152 1 Screw
100 D717954159 1 Washer
101 D717954166 1 Washer
102 D717953865 1 Seal overhaul kit

94




DyYnNAapac

Part of the Atlas Copco Group

D717193500
Pump, generator

95






DyYnNAapac

Part of the Atlas Copco Group

4812200025
Hydraulic assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717091001 2 Auger lift cylinder
2 D717091503 2 Cylinder, screed level, front
3 4812220794 2 Cylinder, screed lift
4 D717091501 2 Cylinder, hopper pivot
5 4812220748 1 Filter, high-pressure
6 D717091507 1 Valve bank, rear work function
7 4812200104 1 Front manifold
8 D717090503 1 HIC, Propel gearbox & pump
9 D717091508 1 Valve, vibration
10 4812220876 1 Filter, auger charge
11 4812200018 1 Hydraulic tank
15 D717801191 2 Retaining ring
16 D717091510 4 Pin, cylinder
17 D717091505 2 Pin, screed front lift cylinder
18 D717801177 10  Cotter pin, 3/16"
19 D717091509 2 Pin, screed rear lift cylinder
20 D717801044 18  Narrow washer, 0.38"
21 D717800610 4 Screw, 3/8"
22 D717801051 18  Narrow washer, 0.313"
23 D717800533 6 Screw, 5/16"
24 D717800827 4 Lock nut, 5/16"
25 D717801597 2 Screw, 5/16"

97



DyYNAapac

Part of the Atlas Copco Group

4812200025
Hydraulic assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
26 D717800554 2 Screw, 5/16"
27 D717081026 5 Bulkhead fitting, 04
28 D717091027 8 Bulkhead fitting, 08
29 4812200208 4 Bulkhead fitting, 12
30 D717800596 4 Screw, 3/8"
31 D717800834 4 Lock nut, 3/8"
33 4812200323 2 Screw, 3/8"
34 D717800001 2 Adapter, 20-12
35 4812220890 2 Elbow, 16-20
36 4812222495 1 Hydraulic schematic
37 4812222496 1 Hydraulic hose kit
38 4812220864 2 Clamp, stauff
39 4812220870 2 Tube
40 D717801989 2 Adapter, 06-06
41 D716090518 1 Drive assist valve
42 D716196000 1 Pump, front wheel assist
43 D716090527 4 Standoff
45 D717801688 4 Screw, M12
46 D717801128 2 Washer, 12mm
47 D717801121 2 Washer, 14mm
49 4812222514 1 Bulkhead fitting, 024

98




DyYnNAapac

Part of the Atlas Copco Group

4812200025
Hydraulic assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
50 4812222516 1 Bulkhead nut, 024
51 4812222515 1 Adapter, 024-024
56 4812221096 1 Elbow, 20-12-90

99



DyYNAapac

Part of the Atlas Copco Group

D717091001
Auger lift cylinder
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717950743 1 Kit, gland seal
2 D717950771 1 Kit, piston seal

100



DyYnNAapac

Part of the Atlas Copco Group

D717091503
Cylinder, screed level, front
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717950757 1 Kit, gland seal
2 D717950764 1 Kit, piston seal

101




DyYNAapac

Part of the Atlas Copco Group

4812220794
Cylinder, screed lift
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717950757 1 Kit, gland seal
2 D717950764 1 Kit, piston seal

3 D717954747 1 Spherical bearing, cylinder

102



DyYnNAapac

Part of the Atlas Copco Group

D717091501
Cylinder, hopper pivot
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717950750 1 Kit, gland seal
2 D717951639 1 Kit, piston seal

D717954747 2 Spherical bearing, cylinder

103



DyYNAapac

Part of the Atlas Copco Group

4812220748
Filter, high-pressure
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220749 1 Element, hg pr filter
2 4812269103 1 Kit, seal

104



DyYnNAapac

Part of the Atlas Copco Group

D717091507
Valve bank, rear work function
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717953781 1 Tie rod assembly
2 D717953746 1 PVSI
3 D717953767 2 PVB
5 D717953774 1 PVSPM
6 D717953711 1 HIC, rear valve
7 D717953760 2 PVM
8 D717953690 2 PVHC
9 D717953788 2 Spool
10 D717953739 2 Anti-cav valve
11 D717953753 3 Shock valve

105




DyYNAapac

Part of the Atlas Copco Group

D717953711
HIC, rear valve
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812270266 1 Body
2 4812270267 12  Cap screw
3 4812270268 2 CP124-1-V-0
4 4812270269 3 3C100-01-V-0-005
5 4812270270 4 CP448-1-V-0-E-C-300-3.0-040
6 4812270271 3 Plug, straight
7 4812270272 1 Plug, straight
8 4812270273 6 Plug, 4 sae, tapered, buna
9 4812270274 8 Plug, 6 sae, tapered, buna
10 4812270275 2 Plug, 8 sae, tapered, buna
11 4812270276 19  Plug, expander 8mm
12 4812270277 1 Plug, orifice M6X1
13 4812270278 2 Plug, orifice M6X1
14 4812270217 1 Plug, orifice
15 4812270218 2 DCV03-3Y11/02400-E1-00-V
16 4812270219 1 CP231-3-V-0-A-D-300
17 4812270220 1 SVP08-NCR-24D-DN-V-00
18 4812270221 1 DCV03-2Y51/02400-E1-00-V
19 4812270222 2 CP208-1-V-0-E-B-150

106




DyYnNAapac

Part of the Atlas Copco Group

4812200104
Front manifold
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717953704 1 Manifold body
3 D717953844 2 Orifice plug
4 D717952703 6 Valve, CP124
5 D717952710 7 Valve, 3C100
6 D717952717 4 Valve, CP448
7 D717952843 1 Plug, 6 SAE
8 D717952850 5 Plug, 4 SAE
9 D717952864 7 Tapered plug, 4 SAE
10 D717952871 5 Tapered plug, 6 SAE
11 D717952878 33 Expander plug
12 D717952885 24  Cap screw
13 D717953039 1 Piston
14 D717953046 2 Orifice plug
15 D717953053 1 Orifice plug
16 D717953081 2 Backup
17 D717953795 4 Valve, DCV03
18 D717953802 1 Valve, CP448
19 D717953809 2 Valve, CB10
20 D717953816 1 Valve, CP208
21 D717953823 1 Valve, CP208
22 D717954173 2 Valve, CV08

107



DynNapac

Part of the Atlas Copco Group

4812200104
Front manifold

Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung

23 4812269085 1 Valve, CV08

108



DyYnNAapac

Part of the Atlas Copco Group

D717090503

HIC, Propel gearbox & pump
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717950148 1 Cartridge valve
2 D717950155 1 Relief limiting pilot valve
3 D717950162 1 Hand pump valve
4 D717950169 1 Motion control valve
5 D717950708 1 Manual directional valve

109




DyYNAapac

Part of the Atlas Copco Group

D717091508
Valve, vibration
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717950652 1 Manifold
2 D717950715 1 Solenoid

3 D717950722 1 Valve, cartridge relief

110



DyYnNAapac

Part of the Atlas Copco Group

4812220876
Filter, auger charge
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220885 1 Filter, replacement
2 4812269104 1 Kit, seal

111



DyYNAapac

Part of the Atlas Copco Group

4812200018
Hydraulic tank
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220244 1 Hydraulic tank
2 4812220782 1 Hydraulic suction
3 D717084538 1 Cap, tank fill
4 SEE4.1-43 1 Hydraulic filter
5 D717084545 1 Gauge, hydraulic sight
6 D717084546 1 O-ring, suction manifold seal
7 D717801086 14  Flat washer, 0.5"
8 D717800750 4 Screw,1/2"
9 D717800694 2 Screw, 1/2"
10 D717800743 4 Screw, 1/2"
11 D717801044 8 Narrow washer, 0.38"
12 D717800834 4 Lock nut, 3/8"
13 D717800603 4 Screw, 3/8"
14 D717802038 1 Adapter, 1/2"-32
15 D717801968 7 Plug, 16
16 D717800008 1 Elbow, 32-32
17 D717800218 2 Adapter, 16-16
18 D717084548 1 Magnet
19 D717084551 1 Stauff clamp, 2"
20 4812220512 1 Tube, hydraulic return
21 D717800778 4 Screw, 1/4"
22 D717080023 1 Ball Valve

112




DyYnNAapac

Part of the Atlas Copco Group

4812200018
Hydraulic tank
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
23 D717084554 1 Temperature sensor
24 4812220143 1 Elbow, 12
25 4812220142 1 Nipple, 12
26 4812200120 1 Plug, 1/4"
27 4812220689 4 Hydraulic tank isolator
28 4812220734 1 Temperature sensor
29 4812220554 1 Return manifold
30 D717800085 2 Elbow, 12-12
31 D717800323 1 6MORB-6MJ
32 4812220780 1 Clamp, stauff
33 D717800176 3 Elbow, 16-16
34 4812220789 1 Tube, hydraulic oil cooler
35 D717802059 1 Plug, 24
36 4812200059 1 Elbow, 24-24
37 4812222515 1 Adapter, 024-024
39 4812200441 1 Elbow, 20-24
40 4812220804 1 Elbow, 3/4-12
42 4812220806 1 Elbow, 16-24
43 4812220807 4 Nut, M12
44 4812221916 1 Adapter, 24-24
45 D717800862 2 Lock nut, 1/2"
46 4812200201 1 Adapter, 06-06-06

113



DyYNAapac

Part of the Atlas Copco Group

4812200018
Hydraulic tank

Item Part No. Qty.

Pos. Best-Nr. Anz. Description Beschreibung

47 4812220897 4 Flat washer, 7/16"

48 4812221201 1 O-ring

76 1 2102US7885, 2102US7887,
2102US7888)

4.1 4812220770 1 Hydraulic filter (all serial nbrs except
below)

_01 D717951135 1 _Kit, seal rkm400

_02 D717951142 1 _Indicator

_03 4812220771 1 _Element, filter

4.2 D717084544 1 Hydraulic filter

4.3 (Only for 2102US7881,
2102US7883, 2102US7884,

4.4 2102US7885, 2102US7887,

2102US7888)

114




DyYnNAapac

Part of the Atlas Copco Group

D717084544
Hydraulic filter
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717951135 1 Kit, seal rkm400
2 D717951142 1 Indicator

3 D717951149 1 Element, filter

115







DyYnNAapac

Part of the Atlas Copco Group

4812200031
Electrical assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717100500 1 Generator drive
2 4812220712 1 DC control panel
3 D716010691 1 Generator mount
5 4812221122 1 Operator console, left
6 4812221123 1 Operator console, right
7 D717104500 1 AC main panel
9 4812200532 2 Electrical assembly bushing
10 D717101019 1 Grommet
11 D717101020 1 Grommet
12 D717105500 1 Lighting system
13 D717101016 2 Horn, disc 24V
14 D717101508 1 Alarm 24V, reverse indication
15 D717800827 6 Lock nut, 5/16"
16 D717801051 8 Narrow washer, 0.313"
17 D717801058 4 Narrow flat washer, 0.25"
18 D717800785 2 Nyloc nut, 1/4"
19 D717800680 2 Screw, 1/4"
20 D717800561 2 Screw, 5/16"
21 D717801044 6 Narrow washer, 0.38"
22 D717801653 4 Hex head screw, 3/8"
25 4812220981 1 Work function harness
26 4812220987 1 ECM harness
27 4812222237 1 Rear functions harness
28 D717104522 1 Harness, AC main panel to fume

extractor

117



DyYNAapac

Part of the Atlas Copco Group

4812200031
Electrical assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
29 D717104520 1 Harness, generator to AC panel
30 4812220980 1 Front functions harness
31 4812220988 1 Harness, engine can
32 4812200533 1 Harness, starter
33 4812220982 1 After treatment system
34 4812200535 1 Cable, alternator neg
35 D717101031 1 Cable, starter NEG term to chassis
ground
36 D717101055 1 Cable, generator to mainframe
37 4812221067 1 Cable, battery negative
38 4812221066 1 Cable, F3 fuse to XB
39 4812221070 2 Coil cable, auger sensor
40 4812220979 2 Coil cable, conveyor
41 D717146000 1 Schematic, AC electrical system
42 4812220707 1 Schematic, DC electrical system
43 D716103507 1 Harness, drive assist
44 4812222246 1 Auger and conveyor controls
45 4812221582 1 Screed replacement plug
46 D717800617 1 Screw, 3/8"
4812222082 1 Key replacement kit
117 D717801310 1 Washer, 1/4"
118 D717800568 1 Screw, 5/16"

118




DyYnNAapac

Part of the Atlas Copco Group

4812200031
Electrical assembly

119



DyYNAapac

Part of the Atlas Copco Group

4812200031
Electrical assembly

120



Part of the Atlas Copco Group

DyYnNAapac

D717100500
Generator drive
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717100501 1 Generator
2 D717100505 4 Mount, generator isolator
3 D717100506 1 Motor, hydraulic
4 D717100502 1 Coupling, 35mm
5 4812200085 1 Coupling, splined
6 4812200086 1 Coupling, spider
14 D717801135 6 Washer, 10mm
15 D717800484 6 Screw, M10
18 D717801086 6 Flat washer, 0.5"
19 D717800736 2 Screw, 1/2"
20 D717800862 4 Lock nut, 1/2"
21 D717800708 4 Screw, 1/2"
22 4812200229 1 Conduit hub
23 4812200230 1 Elbow, 1"
25 4700904639 1 Washer, M6
27 4700500012 1 Capscrew, M6

121




DyYNAapac

Part of the Atlas Copco Group

D717100501
Generator
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717954768 1 Mount, motor, two bolt

122



DyYnNAapac

Part of the Atlas Copco Group

D717100506
Motor, hydraulic
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717954614 1 Thrust plate
2 D717954642 1 Washer
3 D717954271 1 Cylinder block spring
4 D717954278 1 Cylinder block spring retainer
5 D717954432 1 Retaining spring
6 D717954502 4 Hold-down pin slipper
7 D717954313 1 Hold-down pin retainer
8 D717954530 1 Slipper retainer guide
9 D717954404 9 Piston
10 D717954516 1 Slipper retainer
11 D717954306 2 End cap gasket
12 D717954586 2 Spring pin
13 D717954544 3 Plug
14 D717951072 8 O-ring
15 D717954621 1 Thrust washer
16 D717954348 2 Lip seal
17 D717954593 1 Support washer
18 D717954425 2 Retaining ring
19 D717954488 1 Shaft
20 D717950638 2 Retaining ring
21 D717954285 1 End cap
22 D717954446 4 Screw

123



DyYNAapac

Part of the Atlas Copco Group

D717100506
Motor, hydraulic
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
23 D717954355 1 Needle bearing
24 D717953459 1 Lifting bracket
25 D717954264 1 Cylinder block kit with speed ring
26 D717954299 1 Fixed housing
27 D717954215 1 Adapter assembly
28 D717954551 1 Speed sensor
29 D717951065 2 O-ring
30 D717954628 1 Valve plate
31 D717954537 1 Slotted pin
32 D717954236 1 Ball bearing
33 D717954383 1 Overhaul seal kit

124




DyYnNAapac

Part of the Atlas Copco Group

4812220712
DC control panel
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
2 D717104037 1 Barrier block
3 D717104039 1 Relay, 80A
4 D717101007 1 Hour meter
5 D717101515 1 Inclinometer
6 D717104010 2 Flasher, 24V
7 D717104038 2 P clamp, 1.25"
8 D717800869 9 Lock nut, M8
9 D717800953 5 Screw, M8
10 D717801093 11 Washer, 0.164"
11 D717800967 2 Hex nut, M8
12 D717800946 2 Hex nut, M8
13 D717800687 2 Screw, 1/4"
14 D717801058 28 Narrow flat washer, 0.25"
15 D717800785 14  Nyloc nut, 1/4"
16 D717103026 2 Rubber grommet, 5/16"
17 4812200424 2 Propel system controller
18 D717800666 12  Screw, 1/4"
19 D717104011 1 Push button, warning lights
20 D717103017 1 Maintained action block
21 D717103016 1 NO contact
23 4812220723 1 Decal, DC control panel

125



DyYNAapac

Part of the Atlas Copco Group

4812220712
DC control panel
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
24 4812220724 1 Toggle switch
26 D717104017 8 End stop, terminal block
27 D717104003 5 Relay base
28 D717104005 5 Relay, 24V
29 D717104004 5 Diode, relay surge protection
30 D717104008 1 Surge protect diode
31 D717104041 1 Relay, 24V
32 D717104042 1 Relay base, 24V
33 D717104006 1 Relay latch
34 D717104007 1 Base, latch relay
35 D717104033 1 End plate, 2 wire fuse block
36 D717104029 31 Block terminal, 2-wire
37 D717104023 11 End plate, 4-wire terminal block
38 D717104016 53  Terminal block, 4-wire
39 D717104014 72  Terminal block, 2-wire
40 D717104022 4 End plate, 3-wire terminal block
41 D717104015 16  Terminal block. 3-wire
42 D717104021 2 End plate, 2-wire terminal block
44 D717103013 2 LED, yellow
45 4812220727 4 Mini relay socket

126




DyYnNAapac

Part of the Atlas Copco Group

4812220712
DC control panel
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
46 4812220728 4 Relay, 24V
47 D717800883 6 Lock nut, M10
48 D717801142 6 Washer, 10
49 D717801016 6 Screw, M10
51 4812220729 1 Decal, fuse list
52 D717104012 4 Clip hold down, control relay
53 D717104013 1 Clip hold down, latch relay
54 4812220761 1 DC wiring diagram
55 4812222170 2 Toggle switch
56 4812200425 1 Controller, ac/fan system

127



DyYNAapac

Part of the Atlas Copco Group

D716010691
Generator mount
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D716010689 1 Generator mount
2 D716010690 1 Generator mount gusset

128



DyYnNAapac

Part of the Atlas Copco Group

4812221122
Operator console, left
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717101501 1 Controller, propel handle
2 D717101502 1 Controller, speed dial
3 4700902801 1 Steering column
4 D717101504 1 Switch, propel mode selection
5 4812222238 1 Steering wheel
6 4812200422 1 Display, left
7 D717103001 1 Push button e-stop
8 D717103002 1 Switch, key ignition
9 D717103003 16  Toggle switch, 7
10 D717103005 1 Plate, switch panel
15 D717103010 1 Push button, parking brake
16 D717103011 1 Push button, horn
17 D717103013 9 LED, yellow
18 D717103014 2 LED, green
20 D717103015 1 NC contact, block
21 D717103018 1 Toggle switch, 3
22 D717103016 2 NO contact

129




DyYNAapac

Part of the Atlas Copco Group

4812221122
Operator console, left
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
23 D717113024 1 Cover, swing arm
24 D717103022 2 Toggle switch, 3
25 D717103021 1 Toggle switch, 1
26 4812220905 1 Decal, left console upper left
27 D717410007 1 Decal, left console, lower left
28 D716410008 1 Decal, left console, lower right
29 4812221195 1 Decal, left console, upper left
30 D717801058 35 Narrow flat washer, 0.25"
31 D717801044 10  Narrow washer, 0.38"
32 D717801268 10  Screw, 3/8"
33 D717801289 28  Screw, 1/4"
34 D717103025 2 Barrier block
35 D717801100 8 Washer, #6
36 D717800876 4 Lock nut, M6
37 D717800974 4 Screw, M6
38 D717103026 2 Rubber grommet, 5/16"
39 D717801520 1 Cushioned clamp, 1.5"
40 D717800785 5 Nyloc nut, 1/4"
41 4812220907 1 Decal, engine controls
42 D717801002 1 Hex nut, M10
43 D717801142 1 Washer, 10
44 D717800883 1 Lock nut, M10

130




DyYnNAapac

Part of the Atlas Copco Group

4812221122
Operator console, left
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
46 D717103030 2 Shoulder bolt, 3/8"
47 D717101043 1 Nylon hole plug, 7
48 D717103032 2 Switch panel gasket, small
49 D717103033 2 Switch panel gasket, large
50 4812220958 2 Operator console handle
51 4812220757 1 Wiring diagram, left console
52 4812220759 1 Harness, left console to DC box
53 D717103029 1 Edge protector
54 D717103036 23  Toggle switch boot
55 4812222214 2 Operator console light dashboard
56 4812222171 2 Operator console toggle switch, 5E
57 4812222241 2 Operator console toggle switch, 7E
58 D717800687 7 Screw, 1/4"
61 4812222206 1 Lock washer, 10
62 D717801261 4 Screw, 1/4"
63 D717801184 4 Washer, 1/4"
64 D716103001 1 Dynamic steering valve
65 D717801996 4 Elbow, 04-06

131




DyYNAapac

Part of the Atlas Copco Group

4812221122

Operator console, left
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
67 4812222119 1 Steering column clamp
68 4812222120 1 Steering column base
69 D717801709 2 Button-head screw, 3/8"
70 4812222628 1 Sealing ring
71 4812222247 1 Dynamic steering valve

132




DyYnNAapac

Part of the Atlas Copco Group

D716103001
Dynamic steering valve
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717954649 1 Seal kit

133



DyYNAapac

Part of the Atlas Copco Group

4812221123
Operator console, right
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717101501 1 Controller, propel handle
2 D717101502 1 Controller, speed dial
3 4700902801 1 Steering column
4 D717101504 1 Switch, propel mode selection
5 4812222238 1 Steering wheel
6 4812200423 1 Display, right
7 D717103001 1 Push button e-stop
8 D717103003 15  Toggle switch, 7
10 4812200437 1 Access panel
11 D717103010 1 Push button, parking brake
12 D717103011 1 Push button, horn
13 D717103013 9 LED, yellow
14 D717103014 2 LED, green
16 D716103502 1 Plate, switch panel
17 D717103503 1 Plate, access panel
19 4812220907 1 Decal, engine controls
20 D717103016 2 NO contact
21 D717103015 1 NC contact, block
22 D717113024 1 Cover, swing arm

134




DyYnNAapac

Part of the Atlas Copco Group

4812221123
Operator console, right
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
23 D717103021 1 Toggle switch, 1
24 4812220905 1 Decal, left console upper left
25 D717410010 1 Decal, right console, lower left
26 4812220906 1 Decal, right console, uper right
27 D716410012 1 Decal, right console, lower right
28 D717801044 10 Narrow washer, 0.38"
29 D717801058 35 Narrow flat washer, 0.25"
30 D717801289 28  Screw, 1/4"
31 D717801268 10  Screw, 3/8"
32 D717103026 2 Rubber grommet, 5/16"
33 D717103025 2 Barrier block
34 D717801100 8 Washer, #6
35 D717800876 4 Lock nut, M6
36 D717800974 4 Screw, M6
38 D717103030 2 Shoulder bolt, 3/8"
39 D717801520 1 Cushioned clamp, 1.5"
40 D717800687 7 Screw, 1/4"
41 D717800785 5 Nyloc nut, 1/4"
42 D717800883 1 Lock nut, M10
43 D717801142 1 Washer, 10
44 D717801002 1 Hex nut, M10

135




DyYNAapac

Part of the Atlas Copco Group

4812221123
Operator console, right
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
45 D717103033 2 Switch panel gasket, large
46 D717103032 2 Switch panel gasket, small
47 4812220756 1 Wiring diagram, right
48 4812220758 1 Harness, right console
49 D717103029 1 Edge protector
50 D717103036 17  Toggle switch boot
51 4812220958 2 Operator console handle
52 4812222214 2 Operator console light dashboard
53 4812222171 1 Operator console toggle switch, 5E
56 4812222206 1 Lock washer, 10
57 D717801261 4 Screw, 1/4"
58 D717801184 4 Washer, 1/4"
59 D716103001 1 Dynamic steering valve
60 D717801996 4 Elbow, 04-06

62 4812222119
63 4812222120
64 D717801709
65 4812222628
66 4812222247

Steering column clamp
Steering column base
Button-head screw, 3/8"
Sealing ring

Dynamic steering valve

= AN

136



DyYnNAapac

Part of the Atlas Copco Group

D716103001
Dynamic steering valve
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717954649 1 Seal kit

137



DyYNAapac

Part of the Atlas Copco Group

D717104500
AC main panel
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
7
3 D717104503 3 Breaker main
5 D717104508 6 Terminal block, 3-wire
6 D717104504 1 Circuit breaker
7 D717104017 2 End stop, terminal block
8 D717104507 1 Contactor, 18A
9 D717104509 1 End cover, terminal block
10 D717104511 1 Breaker main, 15A
12 D717104515 2 Fitting straight, 1"
13 D717104516 2 Fitting straight, 1/2"
14 D717801142 6 Washer, 10
15 D717800883 2 Lock nut, M10
16 D717801009 2 Hex nut, M10
17 D717801093 28  Washer, 0.164"
18 D717800869 14 Lock nut, M8
20 D717801058 8 Narrow flat washer, 0.25"
21 D717800834 4 Lock nut, 3/8"
22 D717800680 4 Screw, 1/4"
23 D717104517 1 Bar, solid neutral
25 D717104519 1 Cord grip

138




DyYnNAapac

Part of the Atlas Copco Group

D717104500
AC main panel

Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
26 D717104523 1 Wiring diagram, AC main panel
27 D717410029 1 Decal, AC main panel
28 D717800953 16  Screw, M8

2

2
33 D717104522 1 Harness, AC main panel to fume

extractor

34 D717104520 1 Harness, generator to AC panel

139



DyYNAapac

Part of the Atlas Copco Group

D717105500
Lighting system
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717105505 2 Grommet
2 D717105501 2 Bracket, front light
3 D717105503 4 Light 24V, work system
4 D717105504 2 Grommet
6 D717105507 6 Power outlet
7 D717801044 12 Narrow washer, 0.38"
8 D717800834 6 Lock nut, 3/8"

140




DyYnNAapac

Part of the Atlas Copco Group

4812222246
Auger and conveyor controls
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717102002 4 Sonic pwm sensor, feed system
2 D717102005 2 Bracket, sonic sensor

141




DyYNAapac

Part of the Atlas Copco Group

4812222082
Key replacement kit
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4700358881 1 Lock
2 4812222078 1 Door latch key

3 4700940451 1 Starter key

142



DyYnNAapac

Part of the Atlas Copco Group

4812200035
Conveyor
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220497 1 Conveyor drive
2 D717060501 1 Tension assembly
3 D717060001 1 Middle chain support
4 D716061500 2 Conveyor chain
5 D717060004 2 QOuter chain support
6 D717060005 1 Floor, front left
7 D717060011 1 Floor, rear right
8 D717060009 1 Floor, rear left
9 D717060007 1 Floor, front right
10 D717060013 1 Guide plate, right
11 D717060018 1 Guide plate, left
12 D717060020 1 Guide plate, middle
13 D716063505 2 Guide plate extension, right
14 D716063503 1 Guide plate extension, middle
15 4812222517 1 Conveyor lube assembly
16 D717801072 4 Hard flat washer, 3/4 - narrow
17 D717801632 4 Hex head screw, 3/4"
18 D717801051 3 Narrow washer, 0.313"
19 D717800568 3 Screw, 5/16"
20 D717801086 26  Flat washer, 0.5"
21 D717800729 18  Screw, 1/2"
22 D717801079 6 Narrow washer, 0.625"

143




DyYNAapac

Part of the Atlas Copco Group

4812200035
Conveyor

Item Part No. Qty.

Pos. Best-Nr. Anz. Description Beschreibung

23 D717800519 2 Screw, 5/8"

24 D717800862 8 Lock nut, 1/2"

25 D717801667 4 Hex head screw, 5/8"
D717952332 1 Kit, chain, conveyor drive
D717952339 1 Conveyor chain kit
D717952346 1 Conveyor guide kit
D717952353 1 Wear plate kit
D717952360 1 Conveyor sprocket kit

144




DyYnNAapac

Part of the Atlas Copco Group

4812220497
Conveyor drive
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717061005 2 Conveyor drive cover
2 D717061009 2 Motor and gear box
4 D717061018 1 Drive, conveyor
5 D717061001 2 Sprocket, no.100
6 D717802094 2 Screw, 5/8"
7 D717801079 2 Narrow washer, 0.625"
8 D717801653 8 Hex head screw, 3/8"
9 D717801044 16 Narrow washer, 0.38"
10 D717800834 8 Lock nut, 3/8"
12 4812222240 2 Roller chain

145




DyYNAapac

Part of the Atlas Copco Group

D717061009
Motor and gear box
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717061012 1 Gearbox
2 D717061013 1 Mount
3 D717801072 3 Hard flat washer, 3/4 - narrow
4 D717800638 3 Screw, 3/4"
5 D717801086 12  Flat washer, 0.5"
6 D717800736 10  Screw, 1/2"
7 D717061035 1 Motor
8 D717800729 2 Screw, 1/2"

146




DyYnNAapac

Part of the Atlas Copco Group

D717061018
Drive, conveyor
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717061002 2 Housing, end bearing
2 D717061003 2 Bearing, conveyor drive middle
3 D717061004 2 Bearing, conveyor drive end
4 D717061021 2 Drive shaft
5 D717061022 2 Key, 2.375"
6 D717061023 2 Key, 3.125"
7 D717061024 2 Spacer, outer conv sprocket
8 D717061025 2 Cap, shaft end
9 D717061026 1 Housing, bearing
10 D717061028 2 Snap ring
11 D717061029 2 Sprocket, martin pn -
12 D717061030 2 Sprocket & hub
13 D717061033 2 Sprocket & hub
14 D717801303 2 Screw, 1/2"
15 D717802416 4 Screw, 3/8"

147



DyYNAapac

Part of the Atlas Copco Group

D717060501
Tension assembly

Item Part No.
Pos. Best-Nr.

Qty.

Anz. Description

Beschreibung

D717060511

O©CoO~NOOOPAWN -

13 D717802101
16 D717802101

D717060502
D717060503
D717060504
D717060505
D717060508

D717060512
D717060513
D717060515
10 D717801044
11 D717800834
12 D717800617

A BN NEBREBENNNNDNAEANDDN

Housing, shaft spacer
Shaft, conveyor roller
Bearing, shaft

Inner shaft slide
Slide, outer shaft

Bolt adjuster, outer
Bolt adjuster, inner
Tab, adjuster lock
Sprocket

Narrow washer, 0.38"
Lock nut, 3/8"

Screw, 3/8"

Set screw, 3/8"

Set screw, 3/8"

148




DyYnNAapac

Part of the Atlas Copco Group

D716061500
Conveyor chain
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D716061501 2 Conveyor chain
2 D717061502 27  Conveyor crossbar

3 4812200009 54  Lock pin

149




DyYNAapac

Part of the Atlas Copco Group

4812222517
Conveyor lube assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717064507 9 Clamp, stauff
3 D717064511 22  Plug, pipe
4 D717064512 9 Connector, straight
5 D717061027 5 Zerk
6 D717064513 3 Elbow, pipe
10 4812222521 1 Grease hose
11 4812200455 3 Grease hose
12 4812222530 1 Grease hose
13 4812200454 2 Grease hose
14 4812200525 4 Stauff

150




DyYnNAapac

Part of the Atlas Copco Group

D717952332

Kit, chain, conveyor drive
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717061001 2 Sprocket, no.100
2 D717061017 2 Roller chain
3 D717061029 2 Sprocket, martin pn -
4 D717952374 2 Key,driveshaft

151




DyYNAapac

Part of the Atlas Copco Group

D717952339
Conveyor chain kit
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812200009 104  Lock pin
2 D717061501 4 Chain

3 D717061502 52  Conveyor crossbar

152



DyYnNAapac

Part of the Atlas Copco Group

D717952346
Conveyor guide kit
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717060001 1 Middle chain support
2 D717060004 2 Outer chain support
3 D717060013 1 Guide plate, right
4 D717060018 1 Guide plate, left
5 D717060020 1 Guide plate, middle
6 D717800519 2 Screw, 5/8"
7 D717800729 14  Screw, 1/2"
8 D717801072 4 Hard flat washer, 3/4 - narrow
9 D717801079 6 Narrow washer, 0.625"
10 D717801086 14 Flat washer, 0.5"
11 D717801632 4 Hex head screw, 3/4"
12 D717801667 4 Hex head screw, 5/8"

153




DyYNAapac

Part of the Atlas Copco Group

D717952353
Wear plate kit
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717060005 1 Floor, front left
2 D717060007 1 Floor, front right
3 D717060009 1 Floor, rear left
4 D717060011 1 Floor, rear right
5 D717061005 2 Conveyor drive cover
6 D717800834 8 Lock nut, 3/8"
7 D717801044 16 Narrow washer, 0.38"
8 D717801653 8 Hex head screw, 3/8"

154




DyYnNAapac

Part of the Atlas Copco Group

D717952360
Conveyor sprocket kit
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717060504 4 Bearing, shaft
2 D717060515 4 Sprocket
3 D717061002 2 Housing, end bearing
4 D717061003 2 Bearing, conveyor drive middle
5 D717061004 2 Bearing, conveyor drive end
6 D717061022 2 Key, 2.375"
7 D717061023 2 Key, 3.125"
8 D717061024 2 Spacer, outer conv sprocket
9 D717061025 2 Cap, shaft end
10 D717061026 1 Housing, bearing
11 D717061028 2 Snap ring
12 D717061030 2 Sprocket & hub
13 D717061033 2 Sprocket & hub
14 D717801303 2 Screw, 1/2"
15 D717802101 4 Set screw, 3/8"
16 D717802416 4 Screw, 3/8"

155






DyYnNAapac

Part of the Atlas Copco Group

D717070000
Hopper

Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717070500 1 Hopper assembily, left side, 10 ft.
2 D717071000 1 Hopper assembly, right side, 10 ft.

D717952325 1 Hopper skirt kit

4812244099 1 Kit, hopper skirt-low version

157




DyYNAapac

Part of the Atlas Copco Group

D717070500
Hopper assembly, left side, 10 ft.
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717070501 1 Hopper, left
2 4812200303 1 Wiper backing plate, short
3 4812220717 1 Skirt, hopper sides
4 D717070503 1 Plate, clamp
5 D717070509 1 Hopper pivot pin
6 4812200304 1 Wiper, short
7 4812200255 1 Wiper, long
8 4812200254 1 Wiper backing plate, long
9 D717070518 1 Pin
10 D717801219 1 Screw, 1/2"
11 D717801044 12  Narrow washer, 0.38"
12 D717801086 7 Flat washer, 0.5"
13 D717800729 1 Screw, 1/2"
14 D717800715 6 Screw, 1/2"
15 D717800596 12  Screw, 3/8"
16 D717801611 3 Screw, 1/4"
17 D717801716 10  Washer, 1/4"
18 D717801849 3 Hex nut, 1/4"
19 D717800673 4 Screw, 1/4"
20 4812221566 1 Hopper skirt

158




DyYnNAapac

Part of the Atlas Copco Group

D717071000
Hopper assembly, right side, 10 ft.
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717071001 1 Right side hopper
2 4812200304 1 Wiper, short
3 4812220717 1 Skirt, hopper sides
4 D717070503 1 Plate, clamp
5 D717070509 1 Hopper pivot pin
6 4812200303 1 Wiper backing plate, short
7 4812200255 1 Wiper, long
8 4812200254 1 Wiper backing plate, long
9 D717801219 1 Screw, 1/2"
10 D717070518 1 Pin
11 D717801044 12  Narrow washer, 0.38"
12 D717801086 7 Flat washer, 0.5"
13 D717800596 12  Screw, 3/8"
14 D717800715 6 Screw, 1/2"
15 D717800729 1 Screw, 1/2"
16 D717801716 10  Washer, 1/4"
17 D717801611 3 Screw, 1/4"
18 D717801849 3 Hex nut, 1/4"
19 D717800673 4 Screw, 1/4"
20 4812221567 1 Hopper skirt

159




DyYNAapac

Part of the Atlas Copco Group

D717952325

Hopper skirt kit
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220716 1 Front hopper skirt
2 4812220717 2 Skirt, hopper sides
3 D717070507 2 Wiper, long
4 D717070508 2 Wiper

160




DyYnNAapac

Part of the Atlas Copco Group

4812244099

Kit, hopper skirt-low version
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812243390 2 Skirt hopper sides
2 4812243391 1 Skirt, hopper front
3 4812243392 1 Skirt LH, hopper
4 4812243393 1 Skirt RH, hopper

161







DyYnNAapac

Part of the Atlas Copco Group

D716020000
Rear axle
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717170600 2 Gearbox, track drive
2 D717171014 2 Motor track assy
3 4812200089 2 Rear drive wheel
4 4812200107 2 Wheel & tire assembly
5 D717801149 64 Washer, 20mm
6 D717800449 64  Screw, M20
7 D717801072 16 Hard flat washer, 3/4 - narrow
8 D717170618 16  Tap bolt, 3/4"

163




DyYNAapac

Part of the Atlas Copco Group

D717171014
Motor track assy
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717950778 1 Set screw
2 D717950785 2 Screw
3 D717950792 3 Plug
4 D717950799 1 Cylinder block
5 D717950806 1 Motor housing
6 D717950813 1 Gasket
7 D717950827 1 O-ring
8 D717950834 9 Plug
9 D717950855 1 O-ring
10 D717950862 1 Valve segment
11 D717950869 1 Screw adjusting assembly
12 D717950876 1 Seal carrier assembly
13 D717950883 1 Housing
14 D717950890 1 O-ring gasket seal
15 D717950897 1 Shaft
16 D717950904 2 Support pin
17 D717950911 2 Spring guide
18 D717950918 1 Bearing plate
19 D717950925 1 Gasket
20 D717950932 1 Relief valve
21 D717950939 1 Synch shaft kit
22 D717950946 1 End cap

164




DyYnNAapac

Part of the Atlas Copco Group

D717171014
Motor track assy
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
23 D717950953 2 Plug
24 D717950960 1 Spring
25 D717950967 1 Lip seal
26 D717950974 1 Ring seal
27 D717950981 1 Orifice
28 D717950988 2 Retaining ring
29 D717950995 1 Safety cap
30 D717951002 1 Piston ring kit
31 D717951009 1 Charge relief cartridge kit
32 D717951016 1 Spool
33 D717951037 1 Nut seal
34 D717951044 1 O-ring
35 D717951051 1 O-ring
36 D717951058 9 O-ring
37 D717951065 9 O-ring
38 D717951072 1 O-ring
39 D717951079 4 O-ring
40 D717951086 2 Pin
41 D717951093 4 Plug
42 D717951107 8 Socket-head screw
43 D717951114 2 Screw
44 D717951121 2 Set screw

165




DyYNAapac

Part of the Atlas Copco Group

D717171014

Motor track assy
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
45 D717951128 1 Sensor
49 D717952955 1 Servo piston assembly
50 D717953557 1 Bearing housing
51 D717953620 1 Solenoid valve
52 D717954138 8 Socket-head screw

166




DyYnNAapac

Part of the Atlas Copco Group

4812200107
Wheel & tire assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812200106 1 Tire, rear
2 4812200105 1 Wheel, rear

167






DyYnNAapac

Part of the Atlas Copco Group

4812200030
Auger assembly
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717180000 1 Auger
2 D717180003 2 Auger slide bushing
3 D717180004 6 Bushing, bolt
4 4812200195 2 Clamping bar
5 D717180006 2 Washer, 5/8"
6 D717801317 6 Nut, 3/4"
7 D717801072 12 Hard flat washer, 3/4 - narrow
8 D717800631 6 Screw, 3/4"
9 D717800519 2 Screw, 5/8"
10 D717801079 6 Narrow washer, 0.625"
11 D717801716 4 Washer, 1/4"
12 D717801604 4 Screw, 1/4"
13 D717800526 4 Screw, 5/8"
14 D717801156 2 Nut, 5/8"
15 D717091018 4 Hose retention
16 4812221505 1 Height gauge, left
17 4812221502 1 Height gauge, right
18 4812222173 1 Auger splash weldment, right
19 4812222174 1 Auger splash weldment, left
20 4812200217 1 Auger lubrication
21 4812200130 1 Loop flushing kit
22 4812224489 1 Kit, 11", auger extension

169



DyYNAapac

Part of the Atlas Copco Group

4812200030
Auger assembly

Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung

23 4812224490 1 Kit, 17", auger extension
24 4812224488 1 Kit, 34", auger extension

170



DyYnNAapac

Part of the Atlas Copco Group

D717180000
Auger

Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung

1 D722180000 1 Auger

171




DynNapac

Part of the Atlas Copco Group

D722180000
Auger

Item Part No. Qty.

Pos. Best-Nr. Anz. Description Beschreibung

2 D722180900 1 Support, distributor

3 D722181600 1 Auger

4 D722182711 0 Wear part, left
D937634274 0 Screw, F30
4700928847 O Nut
4749900025 O Lock washer

8 D722182811 O Wear part, right
D937634274 0 Screw, F30
4700928847 O Nut
4749900025 O Lock washer

12 D756183300 2 Auger gear

13 D722183400 1 Engine support

14 D936780017 4 Lock plate

15 4700600011 4 Flat washer, M16

16 4749900455 2 Screw

17 D938165873 2 Screw

18 D938151084 4 Screw

19 D880180062 2 Clamp

20 D880180063 2 Washer

21 4749900776 2 Screw

172




DynNapac

Part of the Atlas Copco Group

D722181600
Auger

Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
4 D722181611 4 Bearing
12 4812040110 2 Support bearing
15 D935194411 1 Bearing, needle
16 4812040159 1 Ring
17 D937976545 8 Pin, threaded
18 D935511210 3 Grease nipple
21 D935128427 4 Inner ring
22 D935183934 4 Bearing, axial needle
23 D932211701 4 O-ring
24 D935022420 1 Thrust ball bearing
36 D722181636 1 Auger, left
43 D722181643 1 Auger
49 D880180749 1 Shaft
50 D772181750 1 Bushing
53 D935194413 1 Bearing, needle
54 4812040158 1 Ring
55 D932211691 2 O-ring
56 D932100729 X Shim

D932100730 X Shim

D932100732 X Shim
57 D938690604 1 Pin
60 D937860060 4 Screw

173




DynNapac

Part of the Atlas Copco Group

D756183300
Auger gear

Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D756183201 1 Outer housing
2 D756061106 1 Housing
3 D880180413 1 Cover
4 D756183315 1 Housing cover
5 D756183218 1 Hub
6 D880180419 1 Seal ring
7 D756061136 1 Drive sleeve
8 D935229706 1 Bearing
9 D935229705 1 Taper, roll bearing
10 4700116037 2 Bearing
11 D936630040 2 Ring, oil seal
12 D932211813 2 O-ring
13 D932211662 1 O-ring
14 D936032392 1 Circlip
15 D937976545 1 Pin, threaded
16 D937860264 1 Screw
17 D937860060 2 Screw
18 D930206202 1 Ring, nilos
19 4700500040 6 Cap screw, M6
20 4749900080 6 Lock washer
21 D932101171 X Shim

D932101172 X Shim

174




DyYnNAapac

Part of the Atlas Copco Group

D756183300
Auger gear

Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
21 D932101174 X Shim

D932101176 X Shim
25 D932101327 X Shim

D932101328 X Shim

D932101330 X Shim

D932101332 X Shim
29 4700508019 2 Cap screw, M8
30 D951260300 1 Ring gear and pinion
31 D930435011 1 Upsetting ring
32 D938481615 1 Nut
33 D930452560 8 Screw
34 D937890151 2 Screw
35 D880180480 X Shim
36 D880180481 X Shim
37 D880180482 X Shim
38 D880180483 X Shim

175




DyYNAapac

Part of the Atlas Copco Group

D722183400
Engine support
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
3 D722183403 1 Gear bearing, left
11 D722183411 1 Gear bearing, right
19 D756183419 2 Profile sleeve
23 D932211745 2 O-ring
24 D938330758 8 Screw
25 4749901061 8 Lock washer
26 4700500194 8 Cap screw, M12
27 4749900032 8 Lock washer
30 D880180421 X Distance washer
31 D880180422 X Distance washer
32 D880180423 X Distance washer
34 D966057210 2 Hydraulic motor

176




DyYnNAapac

Part of the Atlas Copco Group

D717091018
Hose retention
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717091019 1 Auger hose bracket
2 D717091020 1 Quick release pin
3 D717091021 1 Clamp, hose
4 D717801142 2 Washer, 10
5 D717801240 1 Screw, M10
6 D717800897 1 Lock nut, M10
7 D717800897 1 Lock nut, M10
8 D717801142 2 Washer, 10
9 D717801240 1 Screw, M10

177



DyYNAapac

Part of the Atlas Copco Group

4812200217

Auger lubrication
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717061027 2 Zerk
2 D717801086 4 Flat washer, 0.5"
3 4812200224 2 Adapter, male-male
4 4812200226 2 Elbow
5 4812200233 2 Adapter, bulkhead
6 4812200216 2 Auger grease hose

178




DyYnNAapac

Part of the Atlas Copco Group

4812224489
Kit, 11", auger extension
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D722181900 1 Auger left, cpl, 290mm
2 D722182000 1 Auger, right, cpl, 290mm

179




DyYNAapac

Part of the Atlas Copco Group

4812224490
Kit, 17", auger extension
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D722182100 1 Auger, left, cpl, 434mm
2 D722182200 1 Auger, right, cpl, 434mm

180



DyYnNAapac

Part of the Atlas Copco Group

4812224488
Kit, 34", auger extension
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D722182300 1 Auger, left, cpl 868mm
2 D722182400 1 Auger, right, cpl 868mm

181







DyYnNAapac

Part of the Atlas Copco Group

D716040000
Leveling arm
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717802444 4 Screw, 3/8"
2 D717041004 4 Washer, 0.75"
5 D716040501 1 Screed arm left side
6 D717040513 2 Plate, slider
7 D716041001 1 Screed arm right side
8 D717040509 2 Ball bearing
10 D717040514 2 Pin, screed cylinder pivot
11 D717801198 2 Hex bolt, 5/16"
12 D717800904 2 Lock nut, 5/16"
13 D717801303 4 Screw, 1/2"
16 D717040518 1 Slope arm
17 D717040515 4 Shim
18 4812221580 1 Rubber pad
19 D717801716 9 Washer, 1/4"
20 D717800680 9 Screw, 1/4"
21 4812200218 2 Spacer
37 4812200262 2 Roller spacer
38 4812200263 4 Roller, screed arm

183



DyYNAapac

Part of the Atlas Copco Group

D716040000
Leveling arm
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717802444 4 Screw, 3/8"
2 D717041004 4 Washer, 0.75"
5 D716040501 1 Screed arm left side
6 D717040513 2 Plate, slider
7 D716041001 1 Screed arm right side
8 D717040509 2 Ball bearing
10 D717040514 2 Pin, screed cylinder pivot
11 D717801198 2 Hex bolt, 5/16"
12 D717800904 2 Lock nut, 5/16"
13 D717801303 4 Screw, 1/2"
16 D717040518 1 Slope arm
17 D717040515 4 Shim
18 4812221580 1 Rubber pad
19 D717801716 9 Washer, 1/4"
20 D717800680 9 Screw, 1/4"
21 4812200218 2 Spacer
37 4812200262 2 Roller spacer
38 4812200263 4 Roller, screed arm

184




DyYnNAapac

Part of the Atlas Copco Group

D717040518

Slope arm
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812200221 1 Slope beam
3 D717800834 1 Lock nut, 3/8"
4 D717801653 1 Hex head screw, 3/8"
5 4812222233 4 Screw, 3/8"
6 D717801044 6 Narrow washer, 0.38"
8 4812200222 1 Slide

185






DyYnNAapac

Part of the Atlas Copco Group

D716030000
Steering complete
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D716030500 1 Suspension, wheel
2 D716031528 1 Cylinder, steering
3 D716031507 1 Steering link
4 D716031509 2 Steering link
5 D716031511 2 Steering link
6 D716031516 4 Wheel pivot support
7 D716031505 1 Steering link
8 D716031506 1 Steering link
9 D716031520 2 Idler wheel spindle
10 D716031524 4 Spindle pin
11 D716031001 2 Front idler wheel
12 D716031532 4 Control arm washer
13 D716031533 4 Control arm bushing
14 D716031534 8 Front spindle washer
15 D716031535 8 Bushing
16 D716031536 4 Retainer, bushing
20 D716031552 4 Tie rod pin
21 D716030527 6 Slotted hex nut
22 D716031545 2 Control arm washer
23 D717801072 12 Hard flat washer, 3/4 - narrow
25 D717170602 8 Castle nut, 1 1/4"
26 D716030528 2 Outboard bearing

187



DyYNAapac

Part of the Atlas Copco Group

D716030000
Steering complete
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
27 D716030529 2 Inboard wheel suspension bearing
28 D716030530 4 Radial shaft seal
29 D716030531 2 Inboard wheel suspension spacer
30 D716030532 2 Outboard steering spacer
31 D716031547 8 Front spindle washer
32 D716031548 4 Control arm washer
33 D716030533 2 Slotted hex head nut
34 D716030534 2 Washer, 2
35 D716031555 2 Steering sensor
36 D717800687 4 Screw, 1/4"
37 D717801058 6 Narrow flat washer, 0.25"
38 D716030536 2 O-Ring
39 4812221047 2 O-ring
40 D716030535 2 Wheel suspension cotter pin
42 D717800631 8 Screw, 3/4"
47 D717801044 8 Narrow washer, 0.38"
48 D717800610 6 Screw, 3/8"
49 D717801226 13  Cotter pin, 3/16"
51 D717801989 2 Adapter, 06-06
52 D716032000 4 Retention cap
53 D717801086 16  Flat washer, 0.5"
54 D717800736 16  Screw, 1/2"

188




DyYnNAapac

Part of the Atlas Copco Group

D716030000
Steering complete
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
55 D716032500 4 Steering pin bearing
56 4812221652 2 Adapter, 1/4"-1/8"
57 4812221682 1 Grease line
58 4812221683 1 Grease line
59 4812221681 1 Adapter, 04-02
60 4812221692 1 Mounting plate
61 4812221372 1 Bulk head
62 4700338304 1 Adapter
63 D717061027 1 Zerk
64 D717800260 1 Run tee, 04-04-04
65 D717800680 2 Screw, 1/4"
101 D716902500 1 Front wheel assist
102 D716902600 1 Non-powered steering

189




DyYNAapac

Part of the Atlas Copco Group

D716030500
Suspension, wheel
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D716030513 1 Front axle
2 D716030501 1 Wheel suspension
3 D716030511 1 Wheel suspension
4 D716030522 2 Plate, axle cap
5 D716031525 4 Axle bushing
6 D716031526 4 Axle thrust washer
7 D717801065 4 Washer, 1"
8 D717801625 4 Screw, 1-8
9 D717800638 2 Screw, 3/4"
10 D717801072 2 Hard flat washer, 3/4 - narrow
11 D717800603 2 Screw, 3/8"
12 D717801044 2 Narrow washer, 0.38"
14 D716031554 4 Axle thrust washer

190




DyYnNAapac

Part of the Atlas Copco Group

D716031507

Steering link
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D716031529 1 End rod
2 D716031508 1 Steering link
3 D716031564 1 End rod, left
4 D716031565 1 Left-hand thread nut
5 D716031563 1 Right-hand thread nut

191




DyYNAapac

Part of the Atlas Copco Group

D716031509

Steering link
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D716031529 1 End rod
2 D716031510 1 Steering link
3 D716031564 1 End rod, left
4 D716031563 1 Right-hand thread nut
5 D716031565 1 Left-hand thread nut

192




DyYnNAapac

Part of the Atlas Copco Group

D716031511

Steering link
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D716031529 1 End rod
2 D716031512 1 Steering link
3 D716031564 1 End rod, left
4 D716031565 1 Left-hand thread nut
5 D716031563 1 Right-hand thread nut

193




DyYNAapac

Part of the Atlas Copco Group

D716031555
Steering sensor
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D716031556 1 Bracket, steering sensor
2 D716031557 1 Angle sensor
3 D716031558 1 Linkage, steering
4 D716031559 1 Ball joint
5 D716031560 1 Roll pin
6 4812222598 1 Theaded rod
7 D717800897 1 Lock nut, M10
8 D717801842 2 Screw, 4
10 D717801835 2 Lock nut, 4
11 4812222597 1 Linkage, ball joint
12 4812222637 1 Nut, #10

194




DyYnNAapac

Part of the Atlas Copco Group

D716902500
Front wheel assist
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717801135 4 Washer, 10mm
2 D717800820 2 Lock nut, M10
3 D717801723 2 Screw, M10
4 D716090528 1 HIC, front wheel assist
5 D716093508 1 Priority valve mounting plate
6 D716090507 1 Dyanmic steering valve
7 D717801051 3 Narrow washer, 0.313"
8 D717800610 2 Screw, 3/8"
9 D717800540 2 Screw, 5/16"
10 D717800841 16 Hex. nylon insert lock nut, 3/4
11 D717801639 16 Screw, 3/4"
12 D717801072 32 Hard flat washer, 3/4 - narrow
13 D717801660 20 Screw, 5/8"
14 D717801079 20 Narrow washer, 0.625"
15 4812200083 2 Adapter wheel
16 D716031537 2 Wheel motor mount
17 D716031542 2 Wheel motor
18 D716031553 2 Drive wheel

195



DyYNAapac

Part of the Atlas Copco Group

D716090528
HIC, front wheel assist
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717954782 1 Body
2 D717954789 2 Valve, CP722
3 D717954796 1 Valve, CP124
4 D717954803 1 Valve, CP100
5 D717954810 1 Plug, 4
6 D717954817 3 Plug, 6
7 D717954824 4 Plug, 8
8 D717954831 8 Plug, expander
9 D717954838 1 Plug, orifice
10 D717954845 1 Valve, CP100
11 D717954852 1 Valve, SV08
12 D717954859 1 Valve, SV10
13 D717954866 1 Valve, CP230
14 D717954873 1 Valve, CV10

196




DyYnNAapac

Part of the Atlas Copco Group

D716902600
Non-powered steering
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D716090524 1 Steering load sensor valve
2 D717801058 4 Narrow flat washer, 0.25"
3 D717800785 2 Nyloc nut, 1/4"
4 D717801611 2 Screw, 1/4"
5 4812221047 2 O-ring
6 D716030534 2 Washer, 2
7 D716030533 2 Slotted hex head nut
8 D716030532 2 Outboard steering spacer
9 D716030530 4 Radial shaft seal
10 D716030528 2 Outboard bearing
11 D716030536 2 O-Ring
12 D716030531 2 Inboard wheel suspension spacer
13 D716030529 2 Inboard wheel suspension bearing
14 D716031541 2 Idler wheel spindle
15 D716031001 2 Front idler wheel
16 D716030535 2 Wheel suspension cotter pin

197







DyYnNAapac

Part of the Atlas Copco Group

4812200039
Decal installation
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717410003 2 Tape, refl., op. station bot. tubes
2 D717410005 2 Tape, refl., back of walkway
3 D717410004 2 Tape, refl., hop. flshjag boltjag
plates
4 D717410023 2 Scale
5 D717410027 1 Decal, right rear sensor plugs
6 D717410028 1 Decal, left rear sensor plugs
7 4700903423 1 Decal, safety
8 4700903422 2 Decal, crush area
9 4700903459 2 Decal, safety
10 4700991658 2 Decal
11 4811000344 2 Decal, low sulfur
12 4700382751 6 Decal
13 4700357587 4 Decal, lift point
14 4700903424 2 Decal, safety
15 4700904835 1 Decal
16 4700792568 1 Nameplate
17 4700281898 2 Decal
18 D956053123 2 Decal, dynapac white
19 D717410143 2 Decal, F1000W
20 4812220077 1 Reflector strip
21 4812220078 1 Reflector strip

199



DyYNAapac

Part of the Atlas Copco Group

4812200039
Decal installation
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
22 4812220079 1 Reflector strip
23 4812220080 2 Reflector strip
24 4812220082 2 Reflector strip
25 4812220095 2 Reflector strip
26 4812220145 2 Tape, reflector strip
27 4812220081 2 Reflector strip
28 4812220092 2 Decal, seat belt
29 4812220093 2 Decal, hand crush
30 4812220097 1 Decal, high voltage

200




DyYnNAapac

Part of the Atlas Copco Group

4812200039
Decal installation

201




DyYNAapac

Part of the Atlas Copco Group

4812200039
Decal installation

202



DyYnNAapac

Part of the Atlas Copco Group

4812200039
Decal installation

203



DyYNAapac

Part of the Atlas Copco Group

4812200039
Decal installation

204



DyYnNAapac

Part of the Atlas Copco Group

4812200039
Decal installation

205






DyYnNAapac

Part of the Atlas Copco Group

AFTERMARKET T4
Aftermarket Kits
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4700679743 1 Auger flight kit, complete
2 D299010014 1 Kit, inboard bearing
3 4812224489 1 Kit, 11", auger extension
4 4812224490 1 Kit, 17", auger extension
5 4812224488 1 Kit, 34", auger extension
6 D717951674 1 Left flight kit
7 D717951681 1 Right flight kit
8 4812269054 1 Kit, startup, 100hr
4812269131 1 Kit, startup, 100hr
SN: only for
2102US7881,83,84,85,87,88
9 4812269055 1 Kit, maintenance, 500hr
10 4812269056 1 Kit, maintenance, 1000hr
4812269132 1 Kit, maintenance, 1000hr
SN: only for
2102US7881,83,84,85,87,88
11 4812269057 1 Kit, hopper front
12 4812244099 1 Kit, hopper skirt-low version
13 4812269058 1 Kit, chain, conveyor dirve
14 D717952339 1 Conveyor chain kit
15 D717952346 1 Conveyor guide kit
16 D717952353 1 Wear plate kit

207




DyYNAapac

Part of the Atlas Copco Group

AFTERMARKET T4
Aftermarket Kits
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
17 D717952360 1 Conveyor sprocket kit
18 4812224504 1 Kit, screed, disconnect
19 D717954677 1 Kit, outboard bearing
20 D717954684 1 Kit, conveyor bearing
21 D717954691 1 Kit, rear plate, wheel
22 D717954698 1 Kit, rear plate, track
23 4812200217 1 Auger lubrication
24 D717955090 1 Uptime kit
25 4812222082 1 Key replacement kit
26 D717951989 1 Emergency hose kit

208




DyYnNAapac

Part of the Atlas Copco Group

4700679743

Auger flight kit, complete
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4700928847 60  Nut
2 4749900025 60  Lock washer
3 D722182711 15  Wear part, left
4 D722182811 15  Wear part, right
5 D937634247 60  Screw

209




DyYNAapac

Part of the Atlas Copco Group

D299010014
Kit, inboard bearing
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D772181750 1 Bushing
2 D880180754 1 Ring, VB500 screed
3 D880180768 1 Ring
4 D932100729 1 Shim
5 D932100730 1 Shim
6 D932100732 1 Shim
7 D932211691 2 O-ring
8 D935022420 1 Thrust ball bearing
9 D935194411 1 Bearing, needle
10 D935194413 1 Bearing, needle

210




DyYnNAapac

Part of the Atlas Copco Group

4812224489
Kit, 11", auger extension
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D722181900 1 Auger left, cpl, 290mm
2 D722182000 1 Auger, right, cpl, 290mm

211




DyYNAapac

Part of the Atlas Copco Group

4812224490
Kit, 17", auger extension
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D722182100 1 Auger, left, cpl, 434mm
2 D722182200 1 Auger, right, cpl, 434mm

212



DyYnNAapac

Part of the Atlas Copco Group

4812224488
Kit, 34", auger extension
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D722182300 1 Auger, left, cpl 868mm
2 D722182400 1 Auger, right, cpl 868mm

213




DyYNAapac

Part of the Atlas Copco Group

D717951674

Left flight kit
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D722182711 1 Wear part, left
2 D937634274 2 Screw, F30
3 4700928847 2 Nut
4 4749900025 4 Lock washer

214




DyYnNAapac

Part of the Atlas Copco Group

D717951681

Right flight kit
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D722182811 1 Wear part, right
2 D937634274 2 Screw, F30
3 4700928847 2 Nut
4 4749900025 4 Lock washer

215




DyYNAapac

Part of the Atlas Copco Group

4812269054
Kit, startup, 100hr
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220916 1 Pre-fuel filter element
2 4812220918 1 Fuel filter element
3 4812220885 1 Filter, replacement
4 4812269104 1 Kit, seal
5 4812220749 1 Element, hg pr filter
6 4812269103 1 Kit, seal
7 D717951135 1 Kit, seal rkm400
8 4812220771 1 Element, filter

216




DyYnNAapac

Part of the Atlas Copco Group

4812269131
Kit, startup, 100hr
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220916 1 Pre-fuel filter element
2 4812220918 1 Fuel filter element
3 4812220885 1 Filter, replacement
4 4812269104 1 Kit, seal
5 4812220749 1 Element, hg pr filter
6 4812269103 1 Kit, seal
7 D717951135 1 Kit, seal rkm400
8 D717951149 1 Element, filter

217



DyYNAapac

Part of the Atlas Copco Group

4812269055

Kit, maintenance, 500hr
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220919 1 Engine oil filter
2 4812220916 1 Pre-fuel filter element
3 4812220918 1 Fuel filter element
4 4812220921 1 Airfilter main
5 4812220922 1 Airfilter safety

218




DyYnNAapac

Part of the Atlas Copco Group

4812269056
Kit, maintenance, 1000hr
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220919 1 Engine oil filter
2 4812220916 1 Pre-fuel filter element
3 4812220918 1 Fuel filter element
4 4812220921 1 Airfilter main
5 4812220922 1 Airfilter safety
6 4812220920 1 Belt, v-ribbed
7 4812220885 1 Filter, replacement
8 4812269104 1 Kit, seal
9 4812220749 1 Element, hg pr filter
10 4812269103 1 Kit, seal
11 D717951135 1 Kit, seal rkm400
12 4812220771 1 Element, filter

219




DyYNAapac

Part of the Atlas Copco Group

4812269132

Kit, maintenance, 1000hr

11 D717951135

Kit, seal rkm400

Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220919 1 Engine oil filter
2 4812220916 1 Pre-fuel filter element
3 4812220918 1 Fuel filter element
4 4812220921 1 Airfilter main
5 4812220922 1 Airfilter safety
6 4812220920 1 Belt, v-ribbed
7 4812220885 1 Filter, replacement
8 4812269104 1 Kit, seal
9 4812220749 1 Element, hg pr filter
10 4812269103 1 Kit, seal
1
1

12 D717951149

Element, filter

220




DyYnNAapac

Part of the Atlas Copco Group

4812269057

Kit, hopper front
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812223788 1 Skirt, hopper front
2 4812223789 2 Skirt, hopper sides
3 4812223540 2 Wiper, long
4 4812223541 2 Wiper

221




DyYNAapac

Part of the Atlas Copco Group

4812244099

Kit, hopper skirt-low version
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812243390 2 Skirt hopper sides
2 4812243391 1 Skirt, hopper front
3 4812243392 1 Skirt LH, hopper
4 4812243393 1 Skirt RH, hopper

222




DyYnNAapac

Part of the Atlas Copco Group

4812269058

Kit, chain, conveyor dirve
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717061001 2 Sprocket, no.100
2 4812222240 2 Roller chain
3 D717061029 2 Sprocket, martin pn -
4 D717952374 2 Key,driveshaft

223




DyYNAapac

Part of the Atlas Copco Group

D717952339
Conveyor chain kit
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812200009 104  Lock pin
2 D717061501 4 Chain

3 D717061502 52  Conveyor crossbar

224



DyYnNAapac

Part of the Atlas Copco Group

D717952346
Conveyor guide kit
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717060001 1 Middle chain support
2 D717060004 2 Outer chain support
3 D717060013 1 Guide plate, right
4 D717060018 1 Guide plate, left
5 D717060020 1 Guide plate, middle
6 D717800519 2 Screw, 5/8"
7 D717800729 14  Screw, 1/2"
8 D717801072 4 Hard flat washer, 3/4 - narrow
9 D717801079 6 Narrow washer, 0.625"
10 D717801086 14 Flat washer, 0.5"
11 D717801632 4 Hex head screw, 3/4"
12 D717801667 4 Hex head screw, 5/8"

225




DyYNAapac

Part of the Atlas Copco Group

D717952353
Wear plate kit
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717060005 1 Floor, front left
2 D717060007 1 Floor, front right
3 D717060009 1 Floor, rear left
4 D717060011 1 Floor, rear right
5 D717061005 2 Conveyor drive cover
6 D717800834 8 Lock nut, 3/8"
7 D717801044 16 Narrow washer, 0.38"
8 D717801653 8 Hex head screw, 3/8"

226




DyYnNAapac

Part of the Atlas Copco Group

D717952360
Conveyor sprocket kit
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717060504 4 Bearing, shaft
2 D717060515 4 Sprocket
3 D717061002 2 Housing, end bearing
4 D717061003 2 Bearing, conveyor drive middle
5 D717061004 2 Bearing, conveyor drive end
6 D717061022 2 Key, 2.375"
7 D717061023 2 Key, 3.125"
8 D717061024 2 Spacer, outer conv sprocket
9 D717061025 2 Cap, shaft end
10 D717061026 1 Housing, bearing
11 D717061028 2 Snap ring
12 D717061030 2 Sprocket & hub
13 D717061033 2 Sprocket & hub
14 D717801303 2 Screw, 1/2"
15 D717802101 4 Set screw, 3/8"
16 D717802416 4 Screw, 3/8"

227



DyYNAapac

Part of the Atlas Copco Group

4812224504
Kit, screed, disconnect
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812220098 4 Screed spacer 1", 13.50"
2 4812220161 8 Hhcs., 3/4-10 unc - 5.5Ig., zi
3 D717800841 8 Hex. nylon insert lock nut, 3/4
4 D717801072 16 Hard flat washer, 3/4 - narrow
5 4812222599 1 Tee., 08mj-08fjs-08m;
6 4812200390 2 Hose assy
7 4812200388 1 Hose assy
8 4812222600 1 Hose assy., f08x084 j45/j--
9 D717920632 2 FO8x054j--/j45
10 4812222601 1 Hose assy., f08x040 j45/j--
11 4812241951 1 Plug, mjic - 04

228




DyYnNAapac

Part of the Atlas Copco Group

D717954677

Kit, outboard bearing
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D722181611 4 Bearing
2 D932211701 4 O-ring
3 D935128427 4 Inner ring
4 D935183934 4 Bearing, axial needle
5 D937976545 8 Pin, threaded

229



DyYNAapac

Part of the Atlas Copco Group

D717954684

Kit, conveyor bearing
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717060504 4 Bearing, shaft
2 D717061002 2 Housing, end bearing
3 D717061003 2 Bearing, conveyor drive middle
4 D717061004 2 Bearing, conveyor drive end
5 D717061028 2 Snap ring

230




DyYnNAapac

Part of the Atlas Copco Group

D717954691
Kit, rear plate, wheel
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D716061005 2 Conveyor drive cover

231




DyYNAapac

Part of the Atlas Copco Group

D717954698
Kit, rear plate, track
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717061005 2 Conveyor drive cover

232



DyYnNAapac

Part of the Atlas Copco Group

4812200217

Auger lubrication
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717061027 2 Zerk
2 D717801086 4 Flat washer, 0.5"
3 4812200224 2 Adapter, male-male
4 4812200226 2 Elbow
5 4812200233 2 Adapter, bulkhead
6 4812200216 2 Auger grease hose

233



DyYNAapac

Part of the Atlas Copco Group

D717955090
Uptime kit
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 D717951695 1 Box
2 4812221070 1 Coil cable, auger sensor
3 4812220979 1 Coil cable, conveyor
4 D717101509 1 Pressure switch
6 D717101013 1 Relay starter solenoid
7 D717951247 1 Coll
8 D717103022 3 Toggle switch, 3
9 D717104006 1 Relay latch
10 D717103021 3 Toggle switch, 1
11 D717103010 1 Push button, parking brake
12 D717103003 3 Toggle switch, 7
13 D717103018 3 Toggle switch, 3
14 D717103001 1 Push button e-stop
15 D717104005 1 Relay, 24V
16 D717103011 1 Push button, horn
17 D717103016 1 NO contact
18 D717103015 1 NC contact, block
19 D717103017 1 Maintained action block
20 D717104041 1 Relay, 24V
21 D717101024 5 Fuse, 3A
22 D717101025 5 Fuse, 5A
23 D717101026 5 Fuse, 10A

234




DyYnNAapac

Part of the Atlas Copco Group

D717955090

Uptime kit
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
24 D717101027 5 Fuse, 15A
25 D717101045 1 Fuse, 30A
26 D717101047 2 Fuse, 50A
27 D717101046 2 Fuse, 100A
28 D717101048 2 Fuse, 125A

235




DyYNAapac

Part of the Atlas Copco Group

4812222082
Key replacement kit
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4700358881 1 Lock
2 4812222078 1 Door latch key

3 4700940451 1 Starter key

236



DyYnNAapac

Part of the Atlas Copco Group

D717951989
Emergency hose kit
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
1 4812200054 2 Adapter, 16-16
2 D716083536 1 Hose assembly, fuel tank
3 D716920400 1 Hose assembly, #257, 24
4 D717085055 1 Hose assembly, #105, 32
5 D717190006 1 Hose assembly
6 D717920646 1 Hose assembly, #124, 20
7 D717951996 1 Hose, 04
8 D717952003 2 Adapter, 04
9 D717952010 2 Adapter, 04
10 D717952017 2 Adapter, 04
11 D717952024 2 Adapter, 04
12 D717952031 1 Hose, 06
13 D717952038 1 Hose, 06
14 D717952045 2 Adapter, 06
15 D717952052 2 Adapter, 06
16 D717952059 2 Adapter, 12
17 D717952066 1 Hose, 08
18 D717952073 2 Adapter, 08
19 D717952080 2 Adapter, 08
20 D717952087 2 Adapter, 08
21 D717952094 1 Hose, 10
22 D717952101 1 Hose, 10

237



DyYNAapac

Part of the Atlas Copco Group

D717951989
Emergency hose kit
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
23 D717952108 2 Adapter, 10
24 D717952115 2 Adapter, 10
25 D717952122 2 Adapter, 10
26 D717952129 1 Hose, 12
27 D717952136 1 Hose, 12
28 D717952143 1 Hose, 12
29 D717952150 2 Adapter, 12
30 D717952157 2 Adapter, 12
31 D717952164 2 Adapter, 12
32 D717952171 2 Adapter, 12
33 D717952178 1 Hose, 16
34 D717952185 1 Hose, 16
35 D717952192 1 Hose, 16
36 D717952199 1 Adapter, 16
37 D717952206 2 Adapter, 16
38 D717952213 2 Adapter, 16
39 D717952220 2 Adapter, 16
40 D717952227 2 Adapter, 16
41 D717952234 2 Adapter, 16
42 D717952241 1 Adapter, 32
43 D717952248 1 Fuel hose, 3/8"
44 D717952255 1 Wrench set

238




DyYnNAapac

Part of the Atlas Copco Group

D717951989
Emergency hose kit
Item Part No. Qty.
Pos. Best-Nr. Anz. Description Beschreibung
45 D717952269 1 Large bin
46 D717952276 1 Small bin
47 D717952283 1 First-aid kit
48 D717952290 1 O-ring kit
49 D717952297 1 Split-flange o-ring kit
50 D717952367 1 Hose kit case
51 D717952472 1 Emergency kit decal
52 D717952479 1 Hydraulic wrench
53 D717952486 1 Tote, 4x6
54 D717952493 1 Tote, 16x10
55 D717952591 2 Cap-4
56 D717952598 2 Cap-6
57 D717952605 2 Cap-8
58 D717952612 2 Cap-10
59 D717952619 2 Cap-12
60 D717952626 2 Cap-16
61 D717952633 2 Cap-24
62 D717952640 2 Cap-32
63 D717952647 2 Plug-4
64 D717952654 2 Plug-6
65 D717952661 2 Plug-8
66 D717952668 2 Plug-10

239



DyYNAapac

Part of the Atlas Copco Group

D717951989
Emergency hose kit

Item Part No. Qty.

Pos. Best-Nr. Anz. Description Beschreibung
67 D717952675 2 Plug-12

68 D717952682 2 Plug-16

69 D717952689 2 Plug-24

70 D717952696 2 Plug-32

240




NUMERICAL INDEX

Part No.
Art.-Nr.

4700116037
4700281898
4700338304
4700357587
4700358881
4700382751
4700500012
4700500040
4700500194
4700508019
4700600011
4700679743
4700792568
4700902801
4700903422
4700903423
4700903424
4700903459
4700904639
4700904835
4700921050
4700928847
4700940451
4700991658
4749900025
4749900032
4749900080
4749900455
4749900776
4749901061
4811000344
4812040110
4812040158
4812040159
4812200005
4812200009
4812200011
4812200016
4812200018
4812200022
4812200023
4812200024
4812200025
4812200026
4812200027
4812200029
4812200030
4812200031
4812200035
4812200039
4812200051
4812200052
4812200054
4812200059
4812200074
4812200076
4812200078
4812200079
4812200081
4812200083
4812200085
4812200086
4812200087
4812200089
4812200102
4812200104
4812200105
4812200106
4812200107
4812200120
4812200130

Description

Bearing

Decal

Adapter

Decal, lift point
Lock

Decal
Capscrew, M6
Cap screw, M6
Cap screw, M12
Cap screw, M8
Flat washer, M16
Auger flight kit, complete
Nameplate
Steering column
Decal, crush area
Decal, safety
Decal, safety
Decal, safety
Washer, M6
Decal

Clamp

Nut

Starter key
Decal

Lock washer
Lock washer
Lock washer
Screw

Screw

Lock washer
Decal, low sulfur
Support bearing
Ring

Ring

F1000W Wheeled Paver, Tier 4

Lock pin

Engine assembly
Frame assembly
Hydraulic tank
Platform assembly
Fuel tank assembly
Pump drive
Hydraulic assembly
Hood frame

Frame

Engine assembly
Auger assembly
Electrical assembly
Conveyor

Decal installation
Cap screw, 1/2"
Nut, 1/2"

Adapter, 16-16
Elbow, 24-24
Adapter, 12-12
Engine, Tier IV
Pump drive gear box
Elbow, 10-12
Elbow, 06-04
Adapter wheel
Coupling, splined
Coupling, spider
Hose clamp

Rear drive wheel
Plug, square

Front manifold
Wheel, rear

Tire, rear

Wheel & tire assembly
Plug, 1/4"

Loop flushing kit

Page

174

199

189

199
142,236
199

121

174

176

175

172
207,209
199
129,134
199

199

199

199

121

199

64
172,209,214,215
142,236
199
172,209,214,215
176

174

172

172

176

199

173

173

173

1,2
149,152,224
1,2,15
1,2,3,4,5
97,112,113,114
1,2,31,32
1,2,63,64
1,2,65,66
1,2,97,98,99
31

3

15,21,22
1,2,169,170
1,2,117,118
1,2,143,144
1,2,199,200
7

7

237

113

64

21,23
65,68,69,70
18

18

195

121

121

66

163

63
97,107,108
167

167
163,167
18,113

169

NI 1



NUMERICAL INDEX

Part No.
Art.-Nr.

4812200153
4812200154
4812200193
4812200195
4812200201
4812200203
4812200208
4812200214
4812200216
4812200217
4812200218
4812200221
4812200222
4812200224
4812200226
4812200229
4812200230
4812200233
4812200254
4812200255
4812200262
4812200263
4812200303
4812200304
4812200323
4812200388
4812200390
4812200401
4812200413
4812200417
4812200418
4812200419
4812200422
4812200423
4812200424
4812200425
4812200432
4812200433
4812200436
4812200437
4812200441
4812200447
4812200449
4812200450
4812200454
4812200455
4812200471
4812200472
4812200473
4812200522
4812200525
4812200532
4812200533
4812200535
4812220020
4812220077
4812220078
4812220079
4812220080
4812220081
4812220082
4812220092
4812220093
4812220095
4812220097
4812220098
4812220142
4812220143
4812220145
4812220161
4812220244

Description

Battery box

Diesel particulate filter assembly

Edge trim

Clamping bar

Adapter, 06-06-06
Adapter, 08-12-08
Bulkhead fitting, 12
Lower bearing stop
Auger grease hose
Auger lubrication

Spacer

Slope beam

Slide

Adapter, male-male
Elbow

Conduit hub

Elbow, 1"

Adapter, bulkhead
Wiper backing plate, long
Wiper, long

Roller spacer

Roller, screed arm
Wiper backing plate, short
Wiper, short

Screw, 3/8"

Hose assy

Hose assy

Adapter, 1 1/2 NPT female
Adapter, 24-20

Elbow, 06-06

Elbow, 06-06 long

Hose clamp, 2 3/4"
Display, left

Display, right

Propel system controller
Controller, ac/fan system
Hose clamp, 3 1/4"

Hose clamp, 5 1/4"

Cap screw, M12

Access panel

Elbow, 20-24

Fitting, M14X1.5 to 3/8 hose
Hollow screw, M14X1.5
Cover plate, DC box
Grease hose

Grease hose

Seat lock bracket

Seat lock, right

Seat lock, left

J bolt, 5/16"

Stauff

Electrical assembly bushing
Harness, starter

Cable, alternator neg
Door

Reflector strip

Reflector strip

Reflector strip

Reflector strip

Reflector strip

Reflector strip

Decal, seat belt

Decal, hand crush
Reflector strip

Decal, high voltage
Screed spacer 1", 13.50"
Nipple, 12

Elbow, 12

Tape, reflector strip
Hhcs., 3/4-10 unc - 5.5Ig., zi
Hydraulic tank

Page

31
23,26
40,41,42,43,44,54,55
169
18,113
18

98

56
178,233
169,178,208,233
183,184
185

185
178,233
178,233
121

121
178,233
158,159
158,159
183,184
183,184
158,159
158,159
98

228

228

64

18

18

18

16

129

134

125

127

16

21

65

134

113

64

63
34,35
150

150

32

32

32
59,60,61,62
150

117

118

118
31,36,37
199

199

199

199
200

200

200

200

200

200

228

113

113
200

228

112

NI 2



NUMERICAL INDEX

Part No.
Art.-Nr.

4812220494
4812220497
4812220499
4812220508
4812220509
4812220511
4812220512
4812220515
4812220516
4812220520
4812220521
4812220554
4812220626
4812220644
4812220659
4812220663
4812220669
4812220676
4812220682
4812220688
4812220689
4812220701
4812220707
4812220712
4812220713
4812220715
4812220716
4812220717
4812220723
4812220724
4812220727
4812220728
4812220729
4812220734
4812220735
4812220748
4812220749
4812220755
4812220756
4812220757
4812220758
4812220759
4812220761
4812220764
4812220767
4812220770
4812220771
4812220780
4812220782
4812220789
4812220792
4812220794
4812220796
4812220804
4812220806
4812220807
4812220839
4812220840
4812220844
4812220845
4812220847
4812220850
4812220851
4812220852
4812220854
4812220861
4812220863
4812220864
4812220868
4812220870
4812220874

Description

Fuel tank

Conveyor drive
Bracket, ac box

Hose, air intake
Elbow, CAC out
Elbow, CAC in

Tube, hydraulic return
Elbow, radiator out
Elbow, radiator out
Worm clamp

Elbow, radiator in
Return manifold
Bracket, rear engine mount
Engine mounting isolator
Exhaust stack
Exhaust pipe

Exhaust tee

Hood mount

Hood mount

Flexible pipe
Hydraulic tank isolator
Plate, hopper stop

Schematic, DC electrical system

DC control panel
Bracket, vibe valve
Clamp, flat

Front hopper skirt

Skirt, hopper sides
Decal, DC control panel
Toggle switch

Mini relay socket

Relay, 24V

Decal, fuse list
Temperature sensor
Air filter

Filter, high-pressure
Element, hg pr filter
Cover, air filter

Wiring diagram, right
Wiring diagram, left console
Harness, right console

Harness, left console to DC box

DC wiring diagram
Bracket, intake air
Conveyor

Hydraulic filter

Element, filter

Clamp, stauff

Hydraulic suction

Tube, hydraulic oil cooler
Bracket, remote lubrication
Cylinder, screed lift
Hose, engine oil drain
Elbow, 3/4-12

Elbow, 16-24

Nut, M12

Hose vent

Hose vent

Plate, left side extension
Plate, right side extension
Cover, rear right

Hood cover, right

Hood cover, left

Air intake

Hood cover, left

Hood support

Case drain

Clamp, stauff

Adapter, 32-24

Tube

Hose assembly, cooler

Page

63
143,145
3

21

17

16
112
16

16

16

16
113
21

21
15,20
20

20

20

20

20
113
3

118
117,125,126,127
3

20
160
158,159,160
125
125
126
126
127
113
3
97,104
104,216,217,219,220
3,9
136
131
136
131
127
21

3

114
216,219
113
112
113
21
97,102
21
113
113
113
16
16
34,35
34,35
36

36

36

36

36

36

16
98

16
98

16

NI 3



NUMERICAL INDEX

Part No.
Art.-Nr.

4812220876
4812220877
4812220881
4812220885
4812220890
4812220891
4812220896
4812220897
4812220905
4812220906
4812220907
4812220910
4812220911
4812220912
4812220915
4812220916
4812220917
4812220918
4812220919
4812220920
4812220921
4812220922
4812220923
4812220954
4812220955
4812220956
4812220957
4812220958
4812220960
4812220979
4812220980
4812220981
4812220982
4812220987
4812220988
4812221047
4812221066
4812221067
4812221070
4812221096
4812221097
4812221122
4812221123
4812221124
4812221130
4812221160
4812221161
4812221194
4812221195
4812221201
4812221252
4812221329
4812221330
4812221332
4812221333
4812221336
4812221352
4812221372
4812221388
4812221389
4812221425
4812221432
4812221480
4812221482
4812221483
4812221502
4812221505
4812221537
4812221548
4812221566
4812221567

Description

Filter, auger charge
Bracket, drain manifold
Cooler isolator

Filter, replacement
Elbow, 16-20

Bracket

Cap screw, 7/16"

Flat washer, 7/16"
Decal, left console upper left
Decal, right console, uper right
Decal, engine controls
Hose vent

Elbow, 32-24

T-bolt clamp, 2 7/8"
CAC in

Pre-fuel filter element
Fuel pre-filter bkt head
Fuel filter element
Engine oil filter

Belt, v-ribbed

Airfilter main

Airfilter safety

DPF filter element

Cap screw, 3/8"

Cap screw, M10
Adapter, 1/4"-3/8"
Plug, 1/4"

Operator console handle
T-bolt clamp, 2"

Coil cable, conveyor
Front functions harness
Work function harness
After treatment system
ECM harness
Harness, engine can
O-ring

Cable, F3 fuse to XB
Cable, battery negative
Coil cable, auger sensor
Elbow, 20-12-90

Plate, doorstop
Operator console, left
Operator console, right
Bracket, right

Bracket, left

Push roller crosshead, 10'
Crosshead

Side doors

Decal, left console, upper left
O-ring

Fuel door

Gas spring

Gas spring

Latch plate

Rubber door latch
Edge trim, rubber
Grommet, 0.6875"
Bulk head

Door latch plunger
Door latch socket

Hard tubes beading
Right side panel
Footwell

Middle door

Middle door

Height gauge, right
Height gauge, left
Breather vent

Adapter, 2"-3/4"
Hopper skirt

Hopper skirt

Page

97,111
16

16
111,216,217,219,220
98

21

22
22,113
130,135
135
130,134
16

17

17

16

28,216,217,218,219,220

28

27,216,217,218,219,220

29,218,219,220
24,219,220
25,218,219,220
25,218,219,220
26

17

17,22

17

17
131,136
16
118,234
117

117

118

117

118
188,197
118

118
118,234
99
34,35,37
117,129,130,131,132
117,134,135,136
45

45

5,11

1
31,45,46
130

13

36

36

36

48

46
51,52,53
48

189

46

46

48,51

45
31,34,35
34,35
34,35

169

169

64

64

158

159

NI 4



NUMERICAL INDEX

Part No.
Art.-Nr.

4812221569
4812221580
4812221582
4812221652
4812221656
4812221661
4812221681
4812221682
4812221683
4812221692
4812221781
4812221839
4812221840
4812221841
4812221842
4812221854
4812221856
4812221879
4812221881
4812221916
4812221917
4812221918
4812221925
4812221927
4812221933
4812222042
4812222043
4812222044
4812222045
4812222049
4812222060
4812222063
4812222064
4812222078
4812222079
4812222080
4812222081
4812222082
4812222085
4812222086
4812222096
4812222119
4812222120
4812222164
4812222165
4812222169
4812222170
4812222171
4812222173
4812222174
4812222180
4812222206
4812222214
4812222215
4812222216
4812222217
4812222218
4812222219
4812222233
4812222237
4812222238
4812222240
4812222241
4812222246
4812222247
4812222283
4812222285
4812222291
4812222292
4812222293
4812222294

Description

Hose tray

Rubber pad

Screed replacement plug
Adapter, 1/4"-1/8"

P clamp

Door latch

Adapter, 04-02

Grease line

Grease line

Mounting plate

Adapter, 2"-1 1/2"
Adapter, 06-06
Adapter, 16-12
Adapter, 12-12

Elbow, 12-12

Hose, assembly, fuel tank
Band clamp

Nut, 3/8"

U bolt

Adapter, 24-24
Expansion joints

Band clamp, 4.06"
Fume extractor wheel
Flex duct

Sealing plate cross tube
Engine block

Air cleaner assembly
Fuel filter assembly
Fuel pre-filter assembly
Band clamp, 4.69"
Exhaust gasket

Heat shield

Lube oil filter assembly
Door latch key

Air filter front cover beading
Air filter rear cover beading
Sealing plate beading
Key replacement kit
Tee, 3/8"

Plug, 3/8"

Splash guard side plate
Steering column clamp
Steering column base
Fuel filler neck

Fuel filler neck top
Gasket

Toggle switch

Operator console toggle switch, 5E

Auger splash weldment, right
Auger splash weldment, left
Pipe nipple, 1 1/2" NPT-8"LG
Lock washer, 10

Operator console light dashboard

Top door left beading
Top door right beading
Front door left beading
Front door right beading
Air intake door beading
Screw, 3/8"

Rear functions harness
Steering wheel

Roller chain

Operator console toggle switch, 7E

Auger and conveyor controls
Dynamic steering valve
Scrapper

Bracket

Hose, CAC out

Pipe, RAD in

Elbow, RAD in

Pipe, RAD out

Page

183,184
118
189

189
189
189
189
63
17
17
17
17
63
20
22

113
20
20
3,8

23,24
23,25
23,27
23,28
20

22

22
23,29
142,236
9

9

4
118,142,208,236
17

17

4
131,136
131,136
63

63

64

127
131,136
169
169

64
131,136
131,136
37,41
37,42
37,44
37,43
37,40
185
117
129,134
145,223
131
118,141
132,136

17
18
18
18

NI 5



NUMERICAL INDEX

Part No.
Art.-Nr. Description

4812222299 Drain hose

4812222300 Coolant hose, engine to surge tank
4812222301 Hose assy, -24X46
4812222303 Coolant surge tank
4812222304 Combi cooler

4812222305 Cooler assembly
4812222323 Hose assembly, fuel tank to breather
4812222329 Divider plate

4812222333 Front door, right
4812222350 Right shroud

4812222353 Cover plate

4812222355 Right cover

4812222357 Left shroud corner
4812222358 Top shroud

4812222359 Left shroud

4812222360 Bottom shroud
4812222361 Cooler shroud
4812222362 Chain

4812222366 Grommet, 1.25"
4812222369 Grommet, 2.0"
4812222370 Shoulder bolt, 5/16
4812222372 Middle cooler bottom beading
4812222373 Bottom cover plate beading
4812222376 Side cover plate beading
4812222378 Top cooler shroud beading
4812222379 Side cooler plate beading
4812222380 Cooler top beading
4812222382 Anti-slip tape, left hood cover
4812222383 Anti-slip tape, right hood cover
4812222384 Anti-slip tape, air intake cover
4812222385 Anti-slip tape, side walk
4812222410 Housing

4812222411 Flange

4812222412 Flange

4812222413 Flange

4812222414 Flange

4812222416 Output shaft

4812222417 Spur gear

4812222418 Spur gear

4812222420 Spur gear

4812222422 Spur gear

4812222423 Hollow shaft

4812222424 Hollow shaft

4812222426 Ball bearing

4812222427 Ball bearing

4812222428 Bearing

4812222429 Bearing

4812222430 Bearing

4812222431 Key

4812222432 Key

4812222433 Key

4812222434 Radial shaft seal
4812222435 Plug

4812222436 O-ring

4812222437 O-ring

4812222438 O-ring

4812222439 Retaining ring
4812222440 Retaining ring
4812222441 Retaining ring
4812222442 Supporting plate
4812222444 Hexagon bolt
4812222445 Hexagon bolt
4812222446 Countersunk screw
4812222447 Spring ring

4812222448 Breather

4812222449 Screw plug

4812222450 Seal

4812222451 Shim

4812222452 Shim

4812222453 Shim

4812222454 Shim

Page

17
17
17
16
16,19
15,16,17,18
63
31
36
48
48
48
48
48
48
48
31,48,49
57
48
48
37
48
48
48,54
48,52
48,55
48,53
58
58
58
58
68
68
68
68
68
68
68
68
68
68
68
68
68
68
68
68
68
68
69
69
69
69
69
69
69
69
69
69
69
69
69
69
69
69
69
69
69
69
69
69

NI 6



NUMERICAL INDEX

Part No.
Art.-Nr.

4812222456
4812222457
4812222458
4812222459
4812222460
4812222461
4812222464
4812222465
4812222466
4812222467
4812222468
4812222469
4812222470
4812222471
4812222472
4812222473
4812222474
4812222475
4812222476
4812222487
4812222488
4812222495
4812222496
4812222498
4812222499
4812222514
4812222515
4812222516
4812222517
4812222519
4812222520
4812222521
4812222530
4812222542
4812222543
4812222597
4812222598
4812222599
4812222600
4812222601
4812222628
4812222637
4812222898
4812223540
4812223541
4812223788
4812223789
4812224488
4812224489
4812224490
4812224504
4812224555
4812241951
4812243390
4812243391
4812243392
4812243393
4812244099
4812269054
4812269055
4812269056
4812269057
4812269058
4812269085
4812269103
4812269104
4812269131
4812269132
4812270217
4812270218
4812270219

Description

Shim

Plug

Name plate

Taper plug

Screw plug

Spring ring

Spur gear

Spur gear

Spur gear

Shaft

Flange

Ball bearing

Bearing

Supporting plate

Shim

Shim

Shim

Plug

Hexagon bolt

Taper plug

Anti-slip tape

Hydraulic schematic
Hydraulic hose kit

Foam assembly

Fender

Bulkhead fitting, 024
Adapter, 024-024
Bulkhead nut, 024
Conveyor lube assembly
Gear pump, fan drive
Fittings assembly
Grease hose

Grease hose

Flange

Name plate

Linkage, ball joint
Theaded rod

Tee., 08mj-08fjs-08mj
Hose assy., f08x084 j45/j--
Hose assy., f08x040 j45/j--
Sealing ring

Nut, #10

Adapter, 3/4"

Wiper, long

Wiper

Skirt, hopper front

Skirt, hopper sides

Kit, 34", auger extension
Kit, 11", auger extension
Kit, 17", auger extension
Kit, screed, disconnect
Shim

Plug, mjic - 04

Skirt hopper sides

Skirt, hopper front

Skirt LH, hopper

Skirt RH, hopper

Kit, hopper skirt-low version
Kit, startup, 100hr

Kit, maintenance, 500hr
Kit, maintenance, 1000hr
Kit, hopper front

Kit, chain, conveyor dirve
Valve, CV08

Kit, seal

Kit, seal

Kit, startup, 100hr

Kit, maintenance, 1000hr
Plug, orifice
DCV03-3Y11/02400-E1-00-V
CP231-3-V-0-A-D-300

Page

69

70

70

70

70

70

68

68

68

68

68

68

68

69

70

70

70

70

70

70
31,58
98

98

31
31,59,60,61,62
98
98,113
98
143,150
65,89
66

150

150

68

70

194

194

228

228

228
132,136
194

22

221

221

221

221
170,181,207,213
169,179,207,211
169,180,207,212
207,228
69

228
161,222
161,222
161,222
161,222
157,161,207,222
207,216
207,218
207,219
207,221
207,223
107,108
104,216,217,219,220
111,216,217,219,220
207,217
207,220
106

106

106

NI'7



NUMERICAL INDEX

Part No.
Art.-Nr. Description

4812270220 SVP08-NCR-24D-DN-V-00
4812270221 DCV03-2Y51/02400-E1-00-V
4812270222 CP208-1-V-0-E-B-150
4812270229 HE rad 1070x423x140 Reg 1P
4812270230 HE CAC 1070x162x140 Reg 1P
4812270231 HE oil 940x397x140 Reg 1P
4812270232 Housing

4812270233 Hydraulic motor
4812270234 Fan grill

4812270235 Fan

4812270236 IBT45 2 bar assembly
4812270237 Fitting

4812270238 Hose assembly, left
4812270239 Hose assembly, right
4812270240 Block

4812270266 Body

4812270267 Cap screw

4812270268 CP124-1-V-0

4812270269 3C100-01-V-0-005
4812270270 CP448-1-V-0-E-C-300-3.0-040
4812270271 Plug, straight

4812270272 Plug, straight

4812270273 Plug, 4 sae, tapered, buna
4812270274 Plug, 6 sae, tapered, buna
4812270275 Plug, 8 sae, tapered, buna
4812270276 Plug, expander
4812270277 Plug, orifice

4812270278 Plug, orifice

4812270279 Seal kit

AFTERMARKET TAftermarket Kits
D299010014 Kit, inboard bearing
D716010689 Generator mount
D716010690 Generator mount gusset
D716010691 Generator mount
D716020000 Rear axle

D716030000 Steering complete
D716030500 Suspension, wheel
D716030501 Wheel suspension
D716030511 Wheel suspension
D716030513 Front axle

D716030522 Plate, axle cap
D716030527 Slotted hex nut
D716030528 Outboard bearing

D716030529 Inboard wheel suspension bearing
D716030530 Radial shaft seal
D716030531 Inboard wheel suspension spacer

D716030532 Outboard steering spacer
D716030533 Slotted hex head nut
D716030534 Washer, 2
D716030535 Wheel suspension cotter pin
D716030536 O-Ring

D716031001 Front idler wheel
D716031505 Steering link
D716031506 Steering link
D716031507 Steering link
D716031508 Steering link
D716031509 Steering link
D716031510 Steering link
D716031511 Steering link
D716031512 Steering link
D716031516 Wheel pivot support
D716031520 Idler wheel spindle
D716031524 Spindle pin
D716031525 Axle bushing
D716031526 Axle thrust washer
D716031528 Cylinder, steering
D716031529 End rod
D716031532 Control arm washer
D716031533 Control arm bushing
D716031534 Front spindle washer
D716031535 Bushing

Page

106
106
106

19

19

19

19

19

19

19

19

19

19

19

19

106
106
106
106
106
106
106
106
106
106
106
106
106

89
1,2,207,208
207,210
128
128
117,128
1,2,163
1,2,187,188,189
187,190
190
190
190
190
187
187,197
188,197
188,197
188,197
188,197
188,197
188,197
188,197
188,197
187,197
187
187
187,191
191
187,192
192
187,193
193
187
187
187
190
190
187
191,192,193
187
187
187
187

NI 8



NUMERICAL INDEX

Part No.
Art.-Nr.

D716031536
D716031537
D716031541
D716031542
D716031545
D716031547
D716031548
D716031552
D716031553
D716031554
D716031555
D716031556
D716031557
D716031558
D716031559
D716031560
D716031563
D716031564
D716031565
D716032000
D716032500
D716040000
D716040501
D716041001
D716061005
D716061500
D716061501
D716063503
D716063505
D716083536
D716090507
D716090518
D716090524
D716090527
D716090528
D716093508
D716103001
D716103502
D716103507
D716191000
D716191500
D716196000
D716410008
D716410012
D716902500
D716902600
D716920400
D717003021
D717010005
D717010006
D717010017
D717010571
D717010599
D717010652
D717011000
D717011001
D717011004
D717011005
D717011006
D717011007
D717011010
D717011011
D717011013
D717011014
D717011015
D717011016
D717011500
D717011501
D717011506
D717011519
D717011522

Description

Retainer, bushing

Wheel motor mount

Idler wheel spindle

Wheel motor

Control arm washer

Front spindle washer
Control arm washer

Tie rod pin

Drive wheel

Axle thrust washer
Steering sensor

Bracket, steering sensor
Angle sensor

Linkage, steering

Ball joint

Roll pin

Right-hand thread nut
End rod, left

Left-hand thread nut
Retention cap

Steering pin bearing
Leveling arm

Screed arm left side
Screed arm right side
Conveyor drive cover
Conveyor chain
Conveyor chain

Guide plate extension, middle
Guide plate extension, right
Hose assembly, fuel tank
Dyanmic steering valve
Drive assist valve
Steering load sensor valve
Standoff

HIC, front wheel assist
Priority valve mounting plate
Dynamic steering valve
Plate, switch panel
Harness, drive assist
Pump, propel front
Pump, propel rear

Pump, front wheel assist
Decal, left console, lower right
Decal, right console, lower right
Front wheel assist
Non-powered steering
Hose assembly, #257, 24
Seat

Hex bolt, 3/4"

Plate

Fume screen

Cover, generator access hole
Shaft

Ball Valve

Push roller crosshead, 8'
Traverse

Ring, spacer

Roller

Roller

Bearing bolt

Plate, holder, push roller
Pin

Washer, push roller
Bearing, push roller
Washer

Disc spring

Guide pole

Paving guide pole

Guide pole support

Pole, steering guide inner
Chain connecting link

Page

187

195

197

195

187

188

188

187

195

190
188,194
194

194

194

194

194
191,192,193
191,192,193
191,192,193
188

188
1,2,183,184
183,184
183,184

231

143,149
149

143

143

237

195

98

197

98

195,196
195
131,133,136,137
134

118
65,71,72,73,74,75
65,76,77,78,79,80
98

130

135
189,195
189,197
237

56

W W www

3
5,13
13
11,13
11,12,13,14
12,14
11,13
11,13
11,13
11,13
12,14
11,13
12,14
3,7
7,10
7

7
7,57

NI 9



NUMERICAL INDEX

Part No.
Art.-Nr.

D717011523
D717012501
D717012505
D717013000
D717013001
D717013003
D717013010
D717013012
D717013022
D717040509
D717040513
D717040514
D717040515
D717040518
D717041004
D717060001
D717060004
D717060005
D717060007
D717060009
D717060011
D717060013
D717060018
D717060020
D717060501
D717060502
D717060503
D717060504
D717060505
D717060508
D717060511
D717060512
D717060513
D717060515
D717061001
D717061002
D717061003
D717061004
D717061005
D717061009
D717061012
D717061013
D717061017
D717061018
D717061021
D717061022
D717061023
D717061024
D717061025
D717061026
D717061027
D717061028
D717061029
D717061030
D717061033
D717061035
D717061501
D717061502
D717064507
D717064511
D717064512
D717064513
D717070000
D717070500
D717070501
D717070503
D717070507
D717070508
D717070509
D717070518
D717071000

Description

Chain, guide pole
Blower fume extractor
Transition, fume extractor
Front conveyor cover
Front conveyor
Conveyor cover mount
Conveyor cover mount
Skirt, hopper front
Front handle support
Ball bearing

Plate, slider

Pin, screed cylinder pivot
Shim

Slope arm

Washer, 0.75"

Middle chain support
Outer chain support
Floor, front left

Floor, front right

Floor, rear left

Floor, rear right

Guide plate, right
Guide plate, left

Guide plate, middle
Tension assembly
Housing, shaft spacer
Shaft, conveyor roller
Bearing, shaft

Inner shaft slide

Slide, outer shaft

Bolt adjuster, outer
Bolt adjuster, inner
Tab, adjuster lock
Sprocket

Sprocket, no.100
Housing, end bearing
Bearing, conveyor drive middle
Bearing, conveyor drive end
Conveyor drive cover
Motor and gear box
Gearbox

Mount

Roller chain

Drive, conveyor

Drive shaft

Key, 2.375"

Key, 3.125"

Spacer, outer conv sprocket
Cap, shaft end
Housing, bearing

Zerk

Snap ring

Sprocket, martin pn -
Sprocket & hub
Sprocket & hub

Motor

Chain

Conveyor crossbar
Clamp, stauff

Plug, pipe

Connector, straight
Elbow, pipe

Hopper

Hopper assembly, left side, 10 ft.

Hopper, left
Plate, clamp
Wiper, long
Wiper

Hopper pivot pin
Pin

Hopper assembly, right side, 10 ft.

T
Q

«Q
)

DO WL N
[}

(o2}

183,184
183,184
183,184
183,184
183,184,185
183,184
143,153,225
143,153,225
143,154,226
143,154,226
143,154,226
143,154,226
143,153,225
143,153,225
143,153,225
143,148

148

148
148,155,227,230
148

148

148

148

148
148,155,227
145,151,223
147,155,227,230
147,155,227,230
147,155,227,230
145,154,226,232
145,146

146

146

151

145,147

147
147,155,227
147,155,227
147,155,227
147,155,227
147,155,227
150,178,189,233
147,155,227,230
147,151,223
147,155,227
147,155,227
146

152,224
149,152,224
150

150

150

150

1,2,157

157,158

158

158,159

160

160

158,159
158,159
157,159

NI 10



NUMERICAL INDEX

Part No.
Art.-Nr.

D717071001
D717080023
D717081026
D717081527
D717081528
D717081533
D717082003
D717082009
D717083508
D717083509
D717083510
D717083514
D717083521
D717083530
D717083531
D717083538
D717084538
D717084544
D717084545
D717084546
D717084548
D717084551
D717084554
D717085041
D717085054
D717085055
D717085061
D717085078
D717085102
D717090503
D717091001
D717091018
D717091019
D717091020
D717091021
D717091027
D717091501
D717091503
D717091505
D717091507
D717091508
D717091509
D717091510
D717100500
D717100501
D717100502
D717100505
D717100506
D717101007
D717101013
D717101014
D717101016
D717101019
D717101020
D717101024
D717101025
D717101026
D717101027
D717101031
D717101043
D717101045
D717101046
D717101047
D717101048
D717101055
D717101501
D717101502
D717101504
D717101508
D717101509
D717101515

Description

Right side hopper

Ball Valve

Bulkhead fitting, 04

Pin, stack hinge

Quick pin with lanyard
Lanyard, hinge pin

Air cleaner clog indicator
Clamp, 4 1/2"

Fuel level sending

Gasket

Cover

Plug, 1"

Fuel cap

Plug, 1"

Elbow

Plug, 2"

Cap, tank fill

Hydraulic filter

Gauge, hydraulic sight
O-ring, suction manifold seal
Magnet

Stauff clamp, 2"
Temperature sensor

Hose, cac hump

Sensor, coolant level

Hose assembly, #105, 32
Clamp

Sight gauge

Needle valve

HIC, Propel gearbox & pump
Auger lift cylinder

Hose retention

Auger hose bracket

Quick release pin

Clamp, hose

Bulkhead fitting, 08
Cylinder, hopper pivot
Cylinder, screed level, front
Pin, screed front lift cylinder
Valve bank, rear work function
Valve, vibration

Pin, screed rear lift cylinder
Pin, cylinder

Generator drive

Generator

Coupling, 35mm

Mount, generator isolator
Motor, hydraulic

Hour meter

Relay starter solenoid

Relay, intake air heater, engine controls

Horn, disc 24V
Grommet
Grommet
Fuse, 3A
Fuse, 5A
Fuse, 10A
Fuse, 15A

Cable, starter NEG term to chassis ground

Nylon hole plug, 7

Fuse, 30A

Fuse, 100A

Fuse, 50A

Fuse, 125A

Cable, generator to mainframe
Controller, propel handle
Controller, speed dial

Switch, propel mode selection
Alarm 24V, reverse indication
Pressure switch

Inclinometer

Page

159
112

98

20

20

20

22

21

63

63

63

63

63

63

63

63

112
114,115
112
112
112
112
22,112
16

16

237

17

18

17
97,109
97,100
169,177
177
177
8,177
98
97,103
97,101
97
97,105
97,110
97

97
117,121
121,122
121

121
121,123,124
125
234

21

117
117
117
234
234
234
234
118
131
235
235
235
235
118
129,134
129,134
129,134
117
234
125

NI 11



NUMERICAL INDEX

Part No.
Art.-Nr.

D717102002
D717102005
D717103001
D717103002
D717103003
D717103005
D717103010
D717103011
D717103013
D717103014
D717103015
D717103016
D717103017
D717103018
D717103021
D717103022
D717103025
D717103026
D717103029
D717103030
D717103032
D717103033
D717103034
D717103036
D717103503
D717104003
D717104004
D717104005
D717104006
D717104007
D717104008
D717104010
D717104011
D717104012
D717104013
D717104014
D717104015
D717104016
D717104017
D717104021
D717104022
D717104023
D717104029
D717104033
D717104037
D717104038
D717104039
D717104041
D717104042
D717104500
D717104503
D717104504
D717104507
D717104508
D717104509
D717104511
D717104515
D717104516
D717104517
D717104519
D717104520
D717104522
D717104523
D717105500
D717105501
D717105503
D717105504
D717105505
D717105507
D717110003
D717110004

Description

Sonic pwm sensor, feed system
Bracket, sonic sensor

Push button e-stop

Switch, key ignition

Toggle switch, 7

Plate, switch panel

Push button, parking brake
Push button, horn

LED, yellow

LED, green

NC contact, block

NO contact

Maintained action block
Toggle switch, 3

Toggle switch, 1

Toggle switch, 3

Barrier block

Rubber grommet, 5/16"
Edge protector

Shoulder bolt, 3/8"

Switch panel gasket, small
Switch panel gasket, large
Shoulder bolt, 3/8"

Toggle switch boot

Plate, access panel

Relay base

Diode, relay surge protection
Relay, 24V

Relay latch

Base, latch relay

Surge protect diode

Flasher, 24V

Push button, warning lights
Clip hold down, control relay
Clip hold down, latch relay
Terminal block, 2-wire
Terminal block. 3-wire
Terminal block, 4-wire

End stop, terminal block

End plate, 2-wire terminal block
End plate, 3-wire terminal block
End plate, 4-wire terminal block
Block terminal, 2-wire

End plate, 2 wire fuse block
Barrier block

P clamp, 1.25"

Relay, 80A

Relay, 24V

Relay base, 24V

AC main panel

Breaker main

Circuit breaker

Contactor, 18A

Terminal block, 3-wire

End cover, terminal block
Breaker main, 15A

Fitting straight, 1"

Fitting straight, 1/2"

Bar, solid neutral

Cord grip

Harness, generator to AC panel
Harness, AC main panel to fume extractor
Wiring diagram, AC main panel
Lighting system

Bracket, front light

Light 24V, work system
Grommet

Grommet

Power outlet

Grating, rear

Grating, rear

Page

141

141
129,134,234
129
129,134,234
129
129,134,234
129,134,234
126,129,134
129,134
129,134,234
125,129,134,234
125,234
129,234
130,134,234
130,234
130,135
125,130,135
131,136
36,130,135
131,135
131,135

36

131,136
134

126

126
126,234
126,234
126

126

125

125

127

127

126

126

126
126,138
126

126

126

126

126

125

125

125
126,234
126
117,138,139
138

138

138

138

138

138

138

8,138

138

138
117,139
117,139
138
117,140
140

140

140

140

140

31

31

NI 12



NUMERICAL INDEX

Part No.
Art.-Nr.

D717110006
D717110014
D717110016
D717110508
D717111535
D717111580
D717113024
D717113040
D717113043
D717113046
D717113047
D717113048
D717115003
D717146000
D717170600
D717170602
D717170618
D717171014
D717172007
D717180000
D717180003
D717180004
D717180006
D717190002
D717190003
D717190004
D717190005
D717190006
D717191001
D717192500
D717193001
D717193500
D717194500
D717410003
D717410004
D717410005
D717410007
D717410010
D717410023
D717410027
D717410028
D717410029
D717410143
D717800001
D717800008
D717800066
D717800085
D717800176
D717800218
D717800260
D717800323
D717800435
D717800442
D717800449
D717800470
D717800484
D717800505
D717800519
D717800526
D717800531
D717800533
D717800540
D717800547
D717800554
D717800561
D717800568
D717800596
D717800603
D717800610
D717800617
D717800631

Description

Clip, Grating tie down
Bracket, sensor connector
Catch

Plate, door stop

Paddle latch

Screw, M10

Cover, swing arm

Knob, umbrella clamp
Placard, slow moving
Spacer, swing arm

Bearing, operator swing arm
Snap ring, operator station
Shoulder bolt, 3/8"
Schematic, AC electrical system
Gearbox, track drive

Castle nut, 1 1/4"

Tap bolt, 3/4"

Motor track assy

Arm bracket cover

Auger

Auger slide bushing
Bushing, bolt

Washer, 5/8"

O-ring, 154

O-ring, 152

Adapter, pump drive housing
Adapter, flywheel flexplate
Hose assembly

O-ring, 158

Pump, auger tandem

Pump, vibration

Pump, generator

Pump, conveyor / work
Tape, refl., op. station bot. tubes

Tape, refl., hop. flshjag boltjag plates

Tape, refl., back of walkway
Decal, left console, lower left
Decal, right console, lower left
Scale

Decal, right rear sensor plugs
Decal, left rear sensor plugs
Decal, AC main panel
Decal, F1000W

Adapter, 20-12

Elbow, 32-32

Adapter, 12-12

Elbow, 12-12

Elbow, 16-16

Adapter, 16-16

Run tee, 04-04-04
6MORB-6MJ

Snap ring

Screw, M8

Screw, M20

Screw, M12

Screw, M10

Screw, M10

Screw, 5/8"

Screw, 5/8"

Screw, 5/16

Screw, 5/16"

Screw, 5/16"

Screw, 5/16"

Screw, 5/16"

Screw, 5/16"

Screw, 5/16"

Screw, 3/8"

Screw, 3/8"

Screw, 3/8"

Screw, 3/8"

Screw, 3/4"

Page

31
31

45

36

45

45

129,134

56

3

56

56

56
34,35,36,45
118

163

187

4,163
163,164,165,166
4

169,171
169

169

169

65

65

65

65

65,237

65
65,84,85,86,87
65,88
66,90,91,92,93,94
65,81,82,83
199

199

199

130

135

199

199

199

139

199

98

112

18

18,113

13

112

189

113

12,14

21

21,163

21

65,121

21
143,153,169,225
169

31

97

195

45,64
45,97

3,11,13,34,35,36,117

9,118,143

4,32,66,98,158,159
4,7,32,34,35,46,112,190

4,21,97,188,195

4,32,34,35,37,56,118,148

169,188

NI 13



NUMERICAL INDEX

Part No.
Art.-Nr.

D717800638
D717800645
D717800666
D717800673
D717800680

D717800687

D717800694
D717800708
D717800715
D717800722
D717800729
D717800736
D717800743
D717800750
D717800757
D717800778
D717800785

D717800820
D717800827
D717800834

D717800841
D717800862
D717800869
D717800876
D717800883
D717800897
D717800904
D717800946
D717800953
D717800967
D717800974
D717800995
D717801002
D717801009
D717801016
D717801023
D717801030
D717801044

D717801051

D717801058

D717801065
D717801072

D717801079
D717801086

D717801093
D717801100
D717801107
D717801121
D717801128
D717801135
D717801142
D717801149
D717801156
D717801163
D717801177
D717801184
D717801191
D717801198

Description

Screw, 3/4"
Screw, 3/4"
Screw, 1/4"
Screw, 1/4"
Screw, 1/4"

Screw, 1/4"

Screw, 1/2"
Screw, 1/2"
Screw, 1/2"
Screw, 1/2"
Screw, 1/2"
Screw, 1/2"
Screw, 1/2"
Screw,1/2"
Screw, M10
Screw, 1/4"
Nyloc nut, 1/4"

Lock nut, M10
Lock nut, 5/16"
Lock nut, 3/8"

Hex. nylon insert lock nut, 3/4
Lock nut, 1/2"

Lock nut, M8

Lock nut, M6

Lock nut, M10

Lock nut, M10

Lock nut, 5/16"

Hex nut, M8

Screw, M8

Hex nut, M8

Screw, M6

Screw, 5-16"

Hex nut, M10

Hex nut, M10

Screw, M10

Hex nut, 5/16"

Nut, 3/4"

Narrow washer, 0.38"

Narrow washer, 0.313"

Narrow flat washer, 0.25"

Washer, 1"
Hard flat washer, 3/4 - narrow

Narrow washer, 0.625"
Flat washer, 0.5"

Washer, 0.164"
Washer, #6
Washer, 8mm
Washer, 14mm
Washer, 12mm
Washer, 10mm
Washer, 10
Washer, 20mm
Nut, 5/8"

Nut, 1/2"
Cotter pin, 3/16"
Washer, 1/4"
Retaining ring
Hex bolt, 5/16"

Page

10,146,190
10

32,125

5,158,159
32,46,59,60,61,62,64,117,138
183,184,189
4,22,34,35,36,45,48,59,60,61
62,125,131,135,188

4,112

121

20,158,159

6

143,146,153,158,159,225
6,56,65,121,146,188

5,7,112

3,21,63,112

65

112
4,32,37,59,60,61,62,117,125
130,135,197

16,45,195
31,36,45,56,97,117
4,31,34,35,36,45,48,98,112
138,140,145,148,154,185,226
11,13,195,228
20,56,113,121,144

125,138

130,135

46,126,130,135,138

177,194

183,184

125

125,139

125

20,130,135

34,35

46,130,135

138

127

34,35,36,45,64

4
4,17,21,31,34,35,36,45,48,56
64,66,97,112,117,130,135,140
145,148,154,158,159,185,188
190,226
3,9,11,13,31,34,35,36,45,56
64,97,117,143,195
4,22,31,34,35,36,45,48,59,60
61,62,64,117,125,130,135,138
188,197

190
10,11,13,143,146,153,163,169
187,190,195,225,228
143,145,153,169,195,225
3,6,7,16,20,21,56,63,65,112
121,143,146,153,158,159,178
188,225,233

125,138

20,63,130,135

21

98

21,65,98

17,21,65,121,195
36,46,127,130,135,138,177
21,163

169

6

97

131,136

97

183,184

NI 14



NUMERICAL INDEX

Part No.
Art.-Nr. Description

D717801205 Screw, 3/8"
D717801212 Screw, 1/4"
D717801219 Screw, 1/2"
D717801226 Cotter pin, 3/16"
D717801233 Nut, M6

D717801240 Screw, M10
D717801261 Screw, 1/4"
D717801268 Screw, 3/8"
D717801282 Screw, 3/4"
D717801289 Screw, 1/4"
D717801303 Screw, 1/2"
D717801310 Washer, 1/4"
D717801317 Nut, 3/4"
D717801359 Cotter pin, 0.25"
D717801443 Screw, 1/4"
D717801520 Cushioned clamp, 1.5"
D717801541 Fitting, 06-05
D717801583 Screw, M6
D717801597 Screw, 5/16"
D717801604 Screw, 1/4"
D717801611 Screw, 1/4"
D717801625 Screw, 1-8
D717801632 Hex head screw, 3/4"
D717801639 Screw, 3/4"
D717801653 Hex head screw, 3/8"
D717801660 Screw, 5/8"
D717801667 Hex head screw, 5/8"
D717801681 Screw, M12
D717801688 Screw, M12
D717801709 Button-head screw, 3/8"
D717801716 Washer, 1/4"
D717801723 Screw, M10
D717801828 Screw, 3/4"
D717801835 Lock nut, 4
D717801842 Screw, 4
D717801849 Hex nut, 1/4"
D717801877 Plug, 10
D717801933 Plug, 06
D717801968 Plug, 16
D717801989 Adapter, 06-06
D717801996 Elbow, 04-06
D717802024 Elbow, 12-12
D717802038 Adapter, 1/2"-32
D717802045 Hose barb, 06-04
D717802059 Plug, 24
D717802094 Screw, 5/8"
D717802101 Set screw, 3/8"
D717802304 Hex plug
D717802416 Screw, 3/8"
D717802444 Screw, 3/8"
D717802689 ADAPTER,STR,-12 M JIC
D717900500 Truck hitch
D717900501 Truck hitch
D717900502 Guide pole support
D717900503 Guide pole support, left
D717900504 Guide pole support, right
D717900505 Plate, truck hitch stop
D717900506 Hose list, truck hitch option
D717909516 Clamp, worm drive
D717920632 F08x054j--/j45
D717920646 Hose assembly, #124, 20
D717920702 Hose assy, 06
D717950001 Charge relief valve kit
D717950057 Solenoid valve kit
D717950064 Orifice

D717950071 Gasket

D717950078 Shaft

D717950085 Gasket

D717950092 Cylinder block kit
D717950099 Bearing

D717950106 Coupling

Page

10

4

158,159
188

20

177
131,136
130,135

4
37,130,135
147,155,183,184,227
118

169

11,13

4

130,135

10

63

31,97
45,169
158,159,197
190
143,153,225
195
22,45,117,145,154,185,226
195
144,153,225
65

65,98
131,136
158,159,169,183,184
195

11,13

194

194
22,46,48,158,159
65

17,20

112

98,188
131,136

64

112

17

113

145
148,155,227
18
147,155,227
183,184

18

5,10

10

10

10

10

10

10

63

228

237

10

84

84

84

84

84

84

84

84

84

NI 15



NUMERICAL INDEX

Part No.
Art.-Nr.

D717950113
D717950120
D717950127
D717950148
D717950155
D717950162
D717950169
D717950176
D717950183
D717950197
D717950204
D717950211
D717950218
D717950225
D717950232
D717950239
D717950246
D717950253
D717950260
D717950267
D717950274
D717950281
D717950288
D717950295
D717950302
D717950309
D717950316
D717950323
D717950330
D717950337
D717950344
D717950351
D717950358
D717950365
D717950372
D717950379
D717950386
D717950393
D717950400
D717950407
D717950428
D717950435
D717950540
D717950547
D717950554
D717950561
D717950568
D717950575
D717950582
D717950589
D717950596
D717950603
D717950610
D717950624
D717950631
D717950638
D717950645
D717950652
D717950701
D717950708
D717950715
D717950722
D717950743
D717950750
D717950757
D717950764
D717950771
D717950778
D717950785
D717950792
D717950799

Description

Ring, piston

Plate, valve

Shaft seal assembly
Cartridge valve
Relief limiting pilot valve
Hand pump valve
Motion control valve
Kit, cylinder block
Seal, end cap

Kit, rear bearing

Kit, front bearing
Kit, control

Shaft seal

Charge relief valve kit
A pad seal

SCR plug

Spring

Bearing, roller
Seal, lip

O-ring

O-ring

Ball bearing

Charge pump set
Gasket

EDC kit
Multifunction valve kit
Cylinder block kit
Bushing

Journal bearing
Charge pump cover
Charge pump cover
Gasket

B pad seal

C pad seal

Charge pump shaft
Screen, control filter
EDC kit

SCR valve plug
SCR valve

Ring, piston

Plate, valve

Plate, valve

Seal kit

Charge relief valve kit
Key

O-ring

O-ring

O-ring

O-ring

O-ring

O-ring

O-ring

O-ring

Pin

Ring, retaining
Retaining ring
Retaining ring
Manifold

PCP

Manual directional valve
Solenoid

Valve, cartridge relief
Kit, gland seal

Kit, gland seal

Kit, gland seal

Kit, piston seal

Kit, piston seal

Set screw

Screw

Plug

Cylinder block

Page

90

90

90

109
109
109
109

82

82

82

82

83

84

84

84

84

84

90

82

84

84

84

90

90

90
71,76,90
90
71,76,90
90
71,90
76

90
84,90
71

90
71,76,90
84

84

84

84

84

85

88
71,76
90
71,76,90
71,76,90
90

90

90
71,76,90
91
71,76,91
91

82
71,76,85,123
91

110
71,76,91
109
110
110
100
103
101,102
101,102
100
164
164
85,164
164

NI 16



NUMERICAL INDEX

Part No.
Art.-Nr.

D717950806
D717950813
D717950827
D717950834
D717950855
D717950862
D717950869
D717950876
D717950883
D717950890
D717950897
D717950904
D717950911
D717950918
D717950925
D717950932
D717950939
D717950946
D717950953
D717950960
D717950967
D717950974
D717950981
D717950988
D717950995
D717951002
D717951009
D717951016
D717951037
D717951044
D717951051
D717951058
D717951065
D717951072
D717951079
D717951086
D717951093
D717951107
D717951114
D717951121
D717951128
D717951135
D717951142
D717951149
D717951247
D717951639
D717951674
D717951681
D717951695
D717951989
D717951996
D717952003
D717952010
D717952017
D717952024
D717952031
D717952038
D717952045
D717952052
D717952059
D717952066
D717952073
D717952080
D717952087
D717952094
D717952101
D717952108
D717952115
D717952122
D717952129
D717952136

Description

Motor housing
Gasket

O-ring

Plug

O-ring

Valve segment
Screw adjusting assembly
Seal carrier assembly
Housing
O-ring gasket seal
Shaft

Support pin
Spring guide
Bearing plate
Gasket

Relief valve
Synch shaft kit
End cap

Plug

Spring

Lip seal

Ring seal
Orifice
Retaining ring
Safety cap
Piston ring kit
Charge relief cartridge kit
Spool

Nut seal
O-ring

O-ring

O-ring

O-ring

O-ring

O-ring

Pin

Plug
Socket-head screw
Screw

Set screw
Sensor

Kit, seal rkm400
Indicator
Element, filter
Coil

Kit, piston seal
Left flight kit
Right flight kit
Box
Emergency hose kit
Hose, 04
Adapter, 04
Adapter, 04
Adapter, 04
Adapter, 04
Hose, 06
Hose, 06
Adapter, 06
Adapter, 06
Adapter, 12
Hose, 08
Adapter, 08
Adapter, 08
Adapter, 08
Hose, 10
Hose, 10
Adapter, 10
Adapter, 10
Adapter, 10
Hose, 12
Hose, 12

Page

164

164

164

164

164

164

164

164

164

164

164

164

164

164

164

164

164

164

164

165

165

165

165

165

165

165

165

165

165

165

165

165
71,76,85,91,124,165
71,76,82,85,91,123,165
71,76,85,91,165
71,76,91,165
71,76,85,91,165
165

165

165

165
115,216,217,219,220
115
115,217,220
234

103

207,214
207,215

234
208,237,238,239,240
237

237

237

237

237

237

237

237

237

237

237

237

237

237

237

237

237

238

238

238

238

NI 17



NUMERICAL INDEX

Part No.
Art.-Nr.

D717952143
D717952150
D717952157
D717952164
D717952171
D717952178
D717952185
D717952192
D717952199
D717952206
D717952213
D717952220
D717952227
D717952234
D717952241
D717952248
D717952255
D717952269
D717952276
D717952283
D717952290
D717952297
D717952325
D717952332
D717952339
D717952346
D717952353
D717952360
D717952367
D717952374
D717952472
D717952479
D717952486
D717952493
D717952500
D717952591
D717952598
D717952605
D717952612
D717952619
D717952626
D717952633
D717952640
D717952647
D717952654
D717952661
D717952668
D717952675
D717952682
D717952689
D717952696
D717952703
D717952710
D717952717
D717952724
D717952731
D717952738
D717952745
D717952752
D717952759
D717952766
D717952773
D717952780
D717952787
D717952794
D717952801
D717952808
D717952815
D717952822
D717952829
D717952836

Description

Hose, 12
Adapter, 12
Adapter, 12
Adapter, 12
Adapter, 12
Hose, 16

Hose, 16

Hose, 16
Adapter, 16
Adapter, 16
Adapter, 16
Adapter, 16
Adapter, 16
Adapter, 16
Adapter, 32
Fuel hose, 3/8"
Wrench set
Large bin

Small bin
First-aid kit
O-ring kit
Split-flange o-ring kit
Hopper skirt kit
Kit, chain, conveyor drive
Conveyor chain kit
Conveyor guide kit
Wear plate kit
Conveyor sprocket kit
Hose kit case
Key,driveshaft
Emergency kit decal
Hydraulic wrench
Tote, 4x6

Tote, 16x10
EDC kit

Cap-4

Cap-6

Cap-8

Cap-10

Cap-12

Cap-16

Cap-24

Cap-32

Plug-4

Plug-6

Plug-8

Plug-10

Plug-12

Plug-16

Plug-24

Plug-32

Valve, CP124
Valve, 3C100
Valve, CP448
Spring

Retainer guide
Plug

ECD link
Purchased parts
Purchased parts
Swash plate
Flange cover
Housing

Flange housing
Lip seal

Slider block
Shaft tooth
Washer
Washer

Slipper retainer
Pin

Page

238
238
238
238
238
238
238
238
238
238
238
238
238
238
238
238
238
238
238
239
239
239
157,160
144,151
144,152,207,224
144,153,207,225
144,154,207,226
144,155,207,227
239
151,223
239
239
239
239
75
239
239
239
239
239
239
239
239
239
239
239
239
239
239
239
76,240
107
107
107
85

85

85

85

85

85

85

85

85

85

85

85

85

85

85

85

86

NI 18



NUMERICAL INDEX

Part No.
Art.-Nr.

D717952843
D717952850
D717952864
D717952871
D717952878
D717952885
D717952892
D717952899
D717952906
D717952913
D717952920
D717952941
D717952955
D717952962
D717952969
D717952976
D717952983
D717952990
D717952997
D717953004
D717953011
D717953018
D717953025
D717953032
D717953039
D717953046
D717953053
D717953060
D717953067
D717953074
D717953081
D717953088
D717953095
D717953102
D717953109
D717953116
D717953123
D717953130
D717953137
D717953144
D717953151
D717953158
D717953165
D717953172
D717953179
D717953186
D717953193
D717953200
D717953207
D717953214
D717953221
D717953228
D717953235
D717953242
D717953249
D717953256
D717953263
D717953270
D717953277
D717953284
D717953291
D717953298
D717953305
D717953312
D717953319
D717953326
D717953333
D717953340
D717953347
D717953354
D717953361

Description

Plug, 6 SAE

Plug, 4 SAE
Tapered plug, 4 SAE
Tapered plug, 6 SAE
Expander plug

Cap screw

Spring

Spring seat

Welded piston
Screw

Screw

Screw

Servo piston assembly
Screw

Side cover insert
Side cover insert
Retaining plate
Retaining plate
Spring seat

Bearing

Socket screw

Servo arm

Screw

Lip seal

Piston

Orifice plug

Orifice plug

Screw

Piston

Screw

Backup

Swash plate bearing kit
Hold-down pin
Screw

Plug

Roller bearing
Screw

Retaining ring

Pin

Slipper guide

Spring seat

Spring

Coupling

Spring retainer
Leveler

Tooth spline shaft
Cylinder block
Bearing

Slipper guide bearing
Helical compression spring
Swash plate
Variable swash plate assembly
End cap gasket
Twin ports end cap
Charge pump set
Servo arm

Variable housing
Side cover

Gasket

Guide post
Feedback link
Flange adapter
Slipper guide

Spring

Spring seat

Spring retainer
Spline shaft
Coupling

Slipper guide bearing
Cage locator link
End cap

Page

107
107
107
107
107
107
91
71,76
71,76
86

86

86
166
86

7

91
71,76,91
91

91

91

91

91

91

91
107
107
107
71,76
91

86
107
86
82,86
71,76,91
72,76,91
72,77
86

86

86
72,77
72,77
72,77
72
72,77
72,77
72,77
72,77
72,77
72,77
72,77
72,77
72,77
72,77
72
72,77
72,77
72,77
72,77
72,77
92
72,77,92
73

92
73,77
92

92

92

92

92
73,77,92
92

NI 19



NUMERICAL INDEX

Part No.
Art.-Nr.

D717953368
D717953375
D717953389
D717953396
D717953403
D717953410
D717953417
D717953424
D717953431
D717953438
D717953445
D717953452
D717953459
D717953466
D717953473
D717953480
D717953487
D717953501
D717953508
D717953515
D717953522
D717953529
D717953536
D717953543
D717953550
D717953557
D717953564
D717953571
D717953578
D717953585
D717953592
D717953599
D717953606
D717953613
D717953620
D717953627
D717953634
D717953641
D717953648
D717953655
D717953662
D717953669
D717953676
D717953683
D717953690
D717953697
D717953704
D717953711
D717953718
D717953725
D717953732
D717953739
D717953746
D717953753
D717953760
D717953767
D717953774
D717953781
D717953788
D717953795
D717953802
D717953809
D717953816
D717953823
D717953844
D717953851
D717953858
D717953865
D717953879
D717953886
D717953893

Description

Spacer

Flange adapter
Swash plate

EDC kit
Cylinder block kit
Spring

Journal bearing
Piston ring
Piston ring
Check valve
Control gasket
Lifting bracket spacers
Lifting bracket
Swash plate guide
Flange cover
Flange cover
Charge pump shaft
Shim

Pin

Spring retainer
Variable swash plate
Side cover
Variable housing
O-ring

Coil kit

Bearing housing
Lock ring

Lip seal

Locking plate
Spring

Valve plate
Servo piston
Piston kit
Cylinder block
Solenoid valve
Center section
Lifting bracket
Servo piston
Leveler

Servo piston kit
Servo cylinder assembly
Servo cylinder
Guide post
Servo cylinder
PVHC

Slider block
Manifold body
HIC, rear valve
Spacer

Shaft seal
Retainer plate
Anti-cav valve
PVSI

Shock valve
PVM

PVB

PVSPM

Tie rod assembly
Spool

Valve, DCV03
Valve, CP448
Valve, CB10
Valve, CP208
Valve, CP208
Orifice plug
Overhaul seal kit
Control orifice kit
Seal overhaul kit
Key

Nut

O-ring

Page

92
92

92
73,77
73,78
73,78,92
73,78
73,78
92
73,78,92
73,78
73,78,92
73,78,92,124
73,78
92

73
73,78
73,78,92
73,78,92
73,78,92
92

93

93

86

86

166

86
73,78
86

93
73,78
86

86

93

166

86

86

93

93
73,78
73,78
93
73,78
86

105
74,78,93
107
105,106
74,78
74
74,78
105
105
105
105
105
105
105
105
107
107
107
107
107
107
75,80
74,78,93
94
74,79
74,79,93
74,79

NI 20



NUMERICAL INDEX

Part No.
Art.-Nr.

D717953900
D717953907
D717953914
D717953921
D717953928
D717953935
D717953942
D717953949
D717953956
D717953963
D717953970
D717953977
D717953984
D717953991
D717953998
D717954005
D717954012
D717954019
D717954026
D717954033
D717954040
D717954047
D717954054
D717954061
D717954068
D717954075
D717954082
D717954096
D717954103
D717954110
D717954117
D717954124
D717954131
D717954138
D717954145
D717954152
D717954159
D717954166
D717954173
D717954180
D717954215
D717954222
D717954229
D717954236
D717954243
D717954250
D717954257
D717954264
D717954271
D717954278
D717954285
D717954292
D717954299
D717954306
D717954313
D717954320
D717954327
D717954334
D717954341
D717954348
D717954355
D717954362
D717954369
D717954376
D717954383
D717954390
D717954397
D717954404
D717954411
D717954418
D717954425

Description

O-ring

O-ring

O-ring

O-ring

O-ring

O-ring

O-ring

O-ring

O-ring

O-ring

O-ring

O-ring

Slotted pin

Pin

Spiral pin

Plug

Plug

Plug

Plug

Backup ring
Retaining ring
Retaining ring
Retaining ring
Screw

Screw

Screw

Screw

Screw

Screw

Screw, metric
Screw

Screw

Screw
Socket-head screw
Screw

Screw

Washer

Washer

Valve, CV08
Screw

Adapter assembly
Adjusting plug, LS
Adjusting plug, PC
Ball bearing

Bias spring

Check valve poppet
Cylinder block
Cylinder block kit with speed ring
Cylinder block spring
Cylinder block spring retainer
End cap

Radial end cap
Fixed housing
End cap gasket
Hold-down pin retainer
2-bolt B-flange housing
Inner spring, LS
Inner spring, PC
Lifting bracket

Lip seal

Needle bearing
O-ring

Outer spring, LS
Outer spring, PC
Overhaul seal kit
Overhaul seal kit
Piston assembly
Piston

Shaft retainer
Retaining ring
Retaining ring

Page

74,79
79
74,79
74,79
93
74,93
86
74,79,93
74,79,93
86
74,79,81,86,87,93
74,79,93
82,87
74,79
74,79,93
74,79,93
74,79,81,87
74,79,93
74,79,93
87

87

93
74,79
75,93
75,79,94
94

79
75,79
94
75,79,94
75,79,94
75,80,94
75,80
166

75
75,80,94
75,80,94
75,80,94
107
75,80
124

81

81

124

81

81

82

124

123

123

123

82

124

123

123

82

81

81

82

123

123

81

81

81

124

82

82

123

81

81

123

NI 21



NUMERICAL INDEX

Part No.
Art.-Nr.

D717954432
D717954439
D717954446
D717954453
D717954460
D717954467
D717954474
D717954481
D717954488
D717954495
D717954502
D717954509
D717954516
D717954523
D717954530
D717954537
D717954544
D717954551
D717954558
D717954565
D717954572
D717954579
D717954586
D717954593
D717954600
D717954607
D717954614
D717954621
D717954628
D717954635
D717954642
D717954649
D717954656
D717954663
D717954677
D717954684
D717954691
D717954698
D717954747
D717954768
D717954782
D717954789
D717954796
D717954803
D717954810
D717954817
D717954824
D717954831
D717954838
D717954845
D717954852
D717954859
D717954866
D717954873
D717955090
D722180000
D722180900
D722181600
D722181611
D722181636
D722181643
D722181900
D722182000
D722182100
D722182200
D722182300
D722182400
D722182711
D722182811
D722183400
D722183403

Description

Retaining spring

Seal ring

Screw

Screw

Screw

Screw

Servo piston assembly
Set screw

Shaft

15-tooth spline shaft
Hold-down pin slipper
Slipper retainer
Slipper retainer
Slipper retainer guide
Slipper retainer guide
Slotted pin

Plug

Speed sensor

Spool

Spring

Spring guide, LS
Spring guide, PC
Spring pin

Support washer
Swash plate
Swashplate bearing kit
Thrust plate

Thrust washer

Valve plate

CCW valve plate
Washer

Seal kit

Seal overhaul kit
Sight glass

Kit, outboard bearing
Kit, conveyor bearing
Kit, rear plate, wheel
Kit, rear plate, track

Spherical bearing, cylinder

Mount, motor, two bolt
Body

Valve, CP722

Valve, CP124

Valve, CP100

Plug, 4

Plug, 6

Plug, 8

Plug, expander

Plug, orifice

Valve, CP100

Valve, SV08

Valve, SV10

Valve, CP230

Valve, CV10

Uptime kit

Auger

Support, distributor
Auger

Bearing

Auger, left

Auger

Auger left, cpl, 290mm
Auger, right, cpl, 290mm
Auger, left, cpl, 434mm
Auger, right, cpl, 434mm
Auger, left, cpl 868mm
Auger, right, cpl 868mm
Wear part, left

Wear part, right
Engine support

Gear bearing, left

Page

123

81

123

82

81

82

82

81

123

81

123

82

123

82

123
124
82,123
124

81

81

81

81

123
123

81

82

123
123
124

81

123
133,137
87

69
207,229
208,230
208,231
208,232
102,103
122
196
196
196
196
196
196
196
196
196
196
196
196
196
196
208,234,235
171,172
172
172,173
173,229
173
173
179,211
179,211
180,212
180,212
181,213
181,213
172,209,214
172,209,215
172,176
176

NI 22



NUMERICAL INDEX

Part No.
Art.-Nr.

D722183411
D756061106
D756061136
D756183201
D756183218
D756183300
D756183315
D756183419
D772181750
D880180062
D880180063
D880180413
D880180419
D880180421
D880180422
D880180423
D880180480
D880180481
D880180482
D880180483
D880180749
D880180754
D880180768
D930206202
D930435011
D930452560
D932100729
D932100730
D932100732
D932101171
D932101172
D932101174
D932101176
D932101327
D932101328
D932101330
D932101332
D932211662
D932211691
D932211701
D932211745
D932211813
D932785874
D935022420
D935128427
D935183934
D935194411
D935194413
D935229705
D935229706
D935511210
D936032392
D936630040
D936780017
D937634247
D937634274
D937860060
D937860264
D937890151
D937976545
D938151084
D938165873
D938330758
D938481615
D938690604
D951260300
D956053123
D966057210
D990197091
SEE 4.1-4.3

Description

Gear bearing, right
Housing

Drive sleeve
Outer housing
Hub

Auger gear
Housing cover
Profile sleeve
Bushing

Clamp

Washer

Cover

Seal ring
Distance washer
Distance washer
Distance washer
Shim

Shim

Shim

Shim

Shaft

Ring, VB500 screed
Ring

Ring, nilos
Upsetting ring
Screw

Shim

Shim

Shim

Shim

Shim

Shim

Shim

Shim

Shim

Shim

Shim

O-ring

O-ring

O-ring

O-ring

O-ring

_Seal kit for hydr. motor

Thrust ball bearing
Inner ring

Bearing, axial needle
Bearing, needle
Bearing, needle
Taper, roll bearing
Bearing

Grease nipple
Circlip

Ring, oil seal

Lock plate

Screw

Screw, F30

Screw

Screw

Screw

Pin, threaded

Screw

Screw

Screw

Nut

Pin

Ring gear and pinion
Decal, dynapac white
Hydraulic motor
_Seal kit

Hydraulic filter

Page

176
174
174
174
174
172,174,175
174
176
173,210
172
172
174
174
176
176
176
175
175
175
175
173
210
210
174
175
175
173,210
173,210
173,210
174
174
174
175
175
175
175
175
174
173,210
173,229
176
174
176
173,210
173,229
173,229
173,210
173,210
174
174
173
174
174
172
209
172,214,215
173,174
174
175
173,174,229
172
172
176
175
173
175
199
176
187
112

NI 23






	Parts book for F1000W Wheeled Paver, Tier 4
	TABLE OF CONTENTS
	4812200005 F1000W Wheeled Paver, Tier 4
	4812200016 Frame assembly
	D717013000 Front conveyor cover
	D717011500 Guide pole
	4812221925 Fume extractor wheel
	4812220755 Cover, air filter
	D717900500 Truck hitch
	4812221160 Push roller crosshead, 10'
	D717011005 Roller

	D717011000 Push roller crosshead, 8' 
	D717011005 Roller


	4812200011 Engine assembly
	4812222305 Cooler assembly
	4812222304 Combi cooler

	4812220659 Exhaust stack
	4812200029 Engine assembly
	4812200076 Engine, Tier IV
	4812222042 Engine block
	4812222043 Air cleaner assembly
	4812200154 Diesel particulate filter assembly
	4812222044 Fuel filter assembly
	4812222045 Fuel pre-filter assembly
	4812222064 Lube oil filter assembly



	4812200022 Platform assembly
	4812221480 Footwell
	4812220020 Door
	4812222219 Air intake door beading
	4812222215 Top door left beading
	4812222216 Top door right beading
	4812222218 Front door right beading
	4812222217 Front door left beading

	4812221194 Side doors
	4812222361 Cooler shroud
	4812221425 Hard tubes beading
	4812222378 Top cooler shroud beading
	4812222380 Cooler top beading
	4812222376 Side cover plate beading
	4812222379 Side cooler plate beading

	Operator station, left
	Chain assembly, operator station

	4812222488 Anti-slip tape
	4812222499 Fender

	4812200023 Fuel tank assembly
	4812200024 Pump drive
	4812200078 Pump drive gear box
	D716191000 Pump, propel front
	D716191500 Pump, propel rear
	D717194500 Pump, conveyor / work
	D717192500 Pump, auger tandem
	D717193001 Pump, vibration
	4812222519 Gear pump, fan drive
	D717193500 Pump, generator

	4812200025 Hydraulic assembly
	D717091001 Auger lift cylinder
	D717091503 Cylinder, screed level, front
	4812220794 Cylinder, screed lift
	D717091501 Cylinder, hopper pivot
	4812220748 Filter, high-pressure
	D717091507 Valve bank, rear work function
	D717953711 HIC, rear valve

	4812200104 Front manifold
	D717090503 HIC, Propel gearbox & pump
	D717091508 Valve, vibration
	4812220876 Filter, auger charge
	4812200018 Hydraulic tank
	D717084544 Hydraulic filter


	4812200031 Electrical assembly
	D717100500 Generator drive 
	D717100501 Generator
	D717100506 Motor, hydraulic

	4812220712 DC control panel
	D716010691 Generator mount
	4812221122 Operator console, left
	D716103001 Dynamic steering valve

	4812221123 Operator console, right
	D716103001 Dynamic steering valve

	D717104500 AC main panel
	D717105500 Lighting system
	4812222246 Auger and conveyor controls
	4812222082 Key replacement kit

	4812200035 Conveyor
	4812220497 Conveyor drive
	D717061009 Motor and gear box
	D717061018 Drive, conveyor 

	D717060501 Tension assembly 
	D716061500 Conveyor chain
	4812222517 Conveyor lube assembly
	D717952332 Kit, chain, conveyor drive
	D717952339 Conveyor chain kit
	D717952346 Conveyor guide kit
	D717952353 Wear plate kit
	D717952360 Conveyor sprocket kit

	D717070000 Hopper
	D717070500 Hopper assembly, left side, 10 ft.
	D717071000 Hopper assembly, right side, 10 ft. 
	D717952325 Hopper skirt kit
	4812244099 Kit, hopper skirt-low version

	D716020000 Rear axle
	D717171014 Motor track assy
	4812200107 Wheel & tire assembly

	4812200030 Auger assembly
	D717180000 Auger
	D722180000 Auger
	D722181600 Auger
	D756183300 Auger gear
	D722183400 Engine support


	D717091018 Hose retention
	4812200217 Auger lubrication
	4812224489 Kit, 11'', auger extension
	4812224490 Kit, 17'', auger extension
	4812224488 Kit, 34'', auger extension

	D716040000 Leveling arm
	D717040518 Slope arm

	D716030000 Steering complete
	D716030500 Suspension, wheel
	D716031507 Steering link
	D716031509 Steering link
	D716031511 Steering link
	D716031555 Steering sensor
	D716902500 Front wheel assist
	D716090528 HIC, front wheel assist

	D716902600 Non-powered steering

	4812200039 Decal installation
	AFTERMARKET T4 Aftermarket Kits
	4700679743 Auger flight kit, complete
	D299010014 Kit, inboard bearing
	4812224489 Kit, 11'', auger extension
	4812224490 Kit, 17'', auger extension
	4812224488 Kit, 34'', auger extension
	D717951674 Left flight kit
	D717951681 Right flight kit
	4812269054 Kit, startup, 100hr
	4812269131 Kit, startup, 100hr
	4812269055 Kit, maintenance, 500hr
	4812269056 Kit, maintenance, 1000hr
	4812269132 Kit, maintenance, 1000hr
	4812269057 Kit, hopper front
	4812244099 Kit, hopper skirt-low version
	4812269058 Kit, chain, conveyor dirve
	D717952339 Conveyor chain kit
	D717952346 Conveyor guide kit
	D717952353 Wear plate kit
	D717952360 Conveyor sprocket kit
	4812224504 Kit, screed, disconnect
	D717954677 Kit, outboard bearing
	D717954684 Kit, conveyor bearing
	D717954691 Kit, rear plate, wheel
	D717954698 Kit, rear plate, track
	4812200217 Auger lubrication
	D717955090 Uptime kit
	4812222082 Key replacement kit
	D717951989 Emergency hose kit


	NUMERICAL INDEX




